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Notes for using this parts book

This book was prepared based on information available in February 2001.
Parts are subject to changes in design without prior notice.
Parts supplied as complete assemblies are circled by a dotted line ! b,

-y

| B — |

If the symbol 3 is found in the “Parts No.” column, refer to the gauge parts list

on page 91-98.

A . Machinebody ....................... 1 R. Stacker mechanism (Option parts) ..... 41
B . Lower shaft mechanism ... ........... 1 S.. Bobbinwinder mechanism ............ 45
C. Upper shaft mechanism ............... 3 T1. Air pressure mechanism (BAS-620) ..... 47

D1. Needle bar rocking mechanism T2. Air pressure mechanism (BAS-622) .. ... 51

(BAS-620) ................... ... 5 . _
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1. Dieses Buch basiert auf den Informationen vom Februar 2001.
2. Modellanderungen sind vorbehaiten.
3. Die Teile, die als kompletter Satz geliefert werden, sind mit einer L____1
gestrichelten Linie umrandet.
4. Dieses Zeichen X in der Spalte “Parts No. (Teil-nummer)” verweist auf die
Lehrenliste auf Seite 91~98.
INHALTSVERZEICHNIS
A . Maschinengehéuse ................... 1 S.Spuler ... ... 45
B. UntereWelle ........................ 1 T1. Luftdruck (BAS-620) .................. 47
C.ObereWelle ... ......_.............. 3 T2. Luftdruck (BAS-622) . ............. .. .. 51
D1. Nadelstangenbetatigung (BAS-620) .... 5 U. Stromversorgung .................... 55
D2. Nadelstangenbetatigung (BAS-622) .... 7 V1. StoffUhrungsvorrichtung ............. 59
D3 . Nadelstangenbetatigung V2. Stoffihrungsvorrichtung
(BAS-622 ; Lieferteile) ................ 11 (Sonderzubehér) ....... .. T 53
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Notes sur I'utilisation de ce manuel de
piéces détachées

1. Ce manuel a été fait d’apres les renseignements valables au mois de Février 2001.

2. Les pieces peuvent étre sujettes a des modifications sans préavis.
3. Les piéces fournies en tant qu’assemblages complets sont encadrées avec un trait
pointilléL____!
4. Si le symbole X se trouve dans la colonne “Parts No. (N°de piéce)” veuillez la
vous référer a la liste des Piéces decartment annexe page 91~98.
A . Corpsdelamachine .................. 1 S. Mécanismedu bobineur ..............
B . Mécanisme de ['arbre inférieur ........ 1 T1. Mécanisme de la pression d'air
C. Mécanisme de I'arbre supérieur ....... 3 (BAS-620) ..o
D1 . Mécanisme de balancement de la barre T2. Néi::rg;rzne de |a pression d'air
aaiguille (BAS-620) .................. 5 (BAS622) ...
D2 . Mécanisme de balancement de |a barre L Meca.nlsme d? : equlprpent
3 aiguille (BAS-622) .................. 7 en alimentation électrique ...........
D3 . Mécanisme de balancement de la barre R héléignisme de lasysteme de contrale
& aiguille (BAS-622 ;Piéces fournies) ... 11 N T
E. Mécanisme de sautée de la barre R - Nléc?nismg &' systéme iz @il
aaiguille (BAS-622) .................. 11 dutissu (Piécesen option) ............
F. Mécanismeducouteau ............... 13 W. Circuitsimprimés .....................
G1. Pidces du jauge (BAS-620) ............. 15 X. Mécanisme dumarqueur ...
G2. Pieces du jauge (BAS-622) 17 Y . Mécanisme du boftier de controle .....
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H. Meécanisme du crochetrotatif ......... 21 AB . Mécanisme du plateau de la machine
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L2. Mécanisme de coupe-fil Gal. Liste des Pieces decartment
(BAS-620,622) ....................... 35 (BAS-620) ............... ...,
M. Mécanisme de lalache de tension ...... 37 Ga2. Liste des Piéces decartment
N. Mécanismedumoteur ................ 37 (BAS-620) ...
P. Détecteur de fil inférieur Ga3. Lg:tasdgzszﬁeces decartment
(Pidcesenoption) .................... 39 (BAS-622) ...
Q. Mécanisme du détecteur de cassure Ga4. Liste des Piéces decartment
Uil L 39 (BAS622) ..o
R. Mécanisme de I'empileur Wa . Etiquettes d'avertissement ............
(Piecesenoption) .................... 41 Index ... ... ...
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Notas para usar este Manual de Piezas

1. Este libro ha sido compilado baséndose en los datos de que se disponia en febrero

2001.
2. Laspiezas quedan sujetas a cambios de disefio sin aviso previo.
3. Las piezas suministradas como conjuntos completos se enmarcan con una linea

punteadai-___. .

o= ————
1

4. De haber un simbolo X junto al “Parts No. (NGmero de Pieza)”, habra que mirar la
lista d’ePiezas de calibradores de la pagina 91~98.

la Y

D1.

D2.

D3.

G1.
G2
G3.

n.
J2.

L1

L2.

2
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. Cuerpo de fa maquina
. Mecanismo del eje inferior
. Mecanismo del eje superior

. Mecanismo del cuchilla

. Piezas de calibradores (BAS-622)

. Mecanismo del cangrejo

. Mecanismo del enhebrado
. Mecanismo de la cortadura de hiros

. Mecanisma relajador de tensién
. Mecanismo del motor
. Mechanismo detector de hilo inferior

INDICE
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...................
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A . E & 5% / Machine body / Maschinengehiuse / Corps de la machine / Cuerpo de la maquina

" A7 a8/ OPTION PARTS "

4 E H
118-U73-050

B . Ti##Bd{% / Lower shaft mechanism / Untere Welle / Mécanisme de l«arbre inférieur /
Mecanismo del eje inferior

118-U73-305
1
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A . 4Bk / Machine body / MaschinengehZuse / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE Q'TY Erxo NAME OF PARTS RV
2 113386000 HGAVYEEE €L P POSITIONING PIN
4 153011016 2(222AUMTX190 ... <#16> |NEEDLE, MTX190 (#16) .......ovvun.... <#16>
8 104821009 1|3 4Lt>105 RUBBER CAP, 10.5
9 159928009 1|34+ 15 RUBBER CAP, 15
10 $52523001 IR LE- 2 HOLDER BLOCK
11 018501636 2|7+ K b 5X16 BOLT, SOCKET M5X16
12 552486001 1A 14% FACE PLATE
13 539110001 3[R b 595-28X14 BOLT, W/SOCKET $M5.95-28X 14
"7 aLWE" " OPTION PARTS “
4 153011018 2(2 22 AUMTX190 ... <#18> |NEEDLE, MTX190 (#18) .....cvvnvenn.n. <#18>
4 153011014 2(2 22 nUMTX190 ... <#14> [NEEDLE, MTX190 (#14) ................ <#14>
118-U73-050

B. T#hBI{R / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur /
Mecanismo del eje inferior

REF.NO. CODE QTY BEr X1 NAME OF PARTS R
1 $38295000 TAY L ARIL BUSH, L ;R-HOOK BASE
2 548724001 NFo2oov—Ko773 PLUNGER PUNMP ASSY
3 014781032 2|7+ 7K 2635-28X10 SET SCREW, SOCKET (CP) SM#6.35
4 538253001 HWoaoy LOWER SHAFT, TR.
5 512445051 AP VAL O 8 % -\ SPIRAL GEAR ASSY, A
5-1 112684001 2| A%26.35 SET SCREW, SM6.35
5-2 100251001 4 r 2 %635 SET SCREW, SM6.35-40X6.5
5-3 131007001 6[hXRT6357 K3 SET SCREW, (CP) SM6.35
b 507446001 HER S Ark 8 BALL BEARING ASSY
6-1 507447001 He=voorivea BUSH, ;BALL BEARING
6-2 072600480 1|2 =277 60042ZNR BALL BEARING, 6004ZZNR
6-3 148821001 WFF b AxT635RH SET SCREW, SOCKET (CN) SM6.35
6-4 014771022 17+ rART6357 K3 SET SCREW, SOCKET (CP) SM6.35
7 538237001 UEREFFERHE & 78 TIMING PULLEY SET, D
7-1 538245051 Neq13>77~-Ups 3 TIMING PULLEY ASSY, D
7-2 158115001 1|8 % ¥ 7 5 re20azzNR BALL BEARING, 6204ZZNR
13 144875001 1NT3e o4 - PLUNGER
14 548732001 1NTZrov—nx% SPRING, COMPRESSION
15 112467002 1 2x2635 SCREW, SM6.35X5
16 014771022 TP AFV6357 K32 SET SCREW, SOCKET (CP) SM6.35
17 148821001 NP+ 22T6358HY SET SCREW, SOCKET (CN) SM6.35
118-U73-305
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C . L#B3{% / Upper shaft mechanism / Obere Welle / Mécanisme de l«arbre supérieur /

Mecanismo del eje superior

< BAS-6225 / For BAS-622 >

< BAS-6228 / For BAS-622 »
24-2

g

3 -
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C. E#R8% / Upper shaft mechanism / Obere Welle / Mécanisme de I'arbre supérieur /

Mecanismo del eje superior

REF.NO. CODE  [aTy Eo A1 NAME OF PARTS RV

1 38270001 | 1|v7v4 x5t BUSH, L ; U-SHAFT

2 014781032 | 1|7+ % 3 635-28X10 SET SCREW, SOCKET (CP) SM6.35

5 552487001 | 1[v7v% UPPER SHAFT
<BAS-620 > <For BAS-620>

6-1 538396000 [ 1|7 bro35s THREAD TAKE-UP CRANK

7 100250001 | 1|vxx¥7.14 SCREW, SM7.14

8 146141001 | 1|72%v% b x 27,4 SET SCREW, SM7.14-28X14

9 $38398001 | 1|huzmosLauy CRANKSHAFT, ;N-BAR

10 113014000 | 1|7 3kx7% PUSHER

1 101706001 | 1|k 2% 635 SET SCREW, SM6.35-40X5.5

12 100251001 | 1|k xx 635 SET SCREW, SM6.35-40X6.5
<BAS-622F > <For BAS-622>

6-2 $38397000 | 1|rsers504 THREAD TAKE-UP CRANK

7 100250001 | 1|vxxv7.14 SCREW, SM7.14

8 146141001 | 1|75vvx 22714 SET SCREW, SM7.14-28X 14

9 $38398001 | 1nU%ss52552 CRANKSHAFT, ;N-BAR

11 101706001 | 1|+ 2z 635 SET SCREW, SM6.35-40X5.5

12 100251001 | 1|k 22635 SET SCREW, SM6.35-40X6.5

13 112576001 | 1|7>Er9322y>y RING, ; T/TAKE-UP CRANK

14 $38241051 | 1|s13>47—yuss TIMING PULLEY ASSY, U

15 014771022 | 1|7+ h 2 2 ¥6350 %3 SET SCREW, SOCKET (CP) SM6.35

16 016771032 | 1|7+ 1 # U63sx10 SET SCREW, SOCKET (CN) SM6.35

17 $38244100 | 1[|gf13soAnt TIMING BELT

18 158115001 |  1|% %2 * #6204z2NR BALL BEARING, 6204ZZNR

19 $52546000 | 1|es# Koo SENSOR DOG ASSY

19-1 014761030 | 2|7+ 7 # 3 595-28x10 SET SCREW, SOCKET(CP)SIMI5.95X 10

22 07334001 | 1|7sEr s SHAFT, ; T/TAKE-UP LEVER

23 014781032 | 3|7+ 7 # 3 6352810 SET SCREW, SOCKET (CP) SM6.35
<BAS-620H > <For BAS-620>

24-1 507338001 | 1|s>brzaya SLIDE BLOCK, ; T/TAKE-UP LEVER
<BAS-622f > <For BAS-622>

24-2 507567001 | 1|7 z~U3 SLIDE BLOCK, ; T/TAKE-UP LEVER

25 113024000 | 1|73ex74 PUSHER

26 507339209 | 1|5 ermia- COVER, ; T/TAKE-UP LEVER

27 062670512 | 2|+ ~23357-40%5 SCREW, PAN SM3.57-40X5

28 552491001 | 1|es#rxn35— STOPPER COLLAR

29 018401036 | 2|7+ # L kax10 BOLT, SOCKET M4X10

30 028040246 | 2|1z ¥Hx24 WASHER, SPRING 2-4

31 $52492000 | 1|7—v PULLEY

32 014706222 | 2|7+ kx5 U595 SET SCREW, SOCKET SM5.95

118-U73-109
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D1 . $HEIEBIBA{R (BAS-620) / Needle bar rocking mechanism (BAS-620) / Nadelstangenbetétigung (BAS-620) /
Mécanisme de balancement de 1a barre a aiguille (BAS-620) /
Mecanisma de oscilacidn de la barra de aguja (BAS-620)

118-U73-115
5
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D1. &1 2 E)BI % (BAS-620)/ Needle bar rocking mechanism (BAS-620) / Nadelstangenbetatigung (BAS-620) /
Mécanisme de balancement de la barre a aiguille (BAS-620) /

Mecanismo de oscilacion de la barra de aguja (BAS-620)

REF.NO. CODE |qTy B Ao NAME OF PARTS RM|
1 $52495001 AV ESVE A R B R ] ROCKER SHAFT ASSY, N-BAR
1-1 112590001 2INBEITF 114 GUIDE PLATE
1-2 102731004 4|45 %238 SCREW, FLAT SM2.38-56X4.5
1-3 153009001 1KY NEEDLE BAR
1-4 $29863001 AVE - E 3 SAE 3 NEEDLE BAR CLAMP W/SCREW
1-4-1 112592001 INEAVE S E-E 3 NEEDLE BAR CLAMP
1-4-2 062670812 1|+ ~23.57-40%8 SCREW, PAN SM3.57-40X8
1-5 112593001 N AVE i P T As BTN N CRANK ROD, ;N-BAR
1-6 112721001 MNNhUESLehenyaw SLIDE BLOCK
1-7 $52497001 (I EFEHy. KNIFE BAR
1-8 $52498001 NARKY P F o GUIDE, K-BAR
1-9 $52499001 1[FH2xR2L2hUB CONNECTING ROD, B
1-10 062670812 2|+ ~N733.57-20X8 SCREW, PAN SM3.57-40X8
1-11 $52500001 N AYE S E L AN DX AN ROCKER SHAFT, L
1-12 014780622 7P+ rART6357£K3 SET SCREW, SOCKET (CP) SM#6.35
1-13 $52524001 1A ZESHa K GUIDE, K-BAR
1-14 062681412 2|+ ~X711437-40X14 SCREW, PAN SM4.37-40X 14
1-15 025680132 2|5 HxIIHa37 WASHER, PLAIN S 4.37
2 112594051 HERR P EE PN BUSH, L ;N-BAR ROCKER SHAFT
100 112764001 M E RNy N1 BUSH, R ;N-BAR ROCKER SHAFT
101 014781032 117+ 7 K 2635-28X10 SET SCREW, SOCKET (CP) SM6.35
102 552501001 1NUFEFIZEYLYH ROCKER CONNECTING LEVER
103 150936001 1222635 SCREW, SM6.35-28X14
104 $52504101 1157224 FULCRUM SHAFT
107 147504201 1AW SPACER
108 062670712 3|#+~3357-40X7 SCREW, PAN SM3.57-40X7
109 552502001 IRV P AT ES ECCENTRIC WHEEL ASSY, W/SCREW
110 $52505000 12y Aasaw SLIDE BLOCK
111 $52506001 Ay a=r+4x HOLDER, S-BLOCK
112 062680812 2|#~14837-40x8 SCREW, PAN SM4.37-40X8
150 543192200 MR E—axy 3 PULSE MOTQOR ASSY, X
151 018401036 4|7 FFI b ax10 BOLT, SOCKET M4X10
152 028040246 iR HR2-4 WASHER, SPRING 2-4
153 S$52494001 1|E—273545v ¢+ MOTOR BRACKET
154 018061036 2|7FHI Fex10 BOLT, SOCKET M6X10
155 028060246 2(Rx¥Hx2-6 WASHER, SPRING 2-6
156 §37942000 2{hyrULsnTsg COUPLING HUB, 8
157 $37944000 ATV F A=Y SPACER, COUPLING
158 014760622 A7+ b A 2595 SET SCREW, SOCKET SM5.95
159 $37946001 Ao UFLFLFT FEED HOME POSITION DOG
160 062300512 1|#~a3x5 SCREW, PAN M3X5
161 $52467000 L AU AP RIR, P A 2 HOME POSITION SENSOR
162 062301006 1j#+~33X10 SCREW, PAN M3X10
118-U73-115
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Mécanisme de balancement de la barre a aiguille (BAS-622) /

D2 . $HEEENBEfR (BAS-622) / Need!e bar rocking mechanism (BAS-622) / Nadelstangenbetétigung (BAS-622) /
Mecanismo de oscilacion de la barra de aguja (BAS-622)

o—1-5-11
<—1-5-10
g—1-5-9

|
L

157 1568155

1-5-7 1-5-6
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D2. st 1ZEIRATR (BAS-622)/ Needle bar rocking mechanism (BAS-622) / Nadelstangenbetatigung (BAS-622) /

Mécanisme de balancement de |a barre 3 aiguille (BAS-622) /

Mecanismo de oscilacion de |a barra de aguja (BAS-622)

REF.NO. CODE QTY Eaxq NAME OF PARTS RM
1 $52684001 AV E T E L R D A ROCKER SHAFT ASSY, N-BAR
1-1 112588101 HAVE S E LAy B2 ROCKER SHAFT, N-BAR
1-2 107030001 1A= PIN, TAPER
1-3 112590001 2INURYToF 144 GUIDE PLATE
1-4 102731004 4145 %238 SCREW, FLAT SM2.38-56X4.5
1-5 ® L ARV E: v B & 7 ] NEEDLE BAR CLAMP ASSY
1-5-1 149604001 21E15%5.8 PIN, 1.5X5.8
1-5-2 149605001 21939 FFaAN% SPRING, CLUTCH LEVER
1-5-3 149827001 1|E>2x15.8 PIN, 2X15.8
1-5-4 149608001 t|er2x17.8 PIN, 2X17.8
1-5-5 112609001 21AND AR A NS ITINR SPRING
1-5-6 149609001 11 xe4T SPRING HOLDER
1-5-7 100105005 2| A%238 SCREW, SM2.38X2.4
1-5-8 149610001 1uu-—-xE> PIN
1-5-9 149611101 VD EF -3¢ 3 SPRING, RELEASE PIN
1-5-10 149612101 MU —xE>r74 PIN COVER
1-5-11 114447002 1{>Ax238 SCREW, SM2.38
1-6 149613001 L EAVE S A S N NEEDLE BAR CRANK ROD
1-7 150816001 TINhUES L hensav SLIDE BLOCK
1-8 S07574001 1 ARYaA7eF 114 GUIDE PLATE, ;SLIDE BLOCK
1-9 062670812 2|\ 103.57-00X8 SCREW, PAN SM3.57-40X8
1-10 ¥ IES V=R SLIDE BLOCK ASSY, 30
1-11 149621001 PA ALK Ly > QA £ STOPPER, N-BAR
1-12 149622001 b MR o B S UL SRS SPRING, N-BAR STOPPER
1-13 149623001 Unxzx SPRING COVER
1-14 060660512 1|51 > F318-40X5 SCREW, BIND SM3.18-40X5
1-15 149624001 21N UEIITY | A NEEDLE BAR ROTATE STOPPER
1-16 149625001 2|34 %T3.18 SCREW, SM3.18
1.17 $52497001 T4 Ky KNIFE BAR
1-18 $52498001 1 AZREIPoF o1 GUIDE, K-BAR
1-19 $52499001 1HrhARL2H LB CONNECTING ROD, B
1-20 062670812 2|#~=3.57-40x8 SCREW, PAN SM3.57-40X8
121 552500001 nuRsag s ssL ROCKER SHAFT, L
1-22 014780622 N7+ A 2D6357 K3 SET SCREW, SOCKET (CP) SM6.35
1-23 $52524001 T AREYHA K GUIDE, K-BAR
1-24 062681412 2| F N3437-40X14 SCREW, PAN SM4.37-40X 14
1-25 025680132 2| ¥H 2 AY437 WASHER, PLAIN S 4.37
2 112594051 NEL RSy S E-FNN BUSH, L ;N-BAR ROCKER SHAFT
100 112764001 1B F9 Y722 0R BUSH, R ;N-BAR ROCKER SHAFT
101 014781032 7+ 7+ 2635-28X10 SET SCREW, SQCKET (CP) SM&.35
102 552501001 AV E S E= L N AP B ROCKER CONNECTING LEVER
103 105351002 12 % %3635 SCREW, SM6.35-24X20
104 552504101 17294 FULCRUM SHAFT
107 147504201 1NH> ¥ SPACER
108 062670712 3|+ ~2357-40X7 SCREW, PAN SM3.57-40X7
109 552502001 LIS SAVE S ECCENTRIC WHEEL ASSY, W/SCREW
110 $52505000 T8 2a< SLIDE BLOCK
111 552506001 1|Aava~v+4x HOLDER, 5-BLOCK
112 062680812 2|7~ 1437-40X8 SCREW, PAN SM4,37-40X8
150 $43192200 1R E— 42X 3 PULSE MOTQOR ASSY, X
151 018401036 4|7+ EI baxi0 BOLT, SOCKET M4X10
158 014760622 4|7+ b X %595 SET SCREW, SOCKET SM5.95
159 537946001 NA7DFLFo Ry FEED HOME POSITION DOG
118-U79-115

OB — FIlD x & & > TV B3B8, DI(12N— D) THBART &L,
© If the symbol 3 is found in the “Parts No.” column, refer to the D3 on page 12.
© Dieses Zeichen x in der Spalte “Parts No. (Teilnummer)” verweist auf die D3 auf Seite 12.

© Si le symbole x se trouve dans a colonne “Parts No. (N°de piece)” veuillez 1a D3 de piéces annexe page 12.
© De haber un simbolo 3% junto al “Parts No. (NGmero de Pieza}”, habra que mirar la D3 de la pagina 12.
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Mécanisme de balancement de la barre a aiguille (BAS-622) /

D2 . $HEIESIBI{R (BAS-622) / Needle bar rocking mechanism (BAS-622) / Nadelstangenbetitigung (BAS-622) /
Mecanismo de oscilacion de la barra de aguja (BAS-622)

(=]
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[ 12
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110f—J‘—\
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1a| 1510
I & 159
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D2 . $1 81X BB % (BAS-622) / Needle bar rocking mechanism (BAS-622) / Nadelstangenbetatigung (BAS-622) /
Mécanisme de balancement de la barre a aiguille (BAS-622) /
Mecanismo de oscilacién de la barra de aguja (BAS-622)

REF.NO. CODE Q'TY Erida NAME OF PARTS RN
160 062300512 1|#~a3xs SCREW, PAN M3X5
161 552467000 AU 2UFLF e HOME POSITION SENSOR
162 062301006 1|+~33x10 SCREW, PAN M3X10
152 028040246 HNFFHR2-4 WASHER, SPRING 2-4
153 552494001 Ne-42725Y ¢t MOTOR BRACKET
154 018061636 2|7+ £ FoX16 BOLT, SOCKET M6X 16
155 028060246 2(N"2¥FHr26 WASHER, SPRING 2-6
156 $37942000 2\AvTITFNnTs COUPLING HUB, 8
157 537944000 HAYTY L TAR—% SPACER, COUPLING
118-U79-115

© #B&A T — FHA s E B > TV BIBE IR, D3(12N— V) THEATEL,

© If the symbol x is found in the "Parts No.” column, refer to the D3 on page 12.

© Dieses Zeichen 3 in der Spalte “Parts No. (Teilnummer)” verweist auf die D3 auf Seite 12.

© Sile symbole x se trouve dans la colonne “Parts No. (N°de pigce)” veuillez la D3 de piéces annexe page 12.
© De haber un simbolo ¥ junto al “Parts No. (Ntimero de Pieza)”, habré que mirar la D3 de la pagina 12.
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D3 . $HEESBR (BAS-622 ; ##AER5) / Needle bar rocking mechanism (BAS-622 ; Supply parts) /
Nadelstangenbetatigyng (BAS-622 ; Lieferteile) /
Mécanisme de balancement de la barre a aiguille (BAS-622 ; Piéces fournies) /
Mecanismo de oscilacién de la barra de ag_;uja {BAS-622 ; Piezas de suministro)

32
=
T

118-U79-115
E . $T#EU1#42/FRBI% (BAS-622) / Needle bar flip-up mechanism (BAS-622) / Nadelstangehochstellung (BAS-622) /
Mécanisme de sautée de la barre a aiguille (BAS-622) / Mecanismo del lanzador de barra de aguja (BAS-622)

118-U79-122
11
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D3 . sHEZEIRIER (BAS-622 ; ##5H040) / Needle bar rocking mechanism (BAS-622 ; Supply parts) /
Nadelstangenbetatigung (BAS-622 ; Lieferteile) /
Mécanisme de balancement de la barre a aiguille (BAS-622 ; )Pidces fournies/
Mecanismo de oscilacion de la barra de aguja (BAS-622 ; Piezas de suministro)

REF.NO. CODE QTY ErAq NAME QF PARTS RM
32 $52691000 1MA~NYZ23 ... <i525> |SLIDE BLOCK ASSY, 25 ........ <Marked in 25>
32 552691001 1&a~xvass ... <i2%530> |SLIDE BLOCK ASSY, 30 ........ < Marked in 30>
32 552691002 1fa~xyazs ... <i2%535> [SLIDE BLOCK ASSY,35 ........ <Markedin 35>
32 552691003 1 A~xya23 ... <F540> [SLIDE BLOCK ASSY, 40 ........ <Markedin 40>
32 $52691004 1[zaxvzsz ... <iS45> |SLIDE BLOCK ASSY, 45 ........ <Marked in 45>
32 $52691005 t|a~yass ..., <f2550> [SLIDE BLOCK ASSY, 50 ........ <Marked in 50>
32 $52691006 1M12~0373 ..., <70555> |SLIDE BLOCK ASSY,55 ........ <Marked in 55>
32 $52681007 12a~x)as3 ... <5E560> |SLIDE BLOCK ASSY, 60 ........ <Marked in 60>
32 $52691008 TA~NYav 3z ... <ii565> |SLIDE BLOCK ASSY,65 ........ <Marked in 65>
32 $52691009 1MNaxaxyas sz ... <f2570> [SLIDE BLOCK ASSY, 70 ........ <Markedin 70>
32 $52691010 1 Z2~xyaz3z ... <325 75> [SLIDE BLOCK ASSY, 75 ........ <Marked in 75>
32 $52691011 1|A~xYas s ... <i580> |SLIDE BLOCK ASSY, 80 ........ <Marked in 80>
33 S00858101 VRS EE£573 | <iiBA> |NEEDLE BAR CLAMP ASSY ..... <Markedin A>
33 500858102 TInUK28%223 |, <5EB> | NEEDLE BAR CLAMP ASSY ..... <Marked in B>
33 500858103 TNUKRGHEx73 ., <EESC> |NEEDLE BAR CLAMP ASSY ..... <Marked in €3>
118-U79-115

© LECMREAMNERIBLL L, TEXTEW,
© Check the replacement index for the above parts befor odering.

© Vor dem Bestellen den Austauschindex obenstehenden Teile kontrollieren.

© Avant de passer commande, consulter ['index de piéces de rechange pour les piéces ci-dessous.
© Verificar el codigo de recambio de las piezas a anteriores, antes de hacer el pedido.

E. StEt)IRIZERI{R (BAS-622) / Needle bar flip-up mechanism (BAS-622) / Nadelstangehochstellung (BAS-622) /

Mécanisme de sautée de |a barre 3 aiguille (BAS-622) / Mecanismo del lanzador de barra de aguja (BAS-622)

REF.NO. CODE Q'TY ELAA NAME OF PARTS RM
1 $53197000 1Moy a—43 CYLINDER ASSY
1-1 $52688000 1|2 U2 #12X5%5 CYLINDER, 12X5X5
1-2 553988000 31V ¥ FKQ2H04AMS JOINT, KQ2H04M5
4 552686001 HESFES S AL SUPPORT BRACKET
5 062401006 2|+ ~18x10 SCREW, PAN M4X10
6 552687001 HES A F L SUPPORT PLATE
7 149863001 21951813k SPRING, PLATE
8 $52690001 1Mevrans-— SET SCREW COLLAR
9 011679312 1 X2T357E5 SET SCREW, (FT) SM3.57
10 149865001 1Portas GUIDE SCREW
11 S41533000 173597 vsa FLANGE BUSHING
118-U79-122
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F . X AB3{% / Knife mechanism / Messer / Mécanisme du couteau / Mecanismo del cuchilla

" #7388/ OPTION PARTS "

118-U73-225
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F. X ZB&R/Knife mechanism / Messer / Mécanisme du couteau / Mecanismo del cuchilla

) GIEE 1% Ml SRR R T L

P

Eaal 1111 aMEL AR L340k EL 1100 ¢

REF.NO. CODE QTY B XA NAME OF PARTS RV

1 $52507001 B PVMESVE ECCENTRIC WHEEL W/SCREW

1-1 $52508001 HraxRT R~ DRIVING ECCENTRIC WHEEL

1-2 014771022 2{7F P ARTEISTHS SET SCREW, SOCKET (CP) SM6.35

2 548715000 HWo7xosUns UL |CONNECTING ROD, ;ECCENTRIC

3 118954000 T==Fkur7yo s NEEDLE BEARING

4 548716001 o7t 2Uu~nssUss524 |ECCENTRIC CRANK

5 150936001 11> *%v63s SCREW, SM6.35-28X 14

6 150937101 1HH5-— COLLAR

7 150938101 HerTay HINGE SCREW

8 151090001 HESFIL P ES WASHER, THRUST

9 107017002 T|FInzyHx WASHER, WAVE SPRING 6.45

10 110744002 117 r6.35 NUT, SM6.35

11 548776000 207 F2UT 9 AR BUSH, ;U-FEED SHAFT

12 $52509001 1|35 F59F ROCKER ARM

13 553180001 1N#75- COLLAR

14 552512001 2|1FHhRAXLATA CONNECTING ROD, A ;I-KNIFE

15 516350001 2|2 A% T437 SCREW, SM4.37

17 $52514001 HFraAazTE9 LR DRIVING ROD, I-KNIFE

18 $52515001 1xZ2KRE—U KNIFE HOLDER, U

19 062670712 1|~ 2357-40X7 SCREW, PAN SN 3.57-40X7

20 552516001 1ARKAT—M KNIFE HOLDER, M

21 112751003 2|2 AFY357 SCREW, SM3.57X7

22 552517001 1A ZXFILE-D KNIFE HOLDER, D

23-1 $16248101 1|57 428 UPPER KNIFE, B

25 112751003 2|2 A3 Y357 SCREW, SM3.57X7

26 536355001 NeZ>xvsas1n FIXED KNIFE, CERAMIC

27 148539101 2|4 %7238 SHOULDER SCREW, SM2.38

28 $52518001 1|2V d93 CYLINDER ASSY

28-1 552519001 1121 > & 16X45 CYLINDR,16X45

28-2 553168000 1]V % 7 KQ2K04M5 JOINT, KQ2K04M5

28-3 553488000 ES JOINT

29 553167000 T[> km10 NUT, M10

30 552520001 1Mol g81 CYLINDR BRACKET

31 062681212 1|+~ 20437-80x12 SCREW, PAN SM4.37-40X12

32 $32843001 2400 CAM ROLLER

33 153057002 2|1 A7V 120 x%T SCREW, BUTTON HEAD SM4.37

34 $53169001 HERSE SV T JOINT ASSY, M5

35 $06994001 1| x%78635 SCREW, SM6.35

136 $53174001 HELE SPACER

37 $52521001 MWraxR ) o894 T CYLINDER SUPPORT

38 520849101 3|75 TR beXI6RY A BOLT, FLANGE M6X16

39 $55896001 1Frax22MY0—41 STOPPER BLOCK

40 018401436 1| 7F+Ku +axia BOLT, SOCKET M4X 14

41 028040246 2\nzHHR2-4 WASHER, SPRING 2-4

42 025040136 2|55 HRaAv4 WASHER, PLAIN S 4

43 514874000 1Neaveriv-—n SHOCK ABSORBAR

44 025100236 TeZ¥HzFaa10 WASHER, PLAIN M 10
AT e “ OPTION PARTS
<EHE17> <Thin blade type >

23-2 153012001 o722 UPPER KNIFE

118-U73-225
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G1. 45— Bf% (BAS-620) / Gauge parts (BAS-620) / Lehren (BAS-620) /
Piéces du jauge (BAS-620) / Piezas de calibradores (BAS-620)

< EnA / For Japan only > < @A / For Export >

9

| ©
\Z%

8
" #72a%5/ OPTION PARTS " " wiamme / For supply parts "
I
(T T TN
| |
| |
| |
| |
| I
| |
| I
| I
| I
| I
| |
| |
D]
| |
o _/
118-U73-231
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G1.%7 — 2 Bf% (BAS-620) / Gauge parts (BAS-620) / Lehren (BAS-620) /
Piéces du jauge (BAS-620) / Piezas de calibradores (BAS-620)

REF.NO. CODE QTY XA NAME OF PARTS RM
<ERH> <For Japan anly >
1-1 158810001 HAVEE SR NEEDLE CLAMP ASSY, 10MM
1-1-1 146427001 2{7F b AR T318Y KR SET SCREW, SOCKET (CP) SM3.18
3-1 552562001 11521043 NEEDLE PLATE ASSY, 10
4-1 $52537001 Hn—F#H7 110 LOOP GUIDE, 10
<HH > <For Export>
1-2 158811001 NEAVE-EXPEA: NEEDLE CLAMP ASSY, 12MM
1-2-1 146427001 2(7F b A X U318 HKE SET SCREW, SOCKET (CP) SM3.18
3-2 $52563001 ARV NEEDLE PLATE ASSY, 12
4-2 552538001 1[I=TFH1 F12 LOOP GUIDE, 12
5 $21921001 2|47 % 238x%8 SCREW, FLAT SM2.38X8
5 $21921001 2|45 xv238x8 SCREW, FLAT SM2.38X8
7 153208002 2[4 %9437 SCREW, SM4.37-40X7
8 $52525001 HGAVEEF ER GUIDE, N-PLATE
9 153208002 2|2 %2837 SCREW, SM4.37-40X7
AT 3R " OPTION PARTS ”
1-3 # IR IAVE- £ 27203 NEEDLE CLAMP ASSY
3-3 * AV R -2 NEEDLE PLATE ASSY
4-3 P HN~7Hr1E LOOP GUIDE
Ty L " For Supply parts “
6 X tHrv1tety r NEEDLE PLATE SET
118-U73-231
16
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G2 . o' — P B% (BAS-622) / Gauge parts (BAS-622) / Lehren (BAS-622) /
Piéces du jauge (BAS-622) / Piezas de calibradores (BAS-622)

< A/ For Export >

" @icHss / For supply parts "

< EBAR / For Japan only >

" A7 a e f OPTION PARTS "

118-U79-231

17

CTREWT TR FE

i

R 1) AREE AR e Lt .. ; e

mp

17 DS CT ERTROEVRETIE 1

w

-



G2.7 — VR (BAS-622) / Gauge parts (BAS-622) / Lehren (BAS-622) /
Piéces du jauge (BAS-622) / Piezas de calibradores (BAS-622)

REF.NO. CODE Q'TY ELAq NAME OF PARTS RiVI
<EHNHB> <For Japan pnly >
1-1 $15830001 TNUHE£10L7 3
1-1-1 146427001 17+ rAxT3187K%
2-1 515831001 ) #%10RT 3
2-1-1 146427001 17PFrxxT3187£3
3-1 $52562001 1norgi0vz
4-1 552537001 1(L—F#H1 K10
<HitHH > < For Export>
1-2 515834001 1y gx1217 3 NEEDLE CLAMP ASSY, 12L
1-2-1 146427001 1|7+ b AxT3187F 3 SET SCREW, SOCKET (CP) SM3.18
2-1 515835001 T UEF12RY 3 NEEDLE CLAMP ASSY, 12R
2-1-1 146427001 1 FPHFEARTIIBIKRE SET SCREW, SOCKET (CP) SM3.18
3-2 $52563001 1N 121243 NEEDLE PLATE ASSY, 12
4-2 552538001 TWW—FHA K12 LOOP GUIDE, 12
5 521921001 2% > % T238%8 SCREW, FLAT SIM2.38X8
7 153208002 2| A %7837 SCREW, SM4.37-40X7
8 $52525001 AV EE ¥ Ea N GUIDE, N-PLATE
9 153208002 2|2 A %v4a37 SCREW, SM4.37-40X7
S - A " OPTION PARTS "
1-3 5 N g% 3xxL NEEDLE CLAMP ASSY, XXL
1-3-1 146427001 7P+ rARTI187 K3 SET SCREW, SOCKET (CP) SM3.18
2-3 X U AVEE RS NEEDLE CLAMP ASSY, XXR
2-3-1 146427001 17+ rx2T3187K3 SET SCREW, SOCKET (CP) SM3.18
3-3 ¥ AV E 78 NEEDLE PLATE ASSY
4-3 P 1{~FHAL K LOOP GUIDE
" WG " For Supply parts ”
6 X VR E-& DA NEEDLE PLATESET, R
10 X AV E LIRS N NEEDLE CLAMP SET, L
10-1 EY HAVEE 23N NEEDLE CLAMP ASSY, L
10-1-1 146427001 TP+ b XART3187 K32 SET SCREW, SOCKET (CP) SM3.18
10-2 149831101 1|7avy%rx23318 SET SCREW, SM3.18
10-3 $13085001 1| b X% T3.18 SET SCREW, SM3.18
11 W AV EE$:SS/A NEEDLE CLAMP SET, R
11-1 X INAVE-£3/8-3:1 NEEDLE CLAMP ASSY, R
11-1-1 146427001 17+ 22T3487:K % SET SCREW, SOCKET (CP) SM3.18
11-2 149831101 N EEESE R SR SET SCREW, SM3.18
11-3 $13085001 1) X %318 SET SCREW, SM3.18
118-U79-231
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G3 . s — Bk (BAS-620, 622) / Gauge parts (BAS-620, 622) / Lehren (BAS-620, 622) /
Pieces du jauge (BAS-620, 622) / Piezas de calibradores (BAS-620, 622)

151-620-231
19
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G3.7 — Bk (BAS-620, 622) / Gauge parts (BAS-620, 622) / Lehren (BAS-620, 622) /

Pieces du jauge (BAS-620, 622) / Piezas de calibradores (BAS-620, 622)

REF.NO. CODE Q'TY B x4 NAME OF PARTS RN
1-1 $53428000 NAXY S 2EY +8-12 SLIDE PLATE SET, 8-12
1-1-1 $53429000 1| AN 57 3812 SLIDE PLATE ASSY, 8-12
1-1-1-1 $53430001 12X 12 SLIDE PLATE
1-1-1-2 $53431001 1o5oE PIN
1-1-1-3 004401414 1 +¥508x14 SCREW, FLAT M4X14
1-1-1-4 021400206 T2z s NUT, 2 M4
1-1-2 $53432000 1|t —4 SEPARATOR
1-1-3 $53433000 HEGEE T SPACER, A
1-1-4 $53434000 1|z~—48 SPACER, B
1-1-5 004300513 2| +%533x%5 SCREW, FLAT M3X5
1-1-6 $53518001 11F¥2H5— COLLAR
1-1-7 018300836 1|7+ %4 F3x8 BOLT, SOCKET M3X8
1-1-8 028030246 TN FHH x2-3 WASHER, SPRING 2-3

<EHH> <For Japan only>
30 S54656000 1MNraoxs 20w
30-1 $53442000 EERE LA
30-2 $54655000 11235 ¥10w-17
30-3 W01519001 5043523y 22x4

<iHH> <For Export>
50 554660000 rasxs z12w-21 BINDER ASSY, 12W-21
50-1 553442000 NyawEwy 2 BINDER ASSY, W
50-2 $54659000 PELE I BINDER, 12wW-21
50-3 W01519001 S5lo> a3 22x4 SCREW, FLAT #0 M2X4

"FTamE" ” OPTION PARTS
1-2 P VAR 1 52 EY FXX-YY SLIDE PLATE SET, XX-YY
1-2-1 P TRARY) A 27 2XX-YY SLIDE PLATE ASSY, XX-YY
1-2-1-1 b4 HEPZOUEE SLIDE PLATE
1-2-1-2 553431001 N7 PIN
1-2-1-3 004401414 1 +4534ax14 SCREW, FLAT M4X 14
1-2-1-4 021400206 1202+v +a NUT, 2 M4
1-2-2 553432000 1|t —2% SEPARATOR
1-2-3 553433000 HES TRV SPACER, A
1-2-4 $53434000 1|2 ~—~14B SPACER, B
1-2-5 004300513 2{+%3>33X5 SCREW, FLAT M3X5
1-2-6 S$53518001 1NrFE2AH5— COLLAR
1-2-7 018300836 17+ %L h3xX8 BOLT, SOCKET M3X8
1-2-8 028030246 1N x¥H %23 WAGSHER, SPRING 2-3

" B RS " For Supply part ”
10 P 11739 F 9 3 XXW-YY BINDER ASSY, XXW-YY
10-1 553442000 1yamx¥wy 3 BINDER ASSY, W
10-2 P 123 % FXXW-YY BINDER, XXW-YY
10-3 W01519001 Slo#35 2333 12xa SCREW, FLAT #0 M2X4
20 P 1|3 %¥9 TxXXS-YY BINDER ASSY, XXS-YY
201 553447000 UPELEIVE BINDER ASSY, S
20-2 X 1]93 % FxXxs-YY BINDER, XXS-YY
20-3 W01519001 5i0% 333224 SCREW, FLAT #0 M2X4
151-620-231
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H . 1 B84% / Rotary hook mechanism / Greifervorrichtung / Mécanisme du crochet rotatif /
Mecanismo del cangrejo

-~
2

23-2-3 23-2-

23-2
N

T
N
SEEER——

118-U73-301

21

S MR T R i

¥

T TR VT O LTI I

il

T F E TR |

franm

TR

1T



H . 72 < B8f% / Rotary hook mechanism / Greifervorrichtung / Mécanisme du crochet rotatif/
Mecanismo del cangrejo

REF.NO. CODE Q'TY Bdo NAME OF PARTS RM
3 062782512 2|+~ 11635-28X25 SCREW, PAN SM6.35-28X25
4 100197002 2[¥Hx WASHER
5 509259001 2(hv sy rany BUSH, U
6-1 S09260001 2232 rUTA L. 1.2mm |[THRUSTRING, A ; 1.2MM
6-2 509261001 2023 XrULTB .. 1.4mm | THRUST RING, B ; 1.4MM
7 507420000 22— F~RFYLy NEEDLE BEARING
8 $07419001 212 b9 TNy RETAINING RING
9 S07417001 2|A=T o 250D BUSH, D
10 013710512 2tk A% Ta767 KX SET SCREW, (CP) SM4.76-32X5
11 150967101 2{F—=FF—->2 OPENER LINK
12-1 538213051 2[F—FF—Lsi—| OPENER LEVER, L
12-2 148005001 2F—-Tr—a Ty SHAFT, ;O-LINK
12-3 025710232 2|5 H 2529476 WASHER, PLAIN 4.76
12-4 110161006 2| ra7s NUT, SM4.76
16 $13021001 21 —TFF—-L - H SHAFT, ;O-LEVER
17 013711012 2 AR T4T767 K3 SET SCREW, (CP) SM4.76-32X10
23 $52675902 2|1=FknUawnas ROTARY HOOK ASSY, W/BOX
2341 $52676002 2{hwuz ROTARY HOOK ASSY
23-1-1 538550002 2|V bHw7 3 OUTER ROTARY HOOK ASSY
23-1-1-1 151027001 AIFHTFHIT b AZY SET SCREW
23-1-2 S09273001 2|9FHvs R INNER ROTARY HOOK ASSY
23-2 552677001 2| vy 7oz CAP ASSY
23-2-1 155479001 2fF3ay ik TENSION SPRING
23-2-2 151029001 273927 TENSION ADJUSTING SCREW
23-2-3 151030001 PAEE LA S W 3 SET SCREW
23-2-4 159802001 2|2 X2 T159%K2 SCREW, SM1.59X2
23-2-5 509284001 21080 RT 142 HOLDING PLATE, ;L-THREAD
24 507436001 NHEYFLF AL GEAR GUIDE, L
25 507437001 1|¥v7>r+qR GEAR GUIDE, R
26 108960002 41435 % 2357 SCREW, FLAT SM3.57X5
27 S07658001 2B F2Y—-Fo3 PINCH SLEEVE ASSY
27-1 112700001 2|22 %5595 SCREW, SM5.95-28X32
<{FEH> <Standard parts>
41 509285051 2iRE BOBBIN, 2
42 509286000 P A 1 A SPRING, ANTI-SPIN
50 $38212001 1F—7+— OPENER
51 $38212001 ot —TFF+— OPENER
52 154965001 1|7+ £ b 357%8 BOLT, SOCKET SM3.57X8
53 154965001 1|7+ F3.57X8 BOLT, SOCKET S\V3.57X8
118-U73-301
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J1 . {5BEB % (BAS-620) / Lubrication (BAS-620) / Schmierung (BAS-620) /
Lubrification (BAS-620) / Lubricacion (BAS-620)
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11 #RimiEE R (BAS-620) / Lubrication (BAS-620) / Schmierung (BAS-620) /
Lubrification (BAS-620) / Lubricacién (BAS-620)

REF.NO. CODE Q'TY ELXo NAME OF PARTS RiMi
3 $38248001 8|F~H#7 23578 SCREW, PAN (S/P WASHER) SM3.57
4 507477000 =PIy RUBBER RING
5 S07478000 2|d4aAyT RUBBER PRESSER
6 $38292001 21T AFI LYY OIL ADJUSTING SCREW
7 538299001 2171 AFIA vz OIL ADJUSTING SPRING
9 150988001 1NArhzasrsa OIL STOPPER PLATE
10 112717001 1WA Ay 18239 THR HOLDER, ;O-STOPPER PLATE
11 062711012 1{#~\1476-32X10 SCREW, PAN SM4.76-32X10
16 112753001 2|7k FELT
17 509043000 2|7z b FELT
22 S07471001 2|lEEHHT WICK HOLDER
23 062670512 2|~ 3357-80X5 SCREW, PAN SM3,57-40X5
24 $55770000 2|17k % WICK, L.= 28
25 555769000 2|173b6% WICK, L= 10
29 148394000 INAUE s E-3” NEEDLE BAR CAP
30 140890009 S5|t1nnv7 OIL CAP
31 104821009 3ldst>105 RUBBER CAP, 10.5
32 142274009 1|Fatra2 RUBBER CAP, 4.2
35 $38266000 2|AT 27T FELT
36 507476000 2|7 b FELT
37 148762001 1770 b FELT, ; T/TAKE-UP LEVER
38 538269000 W9 PT7AZNLT7T R FELT
39 S07571000 1ok FELT
40 112753001 2|7k FELT
41 552550001 A1z 93 OIL TANK ASSY
41-1 $52551000 EE P I, OIL TANK
41-2 507333001 2|F T NTF LTS PIPE, S
41-3 552560001 1A 1o F17L OIL FEEDING PIPE, L
42 S$52552000 HERSIE P Y] CAP, O-TANK
43 $52553000 (NAVE ¥ PACKING
44 062400816 4|3+~ 4x8 SCREW, PAN M4X8
45 $52556000 1|Ez—nFa-7 OILTUBE, L =340
46 $52557000 == . B ) OILTUBE, L=580
47 552558000 117 3k=% WICK, L=730
48 S$52559000 1|lEz=WFa-7F OIL TUBE
49 152948001 EEET AN OIL WINDOW
50 013710512 1|k xTaz6yF 3 SET SCREW, (CP) SM4.76-32X5
55 S07465000 173ie% WICK, L= 200
56 112728001 117 3% WICK, L= 50
57 114693001 1H73e% WICK, L=30
58 112735000 17+ WICK, [.=45
60 503289001 17 3 be*axs WICK, 4X4 L. =40
61 $53195000 1f73c=® WICK
63 538481000 2|73kF WICK, L =41
64 108802001 2|4 X EFaxa WICK, 4X4 L =250
69 S07462000 tl7ziex WICK, L= 25
70 S07463000 2|73k %® WICK, L=70
75 $38541000 bIEESIIE OIL RING
76 548734000 1|7zwkD FELT, D
82 $21195001 2|17 AHT FELT SUPPORT
83 062670512 2|F~11357-40X5 SCREW, PAN SM3.57-40X5
91 507876101 | Fa—FA Y- TUBE CLIP
101 062670612 2|+ ~N1357-40X6 SCREW, PAN SM3.57-40X6
119 538251000 HEE S OILSEAL, PLUNGER PUMP
120 538261001 MNFa1-Frd oL TUBE SUPPORT BRACKET, L
121 538264001 AT IWFa-FHoHT OIL TUBE SUPPORT
123 062710612 2| ~N20476-32X6 SCREW, PAN SM4.76-32X6
126 $38292001 MNFErFaTEYRY OILADJUTING SCREW
127 $38299001 1| FzyaFraseynz OIL ADJUSTING SPRING
118-U73-350
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J1 #5185 B8 6% (BAS-620) / Lubrication (BAS-620) / Schmierung (BAS-620) /

Lubrification (BAS-620) / Lubricacién (BAS-620)
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1. #5mRE7ERIR (BAS-620) / Lubrication (RAS-620) / Schmierung (BAS-620) /
Lubrification (BAS-620) / Lubricacién (BAS-620)

REF.NO. CODE Q'Y Erxof NAME OF PARTS RM
128 S07478000 1ldax4x RUBBER PRESSER
129 552679001 WAL TXEL D~ 3 OIL CASE ASSY
129-1 548763001 HERPIFE X372, 2o OIL CASE
129-2 553175000 MN7%dFa~7F OILTUBE, L=450
129-3 $53176000 Te=ns2-7D OILTUBE, D ;L =355
129-4 $53177000 1Ez=LFa2-FUu OILTUBE, U;L=170
129-5 $53178000 17 2EE WICK, L= 240
129-6 553179000 kL Fz-7 DRAIN TUBE, L =300
130 060681212 2131 > K437-40X12 SCREW, BIND SM4.37-40X12
131 111865001 1{>6 CAP, 6
132 $49564001 1|d46+€2125 RUBBER CAP, 12.5
133 117934009 1|d46€-135 RUBBER CAP, 13.5
134 521196001 2|7z b FELT
135 104821009 1T L2105 RUBBER CAP, 10.5
139 $02606000 12351 =F OIL GAUGE WINDOW
140 081014670 1o Jpwis ORING, PW14
143 112758009 1MRYEF1NT2 OIL CAP
144 S07481009 IEES P OIL MARK SHEET
145 $53184001 HERLER 22 OILTUBE JOINT
146 553196000 1|7 2 & Taxa WICK, 4X4 ;L =70
147 S07327001 Ha—-KraF¥TL CORD HOLDER, L
148 062670512 1]+~ 23357-40X5 SCREW, PAN SM3.57-40X5
149 504557000 1|72 % 1 PLTIM BAND, PLT1M
150 S$558938000 (R SN FELT
151 062670612 1|+ ~X2357-20X6 SCREW, PAN SM3,57-40X6
152 025040136 1ESHHL2394 WASHER, PLAINS 4
200 554993001 MNExavzs—3+0932 TERMINAL ASSY, LUB,
200-1 514189100 T&—-32+0 TERMINAL
200-2 538448000 1|E=—Fz—7 OIL TUBE, L =200
200-3 S$07459100 1eE==nFa-7F OILTUBE, L =240
200-4 142274009 Todawra2 RUBBER CAP, 4.2
200-5 S07464100 1lozex WICK, L=530
201 $55769000 1|7 2 e Eaxa WICK, 4X4
202 555769000 117 2 £ Faxa WICK, 4X4
203 $55304000 112 3 efaxa WICK, 4X4
118-U73-350

26

e i LR g

inn
B

TR TRE T

T [ W.. m‘. ¥ l':l’!ﬂ!

TAN T



J2 A HHE/E B (BAS-622) / Lubrication (BAS-622) / Schmierung (BAS-622) /
Lubrification (BAS-622) / Lubricacion (BAS-622)
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J2 . #a &R (BAS-622) / Lubrication (BAS-622) / Schmierung (BAS-622) /
Lubrification (BAS-622) / Lubricacién (BAS-622)

REF.NO. CODE QY B Xa NAME OF PARTS RIVI
3 $38248001 8|F~H¥4 3357X8 SCREW, PAN (S/P WASHER) SM3.57
4 $07477000 2|daU RUBBER RING
5 507478000 2946441 RUBBER PRESSER
6 538292001 217 M NFIA €V ES OIL ADJUSTING SCREW
7 538299001 2|1 NFI L YNG OIL ADJUSTING SPRING
9 112716101 HEEEED LS OIL STOPPER PLATE
10 112717001 T A Ir1at49THhHR HOLDER, ;O-STOPPER PLATE
1 062711012 1|+ ~2476-32X10 SCREW, PAN SM4.76-32X10
12 112743001 217 3 EEHHIT WICK HOLDER
13 060670512 2|51 > K 357-40X5 SCREW, BIND SM3.57-40X5
14 112739001 217 I EEHHT WICK SUPPORT
15 062670512 2|+~ 1437-40X5 SCREW, PAN SM4.37-40X5
16 112753001 217X b FELT
17 509043000 2|7 b FELT
22 S07471001 2/EEHHT WICK HOLDER
23 062670512 2|+ ~11357-40X5 SCREW, PAN SM3.57-40X5
24 $28845000 3|7k FELT
25 $28845000 CiPESAN FELT
29 107155001 2|70 b FELT
30 140890009 ER P Vv OIL. CAP
31 104821009 3|dat105 RUBBER CAP, 10.5
32 142274009 = RUBBER CAP, 4.2
34 149834000 1|7zt FELT
35 $38266000 2T 22Tk FELT
36 507476000 2|7k FELT
37 148762001 17> E>72T00k FELT, ;T/TAKE-UP LEVER
38 $38269000 1oy xan72Tb FELT
39 S07571000 17Tk FELT
40 112753001 2|7k FELT
41 $52550001 (B OV R/ OIL TANK ASSY
41-1 S52551000 IER OIS 327 OIL TANK
41-2 507333001 2{F A NGTFi1TS PIPE, S
41-3 552560001 1A A0y F181 7L OIL FEEDING PIPE, L
42 552552000 HERP/E P CAP, O-TANK
43 §$52553000 IR IAVE B2 PACKING
44 062400806 4|+ ~14x8 SCREW, PAN M4X8
45 552556000 1E==Fa—-7F OILTUBE, L=340
46 $52557000 1lez-nsFa-7 OILTUBE, L =580
47 $52558000 1M7iex WICK, L=730
48 552559000 1Ez=nFa-—7 OILTUBE
49 152948001 TAALIEY b= R OIL WINDOW
50 013710512 N ARTB767F = SET SCREW, (CP) SM4.76-32X5
55 07465000 1M7z2e=% WICK, L=200
56 112728001 19 2eF WICK, L=50
57 114693001 1l7zE% WICK, L=30
58 112735000 1l73e% WICK, L=45
60 503289001 17 2 EEaxa WICK, 4X4 L =40
61 553195000 117 z3:ex WICK
63 538481000 2|73 F WICK, L =41
64 108802001 2|7 I EEaxa WICK, 4X4 L =250
69 507462000 1M73:e=% WICK, L =25
70 507463000 YA ES-ES WICK,L=70
75 $38541000 2110y OIL RING
76 149834000 1H{ZInh FELT
82 $21195001 217TrA YT FELT SUPPORT
83 062670512 2|3~ 1357-40X5 SCREW, PAN 5M3.57-40X5
84 149626001 11732742 PUSHER
85 W01519001 o3 332 22%4 SCREW, FLAT #0 M2X4
91 507876101 NFI-TARYIt= TUBE CLIP
118-U79-350
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J2 {5458k (BAS-622) / Lubrication (BAS-622) / Schmierung (BAS-622) /
Lubrification (BAS-622) / Lubricacion (BAS-622)
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)2 ¥ HiEEBIR (BAS-622) / Lubrication (BAS-622) / Schmierung (BAS-622) /

Lubrification (BAS-622) / Lubricacién (BAS-622)

REF.NO. " CODE  |qQ'1Y £ XA NAME OF PARTS RMY
92 146253000 HFa-7 TUBE, L5
101 062670612 2{#~3357-40X6 SCREW, PAN SM3.57-40X6
108 S48737000 U EESE-ETAVE T PACKING, R
109 $48738000 B - ECAVE PN PACKING, L
110 S48739001 W Ed RS CAP,R
111 S48740001 NATKHErI7HL CAP, L
119 $38251000 (M@ OIL SEAL, PLUNGER PUNMP
120 $38261001 1Fa2—-Frt2L TUBE SUPPORT BRACKET, L
121 538264001 1FtF1-FHyoT OILTUBE SUPPORT
123 062710612 2|F~1476-32X6 SCREW, PAN SM4.76-32X6
126 538292001 A1 Fameyzy OIL ADJUTING SCREW
127 538299001 1¥xvaF39tyz OIL ADJUSTING SPRING
128 507478000 (R = PAT S RUBBER PRESSER
129 552679001 A1 TELYr—24 3 OIL CASE ASSY
129-1 548763001 N EEPPES DT A OlL CASE
129-2 $53175000 1"NW2%4v52-7 OIL TUBE, L=450
129-3 $53176000 HHE=Fz2~-7D OILTUBE, D ;L=355
129-4 S$53177000 1EzNFa-Fu OILTUBE, U ;L=170
129-5 $53178000 1173EF WICK, L=240
129-6 553179000 P =] DRAIN TUBE, L=300
130 060681212 21184 > F437-40X12 SCREW, BIND SM4.37-40X12
131 111865001 1|e>6 CAP, 6
132 549564001 1|9 4t>125 RUBBER CAP, 12.5
133 117934009 1d6+135 RUBBER CAP, 13.5
134 521196001 2|7z b FELT
135 104821009 1|34t >1058 RUBBER CAP, 10.5
139 502606000 flzvassra<r OIL GAUGE WINDOW
140 081014670 110U > % pwia O RING, PW14
143 112758009 1[Xy 1072 OIL CAP
144 S07481009 LB SR OIL MARK SHEET
145 553184001 HEEArEEr s OILTUBE JOINT
146 $53196000 117 3 Taxa WICK, 4X4 ;L=70
147 507327001 1[a-FA44xL CORD HOLDER, L
148 062670512 1{+ ~X3357-40X5 SCREW, PAN SM3.57-40X5
149 504557000 1|/¥> % 1 PLTIM BAND, PLT1M
150 $55898000 7z wp FELT
151 062670612 1|+ ~21357-40%6 SCREW, PAN SM3.57-40X6
152 025040136 HeSH¥HL YA, WASHER, PLAINS 4
200 $54993001 1¥zyas—-3+04s2 TERMINAL ASSY, LUB.
200-1 $14189100 He—3+0 TERMINAL
200-2 538448000 1= Fa-7F OIL TUBE, .=200
200-3 S07459100 ez —nFxz-7 OILTUBE, L= 240
200-4 142274009 1|TAata2 RUBBER CAP, 4.2
200-5 S07464100 1173e% WICK, L=530
201 $55769000 117 2 e Eaxa WICK, 4X4
202 555769000 1{7 3 E4xa WICK, 4X4
203 S55304000 117 2 EEaxa WICK, 4X4
118-U79-350

30

UL T ECRRE- B TTTT I R

T TORPRI AT FRTTRITIIEENE T

C TR TS T T

LR SO



K. %38 > B3f% / Threading mechanism / Fadenflihrungsvorrichtung / Mécanisme de ["enfilage /
Mecanismo del enhebrado

118-U73-401
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K. %@ > B3R / Threading mechanism / Fadenfihrungsvorrichtung / Mécanisme de I'enfitage /
Mecanismo del enhebrado

REF.NO. CODE QTY Eaxq NAME OF PARTS RM
1 515584509 o714 bFamys s UPPER THREAD TENSION ASSY, D
1-1 508604001 I EE TENSIONSTUD
1-2 $08607001 RS RNZAE Y] THREAD TAKE-UP SPRING, L
1-3 S08608001 U ES IS THREAD TAKE-UP SPRING, R
1-4 108254001 211 M bUNKPLF 193 GUIDE ASSY, ; T/TAKE-UP SPRING
1-5 146124001 11 xx2238 SCREW, SM2.38
1-6 108265009 TN bFago+Y k TENSION NUT
1-7 158768001 2|E22.6X20 PIN, 2.6X20
1-8 S07487101 e ranxra TENSION RELEASE PLATE
1-9 $38274001 Q=Y A SPRING, ; T-RELEASE
1-10 112712001 2|8 2357 SHOULDER SCREW, SM3.57
1-11 S07488001 1«1 rzn AL TENSION RELEASE PIN, L
1-12 158769001 1Mo b2 X ELR TENSION RELEASE PIN, R
1-13 145446001 4|1 rFIAYIHS DISC, ;TENSION
1-14 159805001 2l rFaRLYSHHT DISCPRESSER, ;TENSION
1-15 149566109 201 bFaAnLrv b TENSION NUT
1-16 144504001 Aif fTFrF145 DISC, ;THREAD GUIDE
1-17 154560001 2|17LF I LINEA SPRING, ;PRE-TENSION (A)
1-18 155510001 211 bFATYFY R TENSION NUT
1-19 507490001 2|4 b FAH N TENSION SPRING
1-20 112709001 BRI AN STOPPER
1-21 062670512 1|+~ 21357-40%5 SCREW, PAN SM3.57-40X5
122 508605101 1 AN—H— SPACER
1-23 508606001 1|55 - COLLAR
1-24 $S08609201 1R hrssey s STOPPER SUPPORT
1-25 S08610101 1|¥a3mevyy=s ADJUSTING THUMB
1-26 013660612 TR XRT318Y K = SET SCREW, (CP) SM3.18
1-27 151148001 2lMLY 7 K X STOPPER, ML
2 100064002 1|2 x %9357 SCREWV, SM3.57X8
3 112709001 I EENURAF- & PR STOPPER
4 062670512 1|+~ 2357-40X5 SCREW, PAN SM3.57-40X5
5 $14677001 Htranxss TENSION RELEASE SHAFT
6 062680812 1|+ ~2437-50x8 SCREW, PAN SM4.37-40X8
7 108266001 17Z7—a1 b7t 1U THREAD GUIDE, U ; ARM
8 554023001 NF—LA b TP+ 1M THREAD GUIDE, M
10 108960002 3|1% 5% T357 SCREW, FLAT SM3.57X5
12 549529001 1|7ZP—Lq1bF7oH+1D9 3 THREAD GUIDE ASSY, D
12-1 548760001 HWP—4Lq4bP23 4D THREAD GUIDE, D
12-2 548761001 IRVAVE GINF & THREAD CLAMP
12-3 112301001 142 %2318 SHOULDER SCREW, SM3.18
12-4 S$49530001 LAV E SN2 B & S/FAY SPRING, COMPRESSION
13 S30505001 2129 A1 b7 3 THREAD RETAINER ASSY
13-1 140527001 213941 hH THREAD RETAINER
13-2 150553003 2|+ k595 NUT, SM5.95
118-U73-401
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L1. %0V B8% (BAS-620, 622) / Thread trimmer mechanism (BAS-620, 622) /

Fadenabschneidevorrichtung (BAS-620, 622) / Mécanisme de coupe-fil (BAS-620, 622) /
Mecanismo de la cortadura de hiros (BAS-620, 622)
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L1. %% U B3R (BAS-620, 622) / Thread trimmer mechanism (BAS-620, 622) /
Fadenabschneidevorrichtung (BAS-620, 622) / Mécanisme de coupe-fil (BAS-620, 622) /

Mecanismo de la cortadura de hiros (BAS-620, 622)

REF.NO. CODE QTY EAA NAME OF PARTS RM
28 $38419001 1|1 rHEVLN-R THREAD TRIMMER LEVER, R
29 $38420001 1A r%JLIS=L THREAD TRIMMER LEVER, L
30 062681212 2|F ~3437-40X12 SCREW, PAN SM4.37-40X12
31 S07519001 2|2 F YIS~ %478 STOPPER SCREW, SM4.76
32 S07520001 PARGE SVRPPACYAE SPRING, EXTENSION
33 062671412 2|+ ~1357-40X14 SCREW, PAN SM3.57-40X14
34 021670102 21+ b1 3357 NUT, 1 SM3.57
35 S07521001 1Mrr2UL>hor CONNECTING ROD, R ;TR
36 $07522001 Trr®0L2HL CONNECTING ROD, L. ;TR
37 144526001 218> 2 ¥837 SHOULDER SCREW, S\M4.37
38 146360002 2|H I - 4.76X7 BOLT, SM4.76X7
39 025710232 2|4 HxFam476 WASHER, PLAIN 4.76
40 $53172001 PAR S Ry FANPFARE LEVER, M-KNIFE
1 120752001 2/ v kA5~ SET SCREW COLLAR
42 100251001 4| b X %635 SET SCREW, SM6.35-40X6.5
43 507524101 21 Fooneg s MOVABLE KNIFE BRACKET
44 062670812 4|+~ 203.57-40X8 SCREW, PAN SM3.57-40X8
45 $07525000 PAPE RGN BPAY 3 SPRING, PLATE
46 141544001 4|3 #2318 SCREW, SM3.18-40X3
47 $52549001 2|11 Krrn MOVABLE KNJFE
48 148536001 4> x 2437 SCREW, W/SOCKET SM4.37-40X4.2
49 507527001 21aF 41 FIXED KNIFE
50 148539101 2|18>%3238 SHOULDER SCREW, SM2.38
118-U73-403
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L2 . %tV E8£% (BAS-620, 622) / Thread trimmer mechanism (BAS-620, 622) /
Fadenabschneidevorrichtung (BAS-620, 622) / Mécanisme de coupe-fil (BAS-620, 622} /
Mecanismo de la cortadura de hiros (BAS-620, 622)

3/

25

"F*7a B8/ OPTION PARTS "

%}X 12—% \Lffé_w

151-620-403
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L2. %41 ) Bk (BAS-620, 622) / Thread trimmer mechanism (BAS-620, 622) /
Fadenabschneidevorrichtung (BAS-620, 622) / Mécanisme de coupe-fil (BAS-620, 622) /

Mecanismo de la cortadura de hiros (BAS-620, 622)

REF.NO. CODE [qTY B AA NAME OF PARTS RM
1-2 $53524001 1974241 K10-12 KNIFE GUIDE, 10-12
2-2 553494001 a5 /1012 FIXED KNIFE, 10-12
3-1 $53498001 171+ x210-127 % N/THREAD KNIFE ASSY, 10-12
4-1 553507001 11 bR 121092 THREAD HOLDING PLATE, 10-12
5 $53511001 HEF SN KNIFE GUARD
6 012500536 117+ B 55X%5 SET SCREW, SOCKET (FT) M5X5
7 $53512001 HERE VN E i SEETTING SHAFT
8 012500536 2{7FES5X5 SET SCREW, SOCKET (FT) M5X5
9 $53513001 UHERE VN IPE £ CYLINDER BASE
10 062682012 2|7+ ~0437-40X20 SCREW, PAN SM4.37-40X20
11 $53514001 PP EVE P i ECCENTRIC SHAFT
12 048100142 1bx7T923%9C10 RETAINING RING, EXTERNAL C10
13 048060142 1fr2P P43 ce RETAINING RING, EXTERNAL C6
14 012060636 1|7+ ES6x6 SET SCREW, SOCKET (FT) M6X6
15 $53515000 P PE LA CYLINDER ASSY
15-1 $53516000 1T 72V 415X20 AIR CYLINDER, 15X20
15-2 516603000 271 R VY F TR TUBE ELBOW, W/VALVE
20 $53487000 IPRPE- S A CYLINDER ASSY
20-1 $53488000 EIVE S JOINT
20-2 $52489000 NI 7V 416X10+15 AIRCYLINDER,16X10 + 15
21 553490001 IREE URRDE & 51 SETTING BASE
22 553491001 1M1 rEUHS— COLLAR
23 $53492001 LIRS DAL SPRING
24 012500536 1|7+ 35x5 SET SCREW, SOCKET (FT) M5X5
25 018301236 2| 7+ FEI F3X12 BOLT, SOCKET M3X12
26 $53528000 1M1 FAHTESR PIN, R
27 $53529000 11 b8 ELL PIN, L
28 107404001 2|2 %1908 SCREW, SM1.98-64X2

"FFoaLme” ” OPTION PARTS ”

1-2 X 12 7 X RAH A FXX-YY KNIFE GUIDE, XX-YY
2-2 X 1|35 1 Axx-yy FIXED KNIFE, XX-YY
3-2 -4 771 b X ZAXX-YYY R N/THREAD KNIFE ASSY, XX-YY
4-2 3 1 bR 1 2xXx-vy . I THREAD HOLDING PLATE, XX-YY
151-620-403
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M . %4 A B{% / Tension release mechanism / Spannungsverminderrungsvorrichtung /
Mécanisme de la lache de tension / Mecanismo relajador de tensién

118-U73-404
N . E—# % / Motor mechanism / Motor / Mécanisme du moteur / Mecanismo del motor

118-U73-650
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M . 2Ri#% X Bi{R / Tension release mechanism / Spannungsverminderungsvorrichtung /

Mécanisme de la lache de tension / Mecanismo relajador de tension

REF.NO. CODE QTY EAq NAME OF PARTS RAA

1 $53171000 HPVPETE CYLINDER ASSY

1-1 $15097000 1|3 U > 410x5 CYLINDER, 10X5

1-2 $53488000 1|y x5 JOINT

1-3 514677001 Heharxssy TENSION RELEASE SHAFT

118-U73-404

N . £ — % B{% / Motor mechanism / Motor / Mécanisme du moteur / Mecanismo del motor

REF.NO. CODE  |[qTy Y NAME OF PARTS Y

1 $52493001 1 rTE—2T55Y b MOTOR BRACKET, H

2 018063036 3|7+ K kex30 BOLT, SOCKET M6X30

4 152914001 2|anm ROLLER

5 018402036 2|7+ F N rax20 BOLT, SOCKET M4X20

6 100645003 2|4 5% WASHER

7 028040246 2| %x ¥ H 224 WASHER, SPRING 2-4

8 $53166000 1|79 7V 518x15 COUPLING, 14X15

10 018062536 47+ # b h6X25 BOLT, SOCKET M6X25

11 028060246 4|82 Y H x2-6 WASHER, SPRING 2-6

12 180869001 1laME—42 2% 7 3% MOTOR ASSY, CI
118-U73-650
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P. TH#BREEER (47 a8 &) / Lower thread detector mechanism (Option parts) /
Unterefadenabtastvorrichtung (Sonderzubehér) / Détecteur de fil inférieur (Pices en option) /
Mecanismo detector de hilo inferior (Piezas opcionales)

" 10 13 %14
b s ‘J i
(@ {C+®

9—% ,/::I:v — 01

L~ 02 7

20 7
C= ¢
&:/D 5

Q. &Y L EEBIR / Thread breakage detector mechanism / Fadenbruchfiihler /
Mécanisme du détecteur de cassure du fil / Mcanismo del sensor de cortes en el hilo

151-620-213

151-620-219
39
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P. TRIZEER (4 7 > 3 > #84h)/ Lower thread detector mechanism (Option parts) /
Unterefadenabtastvorrichtung (Sonderzubehér) / Détecteur de fil inférieur (Pidces en option)/
Mechanismo detector de hilo inferior (Piezas opcionales)

REF.NO. CODE |[Q7y ErAof NAME OF PARTS R
1 $52469000 1oafrbovaybey DETECTOR SENSOR, L-THREAD
2 $52961000 | 2|77+ /\rD-Ga FIBER, FD-G4
3 $52962000 | 2[¥1 KL > XFX-MRS SIDE LENS
4 062300606 | 4|+ ~z3x6 SCREW, PAN M3X6
5 $53421000 1|€=F 21— F950 TUBE, L =950
6 $53423000 1|EzF2~F700 TUBE, L= 700
7 $53422000 | 2[¥>u3vbhiyRi 4 SENSOR HOLDER
8 062300606 | 2|+~23x6 SCREW, PAN M3X6
9 062300606 | 2|+~z3xe SCREW, PAN M3X6
10 $53617000 1| 7 % — 20604000858 AIR TUBE, 0604U00858
11 $53618000 1[x 7 %k — X 0604000808 AIR TUBE, 0604100808
12 $53978000 1|75v5az+>y BRANCH, Y
13 $11433000 | 2|®—2=v 7lLams HOSE NIPPLE, 4M5
14 021500316 | 2{3>2FY k5 NUT, 3 M5
20 $52490001 2|®E BOBBIN
21 $39115100 1|30 FvQz2151-5 VALVE, VQZ2151-5
22 $53983000 117594 PLUG, 4
151-620-213
Q . %YL BHEGE / Thread breakage detector mechanism / Fadenbruchfihler /
Mécanisme du détecteur de cassure du fil / Mecanismo del sensor de cortes en el hilo
REF.NO. CODE  |qQTy B Ao NAME OF PARTS RMVE
1 $53425001 114 h %Lt HBOXY 3 THREAD BREAKAGE BOX ASSY
1-1 $53426001 ot —txr2 FIXING PLATE, SENSOR
1-2 $52966000 B I DR L AT SENSOR PCB ASSY
1-3 $52758000 | 2|Z~—#EP-3 SPACER, EP-3
1-4 0A4300805 | 2|++~+7% 33X8DA SCREW, PAN (S/P WASHER) M3X8
1-5 117436001 4|7 Ertris THREAD GUIDE
1-6 $53427001 Heryxrdo4 PROTECTOR CAP
1-7 047200642 | 2|a7UrsEraw? PIN, SPRING ROLL AW2
2 008400804 | 2|+ 5z a4xs SCREW, TRUSS M4X8
3 $52462000 e rELeoyn—5%2 SENSOR HARNESS, S-M/PCB
4 510243000 1F1a>% 52 FNKaN CORD HOLDER, ;NK-3N
5 0A5400805 | 1|+ ~+% 31xsps SCREW, PAN (5/P WASHER) M4X8
151-620-219
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R. X% vh—PBifk (47 a > 88R) / Stacker mechanism (Option parts) / Anhaufung (Sonderzubehbr) /
Mécanisme de I'empileur (Piéces en option) / Mecanismo de apilador (Piezas opcionales)

-811-821-831-63 1-76-2—8»

Y\ N
’ ,_\J(—1-115—2 1
1-115—] ?’ 1-115-1 |
-2

J-115-2 J
O 1-119
\ 1-120
1-121
_________________ /
151-620-240
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R. 2%y A ~R&(+ 72 3> #8&)/ Stacker mechanism (Option parts) / Anhaufung (Sonderzubehor) /

Mécanisme de I"empileur (Piéces en option) / Mecanismo de apilador (Piezas opcionales)

V| T RO CTRE pUOTE IR T

smu

[ TS POT9RF R

TNy P TR AR ) | T

REF.NO. CODE QTY A NAME OF PARTS RM

1 554613001 11— 252vHhr3 BAR STACKER ASSY
1-1 $54114001 Tagr~—2x BASE PLATE
1-2 S$54115001 M2 77—} TAP PLATE
1-3 018108036 A1 7 FF Ik 10X80 SCREW, SOCKET M10X80
1-4 028100246 4 xHFH 2210 WAGSHER, SPRING 2-10
1-5 025100236 AleS¥HrFay10 WASHER, PLAIN M 10
1-6 $54111001 R E R G R, VN BRACKET
1-7 S$54110000 1Frz24~R=-2 BASE
1-8 018103036 A7+ £ F10X30 BOLT, SOCKET M10X30
1-9 $54116001 1Moureginyy CYLINDER BLOCK
1-10 018104036 2| 7FHE I F10X40 BOLT, SOCKET M10X40
1-11 $54112001 1HoF2 w7 b SHAFT
1-12 018501436 617 FE I h5X14 BOLT, SOCKET M5X 14
1-13 S$54113001 [ eV N AP N END PLATE
1-14 018121436 1|7+ % F12X14 BOLT, SOCKET M12X14
1-15 028120246 T35 Hx212 WASHER, SPRING 2-12
1-16 554109001 1MNA MY H~FOyy STOPPER BLOCK
1-17 018105036 2K M 10X50 BOLT, SOCKET M10X50
1-18 028100246 2| x¥FH %210 WASHER, SPRING 2-10
1-19 025100236 2|lesH¥HRFII10 WASHER, PLAIN M 10
1-20 524089001 1|40 F8x50 BOLT, M8X50

1-21 021080206 122+ 8 NUT, 2 M8
1-22 554597000 1Mrduos.7 TOGGLE CLAMP
1-23 018061236 4|7 FHI b X2 BOLT, SOCKET M6X12
1-24 028060246 AN F Y H 26 WASHER, SPRING 2-6
1-25 025060236 AlESHH2F1y6 WASHER, PLAIN M 6
1-26 $54123001 TaFr7L~¢rL FIXING PLATE, L
1-27 554122001 1[aF147FL— kR FIXING PLATE, R
1-28 018102036 417+ Kb b 10X20 SCREW, SOCKET M10X20
1-29 028100246 A X2 H H 3210 WASHER, SPRING 2-10
1-30 025100236 L4lESHFHEZFLII10 WASHER, PLAIN M 10
1-31 554108001 HNAREXD T SHAFT, L=126
1-32 $54117001 I VN 7 2 FULCRUM SHAFT
1-33 018082036 3|7 FFIL p8x20 BOLT, SOCKET M8X20
1-34 028080246 3pixFHres WASHER, SPRING 2-8
1-35 025080236 3lESYHxFass WASHER, PLAINM 8
1-36 018502036 1|7+ 4 h5X20 BOLT, SOCKET M5X20
1-37 028050246 1|18z Hzx25 WASHER, SPRING 2-5
1-38 $54125001 TR byis—-FOvs STOPPER BLOCK
1-39 018082536 2| 7K h8x2s BOLT, SOCKET M8X25
1-40 028080246 PARES S ESX:] WASHER, SPRING 2-8
1-41 025080236 2| ¥ HxFag WASHER, PLAINM 8
1-42 $54140001 o537 ussy CLAMP LINK
1-43 S54137000 1oUa—53 CYLINDER ASSY
1-43-1 $54136000 1ZP U 420%100 AIR CYLINDER, 20X100
1-43-2 $53981000 2| T KKQ2L0601S ELBOW, KQWL0601S
1-43-3 554135000 MNFyosnsass KNUCKLE JOINT
1-44 $54118001 HoUHhng— CYLINDER HOLDER
1-45 018063036 1|7+ £ k6X30 BOLT, SOCKET M6X30
1-46 $54596000 ey rhs— SET SCREW COLLAR
1-47 554126001 i[5>y ¢ SHAFT
1-48 554127001 1z FFL—k END PLATE
1-49 018081636 1|7+ £ b8X16 BOLT, SOCKET M8X16
1-50 028080246 1NNz HHR28 WASHER, SPRING 2-8
1-51 $54120001 HUNS 1)y WIPER LINK
1-52 $54595000 2|1a~vT oy BALL BEARING, 6004DDUNR
1-53 048200142 k22593920 RETAINING RING, EXTERNAL C20
1-54 546191001 eGSR SPACER
1-55 $54119001 tnstic07 PIPE
151-620-240
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R. 2%y h—Ffk (47 3 > E3db)/ Stacker mechanism (Option parts) / Anhaufung (Sonderzubehér) /
Mécanisme de I'empileur (Pidces en option) / Mecanismo de apilador (Piezas opcionales)

43

REF.NO. CODE |71y B XA NAME OF PARTS RM)
1-56 554106001 2|FNH— HOLDER
1-57 012060636 2|7+ ES6X6 SET SCREW, SOCKET (FT) M6X6
1-58 S54591000 1Mo d-43 CYLINDER ASSY
1-58-1 $54592000 1T7 U 420X150 AIR CYLINDER, 20X 150
1-58-2 $53981000 2| T I HEKQ2L0601S ELBOW, KQWL0601S
1-59 554594000 I I= R P ROD END
1-60 028080246 1N xHFH %28 WASHER, SPRING 2-8
1-61 025080236 1esHHxFrans WASHER, PLAIN V1 8
1-62 021080206 1{22+Y b8 NUT, 2 M8
1-63 554121001 1aFzfa-5u>s LINK, F-ROLLER
1-64 554138000 1MoV d-53 CYLINDER ASSY
1-64-1 $54139000 1=73 U 432125 AIR CYLINDER, 32X125
1-64-2 $53981000 2[ TV FKQ2ZLOB01S ELBOW, KQWL0601S
1-64-3 $54598000 HFysisass b KNUCKLE JOINT
1-65 554118001 1oV dRLE— CYLINDER HOLDER
1-66 018063036 1|7+ £ F6X30 BOLT, SOCKET M6X30
1-67 $54596000 1y bh5- SETSCREW COLLAR
1-68 $54126001 11eFrov 7 b SHAFT
1-69 $54127001 HEY F7TL—t END PLATE
1-70 018081636 1|7+£r bsxi6 BOLT, SOCKET M8X16
1-71 028080246 1N H 228 WASHER, SPRING 2-8
1-72 $54124001 125 i5—1) s CLAMPER LINK
1-73 $54595000 ViER SN BALL BEARING, 6004DDUNR
1-74 048200142 1425239 ¢20 RETAINING RING, EXTERNAL C20
1-75 546191001 1| R~x—4 SPACER
1-76 554591000 1oy 8-23 CYLINDER ASSY
1-76-1 $54592000 17 v 420x150 AIR CYLINDER, 20X150
1-76-2 $53981000 2{ T ILFKQ2LO601S ELBOW, KQWL0601S
1-76-3 $54135000 T|+=vorsare KNUCKLE JOINT
1-77 554134000 15— TABLE
1-80 $54606000 17— Fda RUBBER PLATE
1-81 018103536 1|7+ FHEI b 10X35 BOLT, SOCKET M10X35
1-82 028100246 1[N x4 Hx2-10 WASHER, SPRING 2-10
1-83 025100236 1es¥HxrFav10 WASHER, PLAIN M 10
1-84 $54129001 | BIVER, SRV RE ¥\ CONNECTING LINK, A
1-85 018102036 17+ K1 F10X20 BOLT, SOCKET M10X20
1-86 028100246 /A2 HFHx2-10 WASHER, SPRING 2-10
1-87 025100236 tlesH¥HxFay10 WASHER, PLAIN M 10
1-88 $54128001 NG IR AV S AUX. SHAFT
1-89 018061236 2|7+ RN r6x12 BOLT, SOCKET M6X12
1-90 028060246 2|52 Hx2-6 WASHER, SPRING 2-6
1-91 025060236 2|lES¥HxFave WASHER, PLAIN M 6
1-92 $54130001 1Ly CONNECTING LINK, B
1-93 018082036 1|7 +E +8x0 BOLT, SOCKET M8X20
1-94 028080246 1|2 Hx2-8 WASHER, SPRING 2-8
1-95 025080236 1 eSH¥HEFII8 WASHER, PLAIN M 8
1.96 $54105001 1|H—-k~xR=-2 GUARD BASE
1-97 018101236 2{7FKI F10X12 BOLT, SOCKET M10X12
1-98 028100246 2N X HH %2410 WASHER, SPRING 2-10
1-99 025100236 2l ¥ HxF2y10 WASHER, PLAIN M 10
1-100 §54132001 1Wh-r GUARD
1-101 $54133001 28t THS5— PIPE COLLAR
1-102 018083036 2|7 HHIL F8X30 BOLT, SOCKET M8X30
1-103 028080246 2|z HHx2-8 WASHER, SPRING 2-8
1-104 025080236 2leS¥HZF2m8 WASHER, PLAIN M 8
1-105 554107000 1R irt—H5— STOPPER COLLAR
1-106 554605000 T2y CHAIN
1-107 018061236 1|7+ % bex12 BOLT, SOCKET M6X12
1-108 018063036 117+ L +6X30 BOLT, SOCKET M6X30

151-620-2490




R. A%y h—Bk (72 3 > 88dn) / Stacker mechanism (Option parts) / Anhaufung (Sonderzubehér) /
Mécanisme de I'empileur (Piéces en option) / Mecanismo de apilador (Piezas opcionales)

REF.NO. CODE Q'TY bAoA NAME OF PARTS RIM
1-109 028080246 FARES 5 S X WASHER, SPRING 2-8
1-110 025080236 2| HRxFams WASHER, PLAIN M 8
1-111 021060206 2224V e NUT, 2 M6
1-112 554593000 1 7a=vta VALVE UNIT, 4
1-112-1 $54607000 1|w=k—IFa MANIFQLD, 4
1-112-2 539116100 4|/%)b 7VvQz21515-5 VALVE, VQZ21518-5
1-112-3 554600000 1T /L KKQ2L0801S ELBOW, KQ2L0801S
1-112-4 140682001 (IR G P, B SILENCER
1-112-5 153274001 2|18k 2B CAP, 1/8
1-113 018503036 2|7+ FE I F5X30 BOLT, SOCKET M5X30
1-114 028050246 2Nz HHx25 WASHER, SPRING 2-5
1-115 554612000 172393 PEDAL ASSY
1-115-1 $54610000 1773 PEDAL
1-115-2 S54611000 2| T LK KQ2L0602S ELBOW, KQ2L06025
1-116 554609000 1o b7 08 CHECK VALVE, 06 ;3-PORT
1-117 $54601000 2| T 7k — 20604U0278 AIRTUBE, 0604U027B
1-118 $54602000 1|T 7 & — 2060400358 AIR TUBE, 060U035B
1-119 554603000 3| T 7% — 2X0604U0268 AIR TUBE, 060U026B
1-120 $54604000 2| X 7k — X0604U0328 AIR TUBE, 0604U032B
1-121 $54599000 1| 7+ —20806U1848 AIR TUBE, 0806U 184B
1-122 555874000 1fAE—-Fa>bO-5 SPEED CONTROLER
2 $52471000 HUN=-ZREYVh—1—32R STACKER HARNESS
100 $39821000 1Ma-kKo75F19p7 CORD CLAMP, 19P7
151-620-240
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. %#%:B3{% / Bobbin winder mechanism / Spuler / Mécanisme du bobineur /

Mecanismo del devanador de la canilla

45
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S. %%&RB{% / Bobbin winder mechanism /Spuler / Mécanisme du bobineur /
Mecanismo del devanador de la canilla

REF.NO. CODE Q'TY A NAME OF PARTS RM|
1 152651401 IR A ] BOBBIN WINDER ASSY
1-1 152356301 MNrhzxrar BOBBIN WINDER BASE
1-2 539902001 MNrbrexE—23012% SUPPORT PLATE, ;B-W/MOTOR
1-3 004300513 4]+4%303x%5 SCREW, FLAT M3X5
1-4 154024001 1[RE4T BOBBIN PRESSER
1-5 152645001 1FE-AHYT 14 BOBBIN HOLDER
1-6 062300616 1+ ~IM3X6 SCREW, PAN M3X6
1-7 025030233 Nes¥HzxFan3 WASHER, PLAIN M 3
1-8 154092001 LIRS VT RS BOBBIN WINDER CLAW
1-9 014680422 2[F7F b ARTA3TTRS SET SCREW, SOCKET (CP) SM4.37
1-10 152361001 IER £ VAT LEVER, ;B-WINDER
1-11 152362001 HEREE S S SHOULDER SCREW
1-12 111942001 T 518% SPRING, PLATE
1-13 111943001 It &RxFHZ WASHER
1-14 060660512 1734 > K318-40X5 SCREW, BIND SM3.18-40X5
1-15 152363001 HEIURZA SPRING, TWIST A
1-16 047301042 L ESAIA 4 PIN, SPRING ROLL AW3
1-17 145571101 HAMRRFLoF141002 GUIDE BRACKET ASSY, ;B-WINDER
1-18 145446001 21k FITIHS DISC, ; TENSION
1-19 100401001 HreFannxg TENSION SPRING
1-20 100136001 HrAbFavoFvt NUT, TENSION
1-21 146197001 MNrbrunzos THREAD NIPPER ASSY
1-22 028040243 T2 ¥HR2a WASHER, SPRING 2-4
1-23 025040233 2ESHHEFT4 WASHER, PLAIN M 4
1-24 062401006 1]+ ~24x10 SCREW, PAN M4X10
1-25 021400103 T|FY k1224 NUT, 1 M4
1-26 539847001 TTrhv%E—522% MOTOR ASSY, ;B-WINDER
1-27 $35032101 213 A RF26X5.5 SCREW, M2.6X5.5
1-28 028260242 2R FHF2-26 WASHER, SPRING 2-2.6
1-29 539901001 HTb=wxTy SHAFT, ;B-WINDER
1-30 014300332 2|7+ 7EK33x3 SET SCREW, SOCKET (CP) M3X3
1-31 152364001 2|75~ COLLAR
1-32 158597001 11 hexA pYs5— STOPPER, ;B-WINDER
1-33 516669000 707742054 PROTECTOR, 0.5A
2 032311306 5(+=®2 223413 WOOD SCREW, ROUND M3.1X13
3 552459000 L RS FATE 374 BOBBIN WINDER HARNESS
4 552460000 7~ZxE2110 GROUND WIRE
5 DA5400805 1]+ ~% 2 24x8DB SCREW, PAN (S/P WASHER) M4X8
151-620-402

46

EE T IRE R TR

TFIr

15 PR YT - TR A FEIRR

R B e . TR o4

ST A



T1 . 22/ E84% (BAS-620) / Air pressure mechanism (BAS-620) / Luftdruck (BAS-620) /
Mécanisme de la pression d air (BAS-620) / Mecanismo de la presion de aire (BAS-620)

=)

|
| QP

T £/83 802 801

< AT arriVTELA
/ For without option valve >

So—12

< Ay h—ELA
/ For without stacker >

—13

47

TP D SR ORI T TR T

T YT ETEE IMITETOREEEN - | J15r

151-620-514

AR - - fpi) o ARG



T1. ZERR (BAS-620) / Air pressure mechanism (BAS-620) / Luftdruck (BAS-620) /
Mécanisme de la pression d'air (BAS-620) / Mecanismo de la presién de aire (BAS-620)

REF.NO. CODE QTY EaX NAME OF PARTS R

1 553940000 1 Fz=v k12 VALVE UNIT, 12

1-1 $39116100 31/ FvQz21518-5 VALVE, VQZ21515-5

1-2 $39115100 8|/%b FvQz2151-5 VALVE, VQZ2151-5

1-3 $53982000 21750 % 97 b—-Rrox BLANKING PLATE ASSY

1-4 $53981000 1| T N HKQ2L0601S ELBOW, KQWL0601S

1-5 553983000 67344 PLUG, 4

1-6 140682001 11w SILENCER

1-7 153274001 2180 2t CAP, 1/8

2 $53942001 1250722 ke VALVE UNIT, 9

2-1 $39116100 21791 7vQz21518-5 VALVE, vQZ2151S8-5

2-2 539115100 519 7vQz2151-5 VALVE, VQZ2151-5

2-3 553982000 1F5v%29FL—1ro 3 BLANKING PLATE ASSY

2-4 $53981000 1| I KKQ2106018 ELBOW, KQWL0601S

2-5 553983000 HW75454 PLUG, 4

2-6 140682001 THrLevy SILENCER

2-7 153274001 21180 At CAP, 1/8

2-8 S53980000 | 10|v # FkCcHo401s JOINT, KCH0401S

2-9 $53979000 517 &5 Kkis0a01s JOINT, KJS0401S

2-10 553978000 173 5a2=H>y BRANCH, Y

2-11 $53977000 2(LF¥a2 L —2ARI210 REGULATOR, ARJ210

2-12 553488000 2lvx7 JOINT

3 018503036 2| 7#HKI b5X30 BOLT, SOCKET M5X30

4 028050246 2{xH¥Hx25 WASHER, SPRING 2-5

5 553944000 24— ¥alL—g—-423 FILTER REGULATOR ASSY

5-1 $53945000 IfT7—a2=v AIRUNIT

5-2 509231000 1{FE-nsuF1m BALL VALVE, 1/4

5-3 153252000 1|pTF—X PT-JOINT

5-4 $53949000 TINtHLEYI-NY 3 PLUMBING MODULE ASSY

5-5 S04891000 1\Fawho=vFii1a MIDDLE NIPPLE, 1/4

6 018501036 2{FPFFI b5X10 BOLT, SOCKET M5X10

7 028050246 2(Nx¥H 225 WASHER, SPRING 2-5

8 025050236 2l HxF2y5 WASHER, PLAIN M 5

9 S06857000 1 Z7H5 3 AIR GUN ASSY

9-1 S06858000 1Mz7H AR GUN

9-2 S06859000 HE BT T CURL TUBE

10 554608000 2|o¥ ML T 04 CHECK VALVE, 04 ;3-PORT

11 $53984000 7556 PLUG, &6
<FToa N TELA> < For without option valve>

12 $53984000 N7546 PLUG, 6
<Aevh-&LH> < For without stacker>

13 $53985000 117548 PLUG, 8

14 553986000 HLr¥azr—243 REGULATOR ASSY

14-1 $12165000 11Xz —-—42-— REGULATOR

14-2 553488000 (VA2 JOINT

14-3 553988000 11 ¥ 7 KQ2H04AMS5 JOINT, KQ2H04M5

15 018400836 2|7+ K b axs BOLT, SOXKET M4X8

16 028040246 2i1 ¥ Hx2-4 WASHER, SPRING 2-4

17 025040236 2|1bS¥HRFIY4 WASHER, PLAIN M 4

20 149796001 =P e & b o A AIR HOSE, W/CONNECTOR

21 $53960000 11T 74 — 2042500388 AIR TUBE, 0425U038B

22 553961000 1[I 7% — 2042500398 AIR TUBE, 0425U039B

23 $53962000 1| = 7% — 2042500258 AIR TUBE, 0425U025B

24 553963000 1|x 7k — 042500268 AIRTUBE, 0425U026B

25 $53966000 1T 7k— 2042500128 AIRTUBE, 0425U012B
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T1 . 22[EB8R (BAS-620) / Air pressure mechanism (BAS-620) / Luftdruck (BAS-620) /
Mécanisme de la pression d"air (BAS-620) / Mecanismo de la presién de aire (BAS-620)

: <ATarrinIELA
m / For without option valve >
— I
[ # l @ ! @ %—12
| T )
73 71
L - 74 < R¥yh—ELA
78 —€ / For without stacker >
76
77—5% % %13
151-620-514

49

TV IEERE T T IR (R TIHET T TR PRI TR FT LT TR TR T S T OTE TR



T1. ZERE% (BAS-620) / Air pressure mechanism (BAS-620) / Luftdruck (BAS-620) /
Mécanisme de la pression d"air {(BAS-620) / Mecanismo de la presién de aire (BAS-620)

REF.NO. CODE QY E> A NAME OF PARTS RM
26 $53967000 1{T 77— Z0425U011B AIR TUBE, 0425U011B
27 $53968000 1| T 7k — 2042500098 AIR TUBE, 0425U009B
28 $53968000 1|= 7 — 2042500098 AIR TUBE, 0425U009B
29 $53974000 1[x 75 — 2042500038 AIR TUBE, 0425U003B
30 $53975000 1| I 7%~ 2042500148 AIR TUBE, 0425U014B
31 553976000 1| T 74— 2042500108 AIRTUBE, 0425U0108B
32 S55008000 1| 73k~ R042500278 AIR TUBE, 0425U027R
33 $53958000 1|x 73+ — X0425U0448 AIRTUBE, 042500448
34 553959000 1|x 73— 2042500428 AlIR TUBE, 0425U0428B
35 $53964000 1{Z 7k — X0425U0328 AIRTUBE, 042500328
36 $53965000 1| 7+ — 2042500308 AIRTUBE, 0425U030B
37 553969000 1|T 75— 2060450828 AIR TUBE, 06045082B
38 553971000 1|T 7% — 2060451058 AIR TUBE, 060451058
39 553971000 1|x 75— 2060450748 AIRTUBE, 060450748
40 555012000 1| T 7+ - 20604U0808 AIR TUBE, 0604U080B
41 $53964000 1|z 7+ — 2042500328 AIRTUBE, 042500328
42 $53962000 1|x 7 — 2042500258 AIR TUBE, 0425U0258
43 $53952000 1|E 7k — 2042551158 AIRTUBE, 042551158
45 S55011000 1| 7+ — X042550968 AR TUBE, 04255096B
46 553954000 1|T 7+ — 2042551108 AIR TUBE, 02545110B
a7 $55009000 1| 7% — 2042550668 AIR TUBE, 04255066B
48 $55010000 1| 7R~ 2042550708 AIR TUBE, 04255070B
49 553951000 1|x 7k~ R082551078 AIRTUBE, 04255107B
50 $55013000 1|x 7k — 2042550888 AIRTUBE, 042450888
51 553954000 1|27 — 2042551108 AIRTUBE, 02545110B
52 $53952000 1|x 74— 2042551158 AIRTUBE, 042551158
53 554614000 1| 7+ — 2082551228 AIRTUBE, 04255122B
54 $54615000 1|x 7 — 2042551258 AIR TUBE, 04255125B
55 554615000 1| 7% — 2042551258 AIR TUBE, 04255125B
56 553973000 1} 7 % — 2060450568 AIRTUBE, 060450568
57 S$54104000 1| T 7 % — 20604U1908 AIRTUBE, 0604U190B
70 552973000 3|V E~b&TRF100 REPEATE CABLE TIE, RF100
71 S04557000 T8> & 1 PLTIM BAND, PLT1M
72 149287000 1#rravos5.7 CORD HOLDER, 7N
73 552908000 1|a—- F&ILF#14 CORD HOLDER, 14N
74 158581000 1|a—~ Kk ad#24 CORD HOLDER, 24N
75 0A5401005 3|+~ 34X10DB SCREW, PAN (S/P WASHER) M4X10
76 $39821000 21a-F75>719p7 CORD CLAMP, 19P7
77 510859001 2|95 7 CLAMP
78 002300603 2| +F~N3%6 SCREW, PAN M3X6
79 $55303000 1| Z7841 5 L80S SPIRAL, 80S
80 $55974000 2L ¥l —-4243 REGULATOR ASSY
80-1 555973000 2[L¥zL -4 REGULATOR
80-2 553734000 4| X I K KQ2LOGMS ELBOW, KQ2L06M5
81 $55980000 1T 74— 2042550248 AIRTUBE, 042550248
82 $55980000 1|T 74— 2062550248 AlR TUBE, 062550248
83 555982000 1|x 7+ — 2062550268 AIR TUBE, 062550268
84 $55983000 21T 7k — 2060450048 AIR TUBE, 060450048
85 S$55979000 2194 9XF I~ b QUICK EXHUST
151-620-514
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T2 . Z2/EB8%% (BAS-622) / Air pressure mechanism (BAS-622) / Luftdruck (BAS-622) /
Mécanisme de la pression d’air (BAS-622) / Mecanismo de la presion de aire (BAS-622)

=2

}80-2
I ’!vé 17 —=

S AN s [T T

(j; 14 @,

‘

< SHERUIERIEA
/ For Needle bar flip-up >

e

<ATarnN7ELA
/ For without option valve >

12

< AYvHh—ELH
/ For without stacker >

X—13

151-622-514
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T2 . Z[ERAR (BAS-622) / Air pressure mechanism (BAS-622) / Luftdruck (BAS-622) /
Mécanisme de la pression d’air (BAS-622) / Mecanismo de la presién de aire (BAS-622)

REF.NO. CODE QTY B xo NAME OF PARTS RM
1 553940000 T da=yv 12 VALVE UNIT, 12
1-1 $39116100 3|30 FvQz21515-5 VALVE, VQZ2151S-5
1-2 $39115100 8|/ FvQz2151-5 VALVE, VQZ2151-5
1-3 553981000 T T KKQ2L0601S ELBOW, KQWL0601S
1-4 $53983000 875454 PLUG, 4
1-5 140682001 11 L2H SILENCER
1-6 153274001 2118k Xt CAP,1/8
2 $53942001 TS 7az=wy ke VALVE UNIT, 9
2-1 539116100 2 (13, FvQz21515-5 VALVE, vQZ21515-5
2-2 539115100 51,1 FvQz2151-5 VALVE, VQZ2151-5
2-3 $53982000 WFs>x2vFL—po 3 BLANKING PLATE ASSY
2-4 $53981000 11T IV KQ2L0601S ELBOW, KQWL0O601S
2-5 $53983000 175454 PLUG, 4
2-6 140682001 1y lt SILENCER
2-7 153274001 2118k Xt CAP, 1/8
2-8 553980000 | 10|v % FKCH0401S JOINT, KCH04015
2-9 $53979000 5]V #FKI504015 JOINT, KJS0401S
2-10 553978000 175vFaztoy BRANCH, Y
2-11 553977000 2|3 —4aRi210 REGULATOR, ARJ210
2-12 $53488000 PAVE T3 JOINT
3 018503036 2|7+ AL b 5X30 BOLT, SOCKET M5X30
4 028050246 2|/ R HFHR25 WASHER, SPRING 2-5
5 553944000 121402 ~L¥aL—-4-453 FILTER REGULATOR ASSY
5-1 $53945000 Hz7—-a2=v AIRUNIT
5-2 $09231000 1|FE—wrsn 714 BALL VALVE, 1/4
5-3 153252000 1prF—-x PT-JOINT
5-4 $53949000 (REAR S P 7 B A PLUMBING MODULE ASSY
5-5 504891000 1Famnr=vyFis MIDDLE NIPPLE, 1/4
6 018501036 2|7 F £ k5X10 BOLT, SOCKET M5X10
7 028050246 2| ¥ H %25 WASHER, SPRING 2-5
8 025050236 2|l HRFays WASHER, PLAIN M 5
9 S06857000 1zFPH73 AIRGUN ASSY
9-1 S06858000 tHzrh AIR GUN
9-2 506859000 1fh—k—2 CURLTUBE
10 554608000 2|34 b ANILT04 CHECK VALVE, 04 ;3-PORT
ATz nNLTELA> <For without option valve>
12 $53984000 1|75 %56 PLUG, 6
<2y n—-ELA> < For without stacker >
13 553985000 117548 PLUG, 8
14 $53986000 Me¥ar—ss: REGULATOR ASSY
14-1 $12165000 Te®zlL—5— REGULATOR
14-2 $53488000 1|5 JOINT
14-3 $53988000 1{ £ 7 KQ2H04M5 JOINT, KQ2H04M5
15 018400836 2|7+ K raxs BOLT, SOXKET M4X8
16 028040246 2|z H %24 WASHER, SPRING 2-4
17 025040236 2| HxF2y4a WASHER, PLAIN M 4
20 149796001 1ank—-21F5v% AIR HOSE, W/CONNECTOR
21 $53960000 1| 7/ — 2042500388 AIRTUBE, 0425U038B
22 553961000 1]T 74— 2042500398 AIRTUBE, 0425U039B
23 $53962000 1| X 77k — 2042500258 AIR TUBE, 042500258
24 553963000 1|x 7+ — 2042500268 AIRTUBE, 042500268
25 553966000 1T 7% — 2042500128 AIRTUBE, 042500128
26 $53967000 1{T 7+ — 2042500118 AIRTUBE, 0425U011B
27 553968000 1| T 7k — 2042500098 AIR TUBE, 0425U009B
151-622-514
52

U T CEONTIRE § O F IR T

LI

T ¢ FITER DO PRI FER

[T B . psl i |- AEER 58

R R A S



T2 . 2B (BAS-622) / Air pressure mechanism (BAS-622) / Luftdruck (BAS-622) /

Mécanisme de la pression d’air (BAS-622) / Mecanismo de la presion de aire (BAS-622)

< SHEEIRER
/ For Needle bar flip-up >

—_—

<ATa nATELA
/ For without option valve >

p--12

<Ay h—ELA
/ For without stacker >

X—13
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T2 . ZE[ERIR (BAS-622) / Air pressure mechanism (BAS-622) / Luftdruck (BAS-622) /
Méecanisme de |a pression d’air (BAS-622) / Mecanismo de la presién de aire (BAS-622)

REF.NO. CODE Q'TY Bl NAME OF PARTS RM
28 $53968000 1|x 7 — 042500098 AIR TUBE, 0425U009B
29 S53974000 1|X 74— ZX0425U003B AIRTUBE, 0425U003B
30 $53975000 1| 7% — 2042500148 AIRTUBE, 042500148
31 $53976000 1| 7+~ R042500108 AIRTUBE, 0425U010B
32 S55008000 1|x 7k~ X042500278 AIR TUBE, 0425U027B
33 $53958000 1|x 7k — 2042500448 AIR TUBE, 0425U044B
34 $53959000 1{T 7%~ 2042500428 AIRTUBE, 0425U042B
35 $53964000 1| 74— 2042500328 AIRTUBE, 0425U032B
36 $53965000 1| T 7k — 2042500308 AIR TUBE, 0425U030B
37 $53969000 11T 73k — 2060450968 AIRTUBE, 060450968
38 $53971000 1|x7#—206045111B AIRTUBE, 060451118
39 $53971000 1|T 74— R06045111B AIR TUBE, 06045111B
40 555011000 11T 7 — 2042551048 AIRTUBE, 042551048
41 $53964000 1]x 74— 2042500328 AIRTUBE, 042500328
42 $53962000 1|® 74 —~ 2042500258 AIRTUBE, 0425U025B
43 $53952000 1| 75k — 2042551158 AIR TUBE, 042551158
45 S$55011000 1]T 7+ — X042551048 AIR TUBE, 04255104B
46 $53954000 1|x 7k — 2042551108 AIRTUBE, 02545110B
47 S55009000 1|x 7% — 2042550668 AIR TUBE, 042550668
48 555010000 1|x 7%k — 2042550708 AIRTUBE, 042550708
49 $53951000 1| 74— 2042551078 AIR TUBE, 042551078
50 555013000 1] 7+ — 2042550888 AIR TUBE, 042450888
51 $53954000 1|x 7k — X042551108 AIRTUBE, 02545110B
52 $55307000 1| 7 — 2042551068 AIRTUBE, 0425571068
53 554614000 1|T 7+ — 2042551228 AIR TUBE, 042551228
54 554615000 11T 74— 2042551258 AIRTUBE, 042551258
55 554615000 1|x 77— 2042551258 AIR TUBE, 042551258
56 553973000 1| T 74— 2060450518 AIRTUBE, 06045051B
57 554104000 1| 7+~ 20608U1908 AIR TUBE, 0604U 190B
70 $52973000 3|UE— k% RF100 REPEATE CABLE TIE, RF100
71 504557000 175> % 1PLTIM BAND, PLT1M
72 149287000 1+1a>257 CORD HOLDER, 7N
73 552908000 1a—-Fk4#14 CORD HOLDER, 14N
74 158581000 T —Khagg4 CORD HOLDER, 24N
75 0A5401005 3| +FRHF2 34X10D8 SCREW, PAN (S/P WASHER) M4X10
76 $39821000 2|0-K7 3271907 CORD CLAMP, 19P7
77 $10859001 217527 CLAMP
78 002300603 2| +F~X3X6 SCREW, PAN M3X6
79 555303000 1[R#31 50808 SPIRAL, 805
80 555974000 2|IL¥aL—524%2 REGULATOR ASSY
80-1 $55973000 2lL¥zL—4% REGULATOR
80-2 $53734000 4| T K KQ2LO6MS ELBOW, KQ2L06M5
81 555980000 1|x 7 % — 2042550248 AIR TUBE, 042550248
82 555980000 1T 7 — 2062550248 AIR TUBE, 06255024B
83 $55982000 1T 7% — 2062550268 AIR TUBE, 062550268
84 $55983000 2| T 74— 2060450048 AJRTUBE, 060450048
85 $55979000 217149718 -2k QUICK EXHUST

<HHETIERER > <For Needle bar flip-up >
100 $53950000 HrnFa=yr2 VALVE UNIT, 2
100-1 $39115100 2|/ 7vQz2151-5 VALVE, vQZ2151-5
100-2 554762000 1] ¥ 7 KQ2H0601$ JOINT, KQ2H06015
100-3 $53983000 17544 PLUG, 4
100-4 140682001 IEEAVPL 3 SILENCER
100-5 153274001 2118k Xt CAP, 1/8
101 555298000 3|X Pk — 2042550948 AIR TUBE, 042550948
151-622-514
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. B MBIk / Power supply equipment mechanism / Stromversorgung /

Mécanisme de I'equipment en alimentation électrique /
Mecanismo del equipo de alimentacion de corriente

< =200V, 220V, 380V, 400V, 415VA
/ For "3-pahse 200V AC, 220V AC,
380V AC, 400V AC & 415V AC" >

< 200V, 220VH i
/ For "200V AC
& 220V AC" > \

< §220VH
/ For "2-pahse 220V AC" >

< 380V, 400V, 415VA
/ For "380V AC, 400V AC

& 415V AC" >

55

T r IR NI TTENE Y 1 IrTEC

151-620-515



U . TESBATR / Power supply equipment mechanism / Stromversorgung /
Mécanisme de I'equipment en alimentation électrique /
Mecanismo del equipo de alimentacién de corriente

REF.NO. CODE QTY Erxo NAME OF PARTS RM
1 $52760000 1HrE522R TRANSFORMER, 1.4KVA
2 018061236 A7+ £ N r6X12 BOLT, SOCKET M6X12
3 028060243 LNz HFH 226 WASHER, SPRING 2-6
4 025060236 AlESYHxFLY6 WASHER, PLAIN M 6
<=318200V, 220V, <For "3-phase 200V AC, 220V AC,
380V, 400V, 415VA > 380V AC, 400V AC & 415 AC”" >
5-1 552472001 1|74 swipy 3 POWER SUPPLY SWITCH ASSY, 3P
<H31R220VHE > <For “2-phase 200V AC" >
5-2 $52968001 15> 4 vswapy 2 POWER SUPPLY SWITCH ASSY, 2P
6 0A5400805 2| +F ¥4 24x8DB SCREW, PAN (5/P WASHER) M4X8
<200V, 220VH > <For “"200V AC & 220V AC" >
7-1 S$47900000 171 —Hmi0a BREAKER, M ; 10A
<For "380V AC, 400V AC
<380V, 400V, 415VE > & 415V AC” >
7-2 $52437000 1|7 —Hamsa BREAKER, M ;5A
8 $52727000 S E-D% FAPS TERMINAL COVER
9 552475000 1| 7FL—Hh—NFN—-%Z HARNESS, BR-NF
10 540620000 (NEFASANIRIR L SETTING PLATE, ;PCB
11 0A5400805 2{++~NH¥4 3 aX8DB SCREW, PAN (S/P WASHER) M4X8
12 540616001 1|/ 14X 1IEREMCY 3 NOISE FILTER ASSY, EMC
13 0A5400805 4| +F N9 % ax8DB SCREW, PAN (S/P WASHER) M4X8
14 552478000 17 —2+PE GROUND WIRE, PE
15 0A5400805 1| + 4~ % 2 4X8DB SCREW, PAN (5/P WASHER) M4X8
16 $52476000 1[NE-T/A =32 ] HARNESS, NF-T
17 552439000 TIAVR/A— % X HARNESS, T-AVR
18 552440000 1PN N—F2A PCB HARNESS, A ;T-P/PCB
19 552441000 V1PN n—% 28 PCB HARNESS, B ; T-P/PCB
20 S$46738000 1NRIYFLTFoHr POWER SUPPLY, SWITCHING
21 0A5300805 2| ++~¥% 33X808 SCREW, PAN (5/P WASHER) M3X8
23 S00554000 7|t#H— reBNS SUPPORT, 6NS
24 $38111000 2| — kes SUPPORT, 65
25 552443000 I EE AL I ] POWER SUPPLY HARNESS, P-M/PCB
26 5$52444000 1fren—8n-32 INVERTER HARNESS, P-Mi/PCB
27 552457000 1|77 bswin—3 X FOOT SW HARNESS, M/PCB-BOX
28 0A5400805 |+ ~N4 4 34x8D8 SCREW, PAN (S5/P WASHER) M4X8
29 552952001 1=K 7> Fe2x7 3 SERVO AMPLIFIER ASSY, 62X
30 018061436 2|7+F I L BX14 BOLT, SOCKET M6X14
31 028060246 2{I8 R HX2-6 WASHER, SPRING 2-6
32 $52442000 1g~ErxT—n=%2 SERVO POWER HARNESS, T-AMP
33 552445000 HYy—Ffn—x2 SERVO HARNESS, M/PCB-AMP
34 $52447000 Hzra—4n—-x2z ENCODER HARNESS, AMP-MOT
35 552448000 R AV VAT M/POWER HARNESS, AMP-MOT
36 $52446000 1390 F—2/180~n=%2 MOTOR POWER HARNESS, P/PCB-MOT
37 0A5401006 1|+~3/8% ES4x10 SCREW, PAN (5/P WASHER) M4X10
38 552908000 Ha—Fhnag1a CORD HOLDER, 14N
39 0A5401006 11+ ~NaANREF4X10 SCREW, PAN (S5/P WASHER) M4X10
40 §52732000 7 — 2+ 1600 GROUND WIRE, L= 1600
41 $52733000 2|7 —2+t1050 GROUND WIRE, L = 1050
42 0A5400805 4| + 9 ~H 9 2 4x8DB SCREW, PAN (S/P WASHER) M4X8
43 $52450000 x1omnin—zz MAIN VALVE HARNESS
151-620-515
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U . B35 E8{% / Power supply equipment mechanism / Stromversorgung /
Mécanisme de I'equipment en alimentation électrique /
Mecanismo del equipo de alimentacién de corriente

< Z#3200V, 220V, 380V, 400V, 415VA <200V, 220V .
/ For "3-pahse 200V AC, 220V AC, / For "200V {'\C \
380V AC, 400V AC & 415V AC" > & 220V AC" >

< BH220VE _ < 380V, 400V, 415VE

/ For "2-pahse 220V AC" > / For "380V AC, 400V AC
& 415V AC" >
151-620-515
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U . BEARER / Power supply equipment mechanism / Stromversorgung /
Mécanisme de I'equipment en alimentation électrique /
Mecanismo del equipo de alimentacion de corriente

REF.NO. CODE  |QTY Bt NAME OF PARTS RV
44 512463001 VARV AR AR SENSOR PCB ASSY, 1
45 0A4300605 2|+ F~NHF 3I3X6DA SCREW, PAN (S/P WASHER) M3X6
46 $52449000 IEE2 -2 VAT 34 M/SENSOR HARNESS, CYC-M/PCB
47 552744000 1| R 1Y FA22E-M-11 SWITCH, A222E-M-11
48 $52461000 TIEMSW/v— 2 X EMY/SW HARNESS, EM/SW-M/PCR
70 S00480000 21a—-KFERAH#5 CORD HOLDER, 5N
71 552907000 1la—-FERud#10 CORD HOLDER, 10N
72 0A5401006 3|F N3/ ZRE F4X10 SCREW, PAN (S5/P WASHER) M4X 10
73 149287000 1|+t0>43527 CORD HOLDER, 7N
74 S02141000 6|la—FKvS5>F6L CORD CLAMP, 16-L
75 509142000 1a-rs327F20L CORD CLAMP, 20-L
76 531760000 4jcksy 7> T 26L CORD CLAMP, 26-L
a0 552466000 A TURT—n—322 POWER HARNESS, Z

<BAS-622F > <For BAS-622>

100 $52470000 TNUFRS TN -22 VALVE HARNESS, N-BAR
151-620-515
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V1 . Tol1EBI4% / Cloth control system mechanism / Stoffiihrungsvorrichtung /
Mécanisme de la systéeme de contréle du tissu / Mecanismo de la sistema de control de tela

"A T aBR
/ OPTION PARTS "

2-4

| L
||1 2-23-3 | 1.2-20
Il 12231 1-2-13

— T 1-2-15 —
l T 1214—@“‘—® il

| 1-2-23 1216_@ .?1-2-19:

—_
Ny
—
~d

-

1
e
b

(RN : AE DAl

151-620-516
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V1. T #lf#BIR / Cloth control system mechanism / Stoffihrungsvorrichtung /
Mécanisme de la systéme de contréle du tissu / Mecanismo de la sistema de control de tela

REF.NO. CODE Q'TY ErxoA NAME OF PARTS RM
1 $53531000 1A+ A4 T2200 % CARRIAGE FEED ASSY, 220
1-1 553532001 1|+ 445 T220RY 3 CARRIAGE FEED ASSY, R-220
1-1-1 §53558001 1[AFAHTL/—-RY 3 CARRIAGE FEED LEVER ASSY, R
1-1-2 553561000 AR A R B & N B Y | CLAMPING SCREW, SOCKET M5X8
1-1.3 $53564001 ER R E 52 COUPLING
1-1-4 012060636 1|7+ ES6X6 SET SCREW, SOCKET (FT) M6X6
1-1-5 $53533001 YA 4T b)Y LsN—R SETTING LEVER, R
1-1-6 018062036 2|7+ EI FEx20 BOLT, SOCKET M6X20
1-1-7 028060246 PARAES i B X WASHER, SPRING 2-6
1-1-8 025060236 2|ESHFHEF2Y6 WASHER, PLAIN M 6
1-1-9 $53534000 R i A AT SPRING, PLATE
1-1-10 008400604 21+ 32 104x6 SCREW, TRUSS M4X6
1-1-11 $53535001 1|42 %5635 SHOULDER SCREW, SM6.35
1-1-12 553536001 Tl 4+ TR CARRIAGE FEED, R
1-1-13 $53537001 1Movar SUPPORT BRACKET
1-1-14 018501236 2|7 FF I F5X12 BOLT, SOCKET M5X12
1-1-15 028050246 2(R Y HH2-5 WASHER, SPRING 2-5
1-1-16 $53538001 HEFVEEE] STOPPER & POSTIONING PLATE
1-1-17 060400812 2|51 > FMaxs SCREW, BIND M4X8
1-1-18 $53539001 1Hs—~ COLLAR
1-1-19 018502036 1|7+ K +5x20 BOLT, SOCKET M5X20
1-1-20 553540001 oy sad—5q CYLINDER BASE
1-1-21 115503001 1A x2437 SCREW, SM4.37
1-1-22 018501036 1|7+£n r5x10 BOLT, SOCKET M5X10
1-1-23 $53541000 1|oUusg—43 CYLINDER ASSY
1-1-23-1 514666000 11V > #16X20 CYLINDER, 16X20
1-1-23-2 $12150000 1|5 — R TILEM-SHL-4 TUBE ELBOW, M-5HL-4
1-1-23-3 511433000 Ak — =Y FIams HOSE NIPPLE, 4M5
1-1-24 $53543001 1MyssLn—uxs JOINT
1-1-25 553544001 1|E>002 PIN, 002
1-1-26 048025342 1+ %7E25 RETAINING RING, E2.5
1-1-27 $53545001 1HUssL8— LINK LEVER
1-1-28 002300603 1| ++~03%6 SCREW, PAN M3X6
1-1-29 553546001 TAVaz18)>2v9 LINK SHAFT
1-1-30 553547001 ARVIVR/ & e HOLDER PLATE
1-1-31 531258001 4| +¥ > 34X6 SCREW, FLAT M4X6
1-1-32 553548000 2|12 FYT 1443 SPRING HOLDER PLATE ASSY
1-1-33 008300604 4|+ + 5 23X6 SCREW, TRUSS M3X6
1-1-34 553551001 1AV 3 14R FOLDING PLATE, R
1-1-35 $53552000 21U 1 BN SPRING, PLATE
1-1-36 553553000 PADR/E & e A SPRING, PLATE
1-2 553554001 1A FHT220L7 3 CARRIAGE FEED ASSY, L-220
1-2-1 $53562001 1 AFFHTLN—17 3 CARRIAGE FEED LEVER ASSY, L
1-2-2 S$53561000 4173 ELTP R Y1—M5 CLAMPING SCREW, SOCKET M5X8
1-2-3 553564001 TI#yTyFvxEs COUPLING
1-2-4 012060636 1|7+ 56X6 SET SCREW, SOCKET (FT) M6X6
1-2-5 $53555001 HAtAHYT U YHFLN—L SETTING LEVER, L
1-2-6 018062036 2|7+ HI k6x20 BOLT, SOCKET M&X20
1-2-7 028060246 2| xHH 26 WASHER, SPRING 2-6
1-2-8 025060236 2|leSH¥HRFIY6 WASHER, PLAIN M 6
1-2-9 $53534000 1AFFH T SPRING, PLATE
1-2-10 008400604 2|+ b5 X04x6 SCREW, TRUSS M4X6
1-2-11 $53535001 1[4 %26.35 SHOULDER SCREW, SM6.35
1-2-12 $53556001 149 TL CARRIAGE FEED, L
1-2-13 $53537001 P EE SUPPORT BRACKET
1-2-14 018501236 2| 7FEN b5XI12 BOLT, SOCKET M5X12
1-2-15 028050246 2{N a2 Hx2-5 WASHER, SPRING 2-5
1-2-16 $53538001 IEFPErE S STOPPER & POSTIONING PLATE
1-2-17 060400812 21784 =~ Fmaxs SCREW, BIND M4X8
151-620-516
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V1. 7hliH B3R / Cloth control system mechanism / Stoffiihrungsvorrichtung /
Mécanisme de la systéme de contrble du tissu / Mecanismo de la sistema de control de tela

7—1—'—'__.'—__.'_—___.\ ———————— \

|| 1-1-23-1 | —q.1.03 Y
1-1-23-3—G ~

I |1-1-23-2—@\:\ | %1-1—3
| . O—1.1-4 %1 16 ™\

|
T D NP BN
-1- &—1-1-
1-1-22_%\ 1-1-1 B _ ! 1-8 \\

o > . 112
20— GAT (| 1i5—g D <33 fg
{ \ | 1-1-19 6~ |
1q.1- 1-1-2 '
1-1.04 | 11713 1 1I 21

o

‘%&-#1-1-18

it e — — an.

"F T g R
-~ / OPTION PARTS "
b 1-1-36 |

[\q‘r«—1-1-35|
' %—1-1-34 2.9

2-3

\
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V1. IR / Cloth control system mechanism / Stoffihrungsvorrichtung /
Mécanisme de la systéme de contréle du tissu / Mecanismo de |a sistema de control de tela

REF.NO. CODE Q7Y B g NAME OF PARTS R\

1-2-18 $53539001 1|1hs5 - COLLAR
1-2-19 018502036 | 1|73 %1 rsx20 BOLT, SOCKET M5X20
1-2-20 $53540001 IPYPr & CYLINDER BASE
1-2-21 115503001 1|y 22v4a37 SCREW, SM4.37
1-2-22 018501036 1173 %L k5X10 BOLT, SOCKET M5X10
1-2-23 $53541000 IPYPEETE CYLINDER ASSY
1-2-23-1 S14666000 | 1|2 1> #16x20 CYLINDER, 16X20
1-2-23-2 $12150000 | 1|k—ZTAFEMSHL4 TUBE ELBOW, M-5HL-4
1-2-23-3 511433000 1|k =2=v 7 nams HOSE NIPPLE, 4M5
1-2-24 553543001 HuroLn—yxs JOINT
1-2-25 $53544001 1|E> 002 PIN, 002
1-2-26 048025342 1|+ #7E25 RETAINING RING, E2.5
1-2-27 553545001 1y orn- LINK LEVER
1-2-28 002300603 | 1|++~13%6 SCREW, PAN M3X6
1-2-29 $53546001 HEPEERE VP Yy, LINK SHAFT
1-2-30 $53547001 4o A4 T4 HOLDER PLATE
1-2-31 $31258001 4|+ 35 2axe SCREW, FLAT M4X6
1-2-32 $53548000 | 2|1zt HTra4z SPRING HOLDER PLATE ASSY
1-2-33 008300604 | 4|+ r35xa3x6 SCREW, TRUSS M3X6
1-2-34 $53557001 HEDEEREI FOLDING PLATE, L
1-2-35 $53552000 | 2|Lrrvranz SPRING, PLATE
1-2-36 $53553000 | 2|Ur o A4z SPRING, PLATE
2-1 S56006000 | 2|4+ T FLAY 3 CARRIAGE FEED RUBBER ASSY, A
3 062020316 | 6|+~m2x3 SCREW,PAN M2X3

A “ OPTION PARTS
2-2 $56007000 | 2|##++H L5683 CARRIAGE FEED RUBBER ASSY, B
2-3 S56008000 | 2|##4A44TTI41543 CARRIAGE FEED RUBBER ASSY, 1.5
2-4 S56009000 | 2|+ #A4T L2431 CARRIAGE FEED RUBBER ASSY, 2
2-5 $56010000 | 2|{##A44TFA3%% CARRIAGE FEED RUBBER ASSY, 3
151-620-516
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V2 . fidl Btk (X 72 3 /8B&) / Cloth control system mechanism (Option parts) /
Stoftlihrungsvorrichtung (Sonderzubehdr) / Mécanisme de la systéme de contrdle du tissu (Piéces en option) /
Mecanismo de la sistema de control de tela {Piezas opcionales)

i s it ittt ittt St s e e et e ey Mt i i i, i a1

(50-103— 50.101)
[50-10-2—@\ |

- |
N~

51-7 51-12 51-11
51.5—4

&l
/110108106

102

106101
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V2. R (4 7 3 > #B4h) / Cloth control system mechanism (Option parts) /
Stoffihrungsvorrichtung (Sonderzubehér) / Mécanisme de |a systéme de contréle du tissu (Piéces en option) /
Mecanismo de la sistema de control de tela (Piezas opcionales)

REF.NO. CODE gy Esaf NAME OF PARTS RV

<HEMA> <For pockt flap >
50 $53565000 W75y FTH+HIRY 3 FLAP CLANMP ASSY, R
50-1 $53566000 BEEE R RS e AUXILIARY PLATE
50-2 008400604 5|+ b7 2746 SCREW, TRUSS M4X6
50-3 $53567001 253y 7Tovresy FULCRUM SHAFT
50-4 553568001 175+ bms NUT PLATE, M5
50-5 004501606 2] +4335X16 SCREW, FLAT M5X16
50-6 $53569001 1|75y 7FH4xIR FLAP CLAMP, R
50-7 553540001 1o s—4« CYLINDER BASE
50-8 115503001 1 xxva37 SCREW, SM4.37
50-9 018501036 1|7 3% Fs5x10 BOLT, SOCKET M5X10
50-10 $53541000 1Hoyssd—4s CYLINDER ASSY
50-10-1 $14666000 1|2V 418%20 CYLINDER, 16X20
50-10-2 $12150000 1|F— XTIV FEM-5HL-2 TUBE ELBOW, M-5HL-4
50-10-3 $53542000 11 £5Ms5H4 JOINT, W/SCREW M5
50-11 S53571001 "o duxEsF JOINT
50-12 $53572001 HEVEY; SHOULDER SCREW, M5
50-13 021500216 12224V 5 NUT, 2 M5
50-14 $53573001 1725y 7F44T 7L —Fa FLAP CLAMP BLADE, A
50-15 §53574000 175V 7F+H9TFL—FKB FLAP CLAMP BLADE, B
50-16 $53575001 173y 74T T —FC FLAP CLAMP BLADE, C
50-17 553989000 RN EN W SPONGE, 258X8X3
50-18 008300604 41+ 3 2203X6 SCREW, TRUSS M3X6
50-19 $53576001 21x2U K8 STUD, 8 W/SCREW M5
50-20 021500216 2122+ k5 NUT, 2 M5
50-21 $53577000 173y F5—-S93 FLAP GAUGE ASSY
50-22 $53580001 275y SR r It~ FLAP STOPPER
50-23 002300603 2| ++~3x6 SCREW, PAN M3X6
&1 $53581000 W23y 7F4H9TLY 3 FLAP CLAMP ASSY, L
51-1 $53566001 TAFtHTHYa 142 AUXILIARY PLATE
51-2 008400604 5[+ b3 234x6 SCREW, TRUSS M4X6
51-3 $53567001 1725 v 77T FULCRUM SHAFT
51-4 $53568001 oS+ bms NUT PLATE, M5
51-5 004501606 2| +¥535X16 SCREW, FLAT M5X16
51-6 $53582001 1175y 744 xzL FLAP CLAMP, L
51-7 $53540001 1Moy -1 CYLINDER BASE
51-8 115503001 1|2 %3437 SCREW, SM4.37
51-9 018501036 7 +EN b5X10 BOLT, SOCKET M5X10
51-10 553541000 1Moy —43 CYLINDER ASSY
51-10-1 514666000 120 416X20 CYLINDER, 16X20
51-10-2 $12150000 1% — 2 T EM-SHL-4 TUBE ELBOW, M-5HL-4
51-10-3 $53542000 1|V ¥ 7 M5H4 JOINT, W/SCREW M5
51-11 553571001 U EUPEVE - JOINT
51-12 $53572001 HEPZ S SHOULDER SCREW, M5
51-13 021500216 1223+ Y ks NUT, 2 M5
51-14 $53573001 1723y 784471 —-FrA FLAP CLAMP BLADE, A
51-15 553574000 1753V 7+H4 T Tl — KB FLAP CLAMP BLADE, B
51-16 $53575001 175y F+4TIL—KkC FLAP CLAMP BLADE, C
51-17 $53989000 W23V T T AR Y SPONGE, 258X8X3
51-18 008300604 41+ b3 ZI3%6 SCREW, TRUSS M3X6
51-19 S53576001 2[28YFs STUD, 8 W/SCREW M5
51-20 021500216 223+ ks NUT, 2 M5
51-21 $53577000 1730 7F5r—-voz FLAP GAUGE ASSY
51-22 553580001 2175V TR Y= FLAP STOPPER
51-23 002300603 2| ++~23X6 SCREW, PAN M3X6
100 $52454000 175y 7wy FLAP SENSOR
101 $52961000 2|77 1/5FD-G4 FIBER, FD-G4
102 $52962000 2|% 1 F L2 ZFX-MR5 SIDE LENS
i03 §$52965001 1i{DINL — b DIN RAIL, 75
151-620-516
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V2 . THlHBEGR (4 7 3 > 8&) / Cloth control system mechanism (Option parts) /
Stofflihrungsvorrichtung (Sonderzubehér) / Mécanisme de la systéme de contrble du tissu (Piéces en option) /
Mecanismo de la sistema de control de tela (Piezas opcionales)

51-7 51-12 51-11
51.5—¥

8L
7110108106

151-620-516
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V2. FHEHHBAR (+ 7 > 3 > B8&k)/ Cloth control system mechanism (Option parts) /
Stoffuhrungsvorrichtung (Sonderzubehér) / Mécanisme de la systéme de contréle du tissu (Pieces en option)/
Mecanismo de la sistema de control de tela (Piezas opcionales)

REF.NO. CODE a7y B XA NAME OF PARTS RV
104 008400604 | 2|+ 1+ 5 z=1ax6 SCREW, TRUSS M4X6
105 $53588000 |  2|x/% 372055 SPIRAL, 72055
106 002300603 |  4|++~23x6 SCREW, PAN M3X6
107 553583000 | 1|t #ha4r SENSOR HOLDER, R
108 $53584000 | 1|€>thi 4L SENSOR HOLDER, L
109 $53585001 2{75v 7wy —s1k SENSOR GUIDE
110 018300636 | 2|77 %1 k3x6 BOLT, SOCKET M3X6
111 $53586001 2lerH—245vE SENSOR STUD, M5
120 $10243000 1F10r9 5> FNK3N CORD HOLDER, ;NK-3N
121 149287000 | 1|++1oro3527 CORD HOLDER, 7N
122 0A5400805 | 2|++~+% 3 axspB SCREW, PAN (S/P WASHER) M4X8
151-620-516
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W. 7> EARBIGR / Printed circuit board mechanism / Leiterplatten / Circuits imprimés /
Tableros de circuitos impresos

151-620-518

X. ¥ — 1 —B8f% / Marker mechanism / Markierungsvorrichtung / Mécanisme du marqueur /

Mecanismo del marcador

151-620-521
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W. 7Y > b EARBAFR / Printed circuit board mechanism / Leiterplatten / Circuits imprimés /
Tableros de circuitos impresos

REF.NO. CODE  |QTY B xq NAME OF PARTS Rivi
1 $53000001 MNALYFNRe s MAIN PCB ASSY
2 552963000 1|7 7 >kp2404 FAN, KD2404
3 062302506 2|#~am3xzs SCREW, PAN M3X25
4 028030242 2|1z Hx23 WASHER, SPRING 2-3
5 $52749000 11PROME20 X o = PROM, BAS620 :MAIN
6 §52750000 1|PROM62074 7+ 1 PROM, BAS620 ;SEW
7 552751000 1[PrROME20E — % PROM, BAS620 ;MT
8 $53007001 1|7 ane sy POWER SUPPLY PCB ASSY
8-1 152566000 1lexz—xc FUSE, C;2A/125V
8-2 152565000 2lbz-xB FUSE, B ;5A/125V
8-3 552741000 1|GFUSE6A125V GLASS FUSE, 6A/125V
8-4 S08030000 1|6k 2 — x5AFB FUSE, 5A/250V
8-5 153242000 | 2{tz2—=X6A FUSE, 6A/250V
8-6 530229000 | 14|k2—XFILZF219p FUSE HOLDER, ;F219P
8-7 102727001 1|h>ea—-x20250v GLASS FUSE, 2A/250V
9 0A5400805 | 5|+3~#% 34xsDB SCREW, PAN (5/P WASHER) M4X8
10 0A5401205 | 1|+~ % 34x12D8 SCREW, PAN (S/P WASHER) M4X 12
151-620-518
X. ¥ — 71 —Rdf% / Marker mechanism / Markierungsvorrichtung / Mécanisme du marqueur /
Mecanismo del marcador
REF.NO. CODE |[qTy B oA NAME OF PARTS RM
1 552464000 | 3|~-»-2 MARKING LIGHT ASSY, 2
2 $53601000 3v—%LIHNHB M-LIGHT HOLDER, B
3 $53602000 |v—%rssvoh SHAFT, H
4 018501636 3|7+ K k5xX18 BOLT, SOCKET M5X16
5 $53603001 3lov 7 bk g — SHAFT HOLDER
6 018061236 | 3|73 Fu hex12 BOLT, SOCKET M6X12
7 $53604001 IS PR AN SHAFT, M
8 018061636 | 4|7+®/ kex16 BOLT, SOCKET M6X16
9 $53605001 ooy Fssyb SUPPORT BRACKET
10 018501636 | 2|7+ £n r5x16 BOLT, SOCKET M5X 16
11 $52463000 1151 hY—p—-Nn—%2 ML-HARNESS, M/PCB-ML
12 S53606000 IEEYZIVEL S CONNECTOR SETTING PLATE
13 $53607000 =P T RUBBER BALL, W/SCREW
14 008400604 | 2!+ 5z 74xs SCREW, TRUSS M4X6
15 S04557000 1{75> % 4 PLTIM BAND, PLT1M
151-620-521
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Y . #84E/ % JVBE{R / Operation panel mechanism / Schaltkasten /
Mécanisme du boftier de contrdle / Mecanismo del caja de controles

151-620-530
AA . I5HRBE{R / Foot switch pedal mechanism / FuBbetétigung / Mécanisme de la pédale /

Mecanismo del pedal

1-1
% 1-19 1-8 q/115\Q
/”(/ —\l 1-10 /
{ 1-14
|1-6
| P
| .
1-5—]
|
l
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Y . ##{E/X % JLBR / Operation panel mechanism / Schaltkasten /
Mécanisme du boftier de contréle / Mecanismo del caja de controles

REF.NO. CODE |[qQTY ELAq NAME OF PARTS RivY

1 $52964001 HPE RV OPERATION PANEL ASSY

1-1 $53611001 VRSPl PANEL COVER

1-2 $5361200 1{Lcom /8= LCD COVER

1-3 S$52955000 1jLcpy 2 LCD ASSY

1-4 §52752000 4| Z R —45Q-10 SPACER, 5Q-10

1-5 553003000 1[/exivLcpF 22 3 LCD PCB ASSY

1-6 0A43006051 4|+ ~4% 2 3xeDA SCREW, PAN (S/P WASHER) M3X6
1-7 $53615001 MWRAYFTL—} SWITCH PLATE

1-8 $53616000 1|swy— k SWITCH SHEET

19 008300604 | 4|+ r3>z73x6 SCREW, TRUSS M3X6

1-10 553005000 RS FEEFA P SWITCH PCB ASSY

1-11 0A5400805 6]+ ~H¥ 4 X 4x8DB SCREW, PAN (S/P WASHER) M4X8
1-12 540448000 HEZATE | INVERTER

1-13 §$52753000 3ia~—14sp.10 SPACER, SP-10

1-14 0A4300605 | 5|++~+H % 23xX6DA SCREW, PAN (5/P WASHER) M3X6
1-15 0A4301005 1|+F ¥ % 23X10DA SCREW, PAN (S/P WASHER) M3X10
1-16 625010000 | 1|+0>%35 > FNK-2N CORD HOLDER, NK-2N

1-17 $52477000 1P eiLswin— 3 2 PANEL SWITCH HARNESS

1-18 540455000 1|72 12 N—gn—% X INVERTER HARNESS, PANEL

2 $52754000 1|PROM6E207% 3 1 PROM, BAS620 ; PANEL

3 $53613001 1|rcznnri—-74% PANEL REAR COVER

4 553614001 1|xznzann- PANEL SIDE COVER

5 107321003 1|#>%v4876 SHOULDER SCREW, SM4.76

6 107017002 1|F3nzyHx WASHER, WAVE SPRING 6.45

7 008400604 4|+ 5 204x6 SCREW, TRUSS M4X6

8 $52458000 1|rxxmn—22 PANEL HARNESS

9 0A5400805 11+ F~H %7 2 ax8DB SCREW, PAN (5/P WASHER) M4X8

[HIRFETEH | [ For Area limitation ]
50 552582001 1| X1 F 75195~ MERCURY WARNING LABE 14X70 P2
151-620-530
AA . BEHREIMR / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale /
Mecanismo del pedal
REF.NO. CODE |qQ7TY Er X4 NAME OF PARTS RMI

1 $52960001 1|13L > 7Y Fsw 3-PEDAL FOOT SWITCH

1-1 $38166000 3|7y rEAE T FOOT PEDAL BASE

1-2 542867001 11731249314 TREADLE AUXILIARY PLATE

1-3 004400603 6|+ 3%Taxs SCREW, FLAT M4X6

1-4 $38170001 3TV RNAING SPRING, COMPRESSION

1-5 $52959000 137V bSWHA—2 X5 % 3-PEDAL FOOT SW HARNESS ASSY
1-5-1 544807000 T3V bswin—2X 3-PEDAL FOOT SW HARNESS

1-5-2 $36260000 3|1 vFvxEL KL MICRO SWITCH, VX ;PIN BUTTON
1-6 062301205 6|F~2a3X12 SCREW, PAN M3X12

1-7 228475000 10{4 v v 2582 K1.9X80 FASTENING BAND, 1.9X80

1-8 538174000 3|7V rNHEN FOOT PEDAL

1-9 $38175001 AN KTT 2 PROTECTION PLATE, ;PEDAL

1-10 $38176101 J[RAAVFAGTINZ SPRING, PLATE

1-11 002300403 6]+F~T3xa SCREW, PAN M3X4

1-12 028030246 Bl 2 ¥ Hx23 WASHER, SPRING 2-3

1-13 025030236 6lESHHxFIY3 WASHER, PLAIN M 3

1-14 538177001 7Y RRENTY SHAFT, ;F-PEDAL

1-15 048050346 6|k X 7ES RETAINING RING, E5

1-16 052400606 3|F AN R ESaxs SCREW, PAN (5/P WASHER) M4X6
1-17 117936001 | 14|F46t€>94 RUBBER CAP, 9.4

1-18 $52957000 T|lax2#1721711 CONNECTOR, 172172-1

1-19 552958000 1|2%2725/5—527163 CONNECTOR COVER, 527163

1-20 S$38059000 3§70 A FNG79F RUBBER CAP, ;NG79F

151-620-651
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AB . 8118 E8% / Power table / Motorgestell / Mécanisme du plateau de la machine /
Mecanismo de la mesa de la maquina
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/ OPTION PARTS "
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AB . E)h B FfR / Power table / Motorgestell / Mécanisme du plateau de la machine /

Mecanismo de la mesa de la maquina

REF.NO. CODE |qTy By Ao NAME OF PARTS RM]
1-1 $54782000 | 2|7 v x4 —20 ADJUSTING SCREW, 20
1-2 540883000 | 2|*+v 2% —100 CASTER, 100
1-3 540884000 | 2[{ArvixvE%vRa—100 CASTER W/STOPPER, 100
1-4 $10661109 | 4lvr7ov4d4 RUBBER
1-5 $03999009 VARADE = AV BEAM CAP
1-6 $53624001 HenTo7r s FULCRUM SHAFT, H
1-7 017082016 | 2|+ k8x20 BOLT, M8X20
1-8 028080246 | 2|/sx4##228 WAGSHER, SPRING 2-8
1-9 025080236 | 2|eSH##2Fa9s WASHER, PLAIN M 8
1-10 $53625001 1ty rh52 SET SCREW COLLAR
1-11 012060636 | 2|7+ 56xs SET SCREW, SOCKET (FT) M6X6
1-12 $53626001 1|2 ~—424 SPACER, 24
2 $53627001 17=7n TABLE
3 018102036 | 2|7+ #JL k 1020 BOLT, SOCKET M10X20
4 025100236 | 2|{tSH¥#HzF2910 WASHER, PLAIN M 10
5 028100246 | 2|z #H 2210 WASHER, SPRING 2-10
6 $53628001 HAY hyFxTy CONNECTING SHAFT
7 018103036 | 1|7F%x k10X30 BOLT, SOCKET M10X30
8 028100246 | 1|1 zxw#Hx2-10 WASHER, SPRING 2-10
9 025100236 1leS¥H%F2910 WASHER, PLAIN M 10
10 507356001 1| F %2 63565 SET SCREW, (FT) SM6.35-28X17
11 $53629000 | 2|da7y RUBBER LEG
12 018501236 | 2|7+#u rsx12 BOLT, SOCKET M5X12
13 025050236 | 2|34 HzF2rs WASHER, PLAIN M 5
14 $53630001 1o a1A SUPPORT BASE, A
15 $53631001 19408 SUPPORT BASE, B
16 $53632001 HPPELes SUPPORT BASE, C
17 018062536 | 6|7+ kex25 BOLT, SOCKET M6X25
18 028060246 | 6|/ X\x¥Hx2-6 WASHER, SPRING 2-6
19 $53633001 1|7L—b¥HT5s SUPPORT SHAFT, F
20 $53634001 Hevryss SHAFT W/SCREW
21 $53635001 14T I2 2 pyi= SHAFT STOPEER
22 021080206 1222+ v rs NUT, 2 M8
23 025080336 | 1|t>¥#Hz4vs WASHER, PLAIN L 8
24 $42619001 1€y rh5— SET SCREW COLLAR
25 012400436 | 1|7+ESaxa SET SCREW, SOCKET (FT) M4X4
26 153568001 ¥ TzA SPRING, A ;COMPRESSION
27 018401236 | 1|7 F %/ kaxe2 BOLT, SOCKET M4X12
28 $53636001 1{nzAt4TA SPRING HOLDER, A
29 $53637001 2[5z t418 SPRING HOLDER, B
30 004401003 | 2|+#3xvaxo SCREW, FLAT M4X10
31 553638000 Wornry SUPPORT METAL FITTINGS
32 018061436 2|7FF N F6X14 BOLT, SOCKET M6X14
33 028060246 | 2|1z ¥4 226 WASHER, SPRING 2-6
34 025060236 | 2|{es+¥HxFaoe WASHER, PLAIN M 6
35 $53639001 1794 HOOK
36 144526001 2|7z va37 SHOULDER SCREW, SM4.37
37 151951001 17 F=L/N— e %/5% SPRING, EXTENSION
38 $53640001 AES T SPRING HOOK
39 $17971000 rzzzyey SHOCK ABSORBER, GAS
40 549638001 2[usssup LINK SHAFT, D
41 107153002 | 4|##x WASHER
42 $37968001 4|lzx+y7ELs SNAP PIN, 8
44 553643001 PP SUPPORT BASE, D
45 018500836 | 2|7+ #. r5xs8 BOLT, SOCKET M5X8
48 $53644101 HrYFHHTLIN—A LEVER, A
49 $53645001 1|k FH4ILI—B LEVER, B
50 159027001 3[x4xo-3 PRESSER ROLLER
51 017061616 |  3|# . kex16 BOLT, M6X16
52 028060246 | 3|/ \x#Hz26 WASHER, SPRING 2-6
53 $53646000 | 4|~V ke BED SUPPORT
151-620-652
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AB . E) 1 &% / Power table / Motorgestell / Mécanisme du plateau de la machine /

Mecanismo de la mesa de la maquina

73

ISP IRICIRE RO TR At

TTRWC T¢ FATAMRIERT IHITTOTTEEER . ! (1

R - - [pa) - | R

REF.NO. CODE Q'TY B XA NAME OF PARTS R
54 553647000 4|17v 3 CUSHION
55 $53648001 4 7vo3a2hn35— CUSHIN COLLAR
56 018063036 4|7 F+E N F6X30 BOLT, SOCKET M6X30
57 028060246 L{NRHFH K26 WASHER, SPRING 2-6
58 154886001 4lyHz WASHER
59 553649001 215 —TIN1FEAR POSITIONING PLATE
60 018401636 417 HF I 416 BOLT, SOCKET M4X16
61 028040246 A IINxHFHR2-4 WASHER, SPRING 2-4
62 $53650000 1|a—F—AZXF—~FNs3 CORRNER KNIFE TABLE ASSY
62-1 $53651001 1Ma—-+—-225-F0 CORRNER KNIFE TABLE
62-2 118550001 PAERTAVE & PIN, DOWEL
63 $53685001 4|+ 2 2 ¥8X16 SET SCREW, M8X16
64 §53652001 357 —F I A~N— TABLE SPACER, W/SCREW
65 021080306 31332+ b8 NUT,3 M8
66 553653000 1|#75F~Fur AUXILIARY TABLE, R
67 $53685001 2| b X2 TBX16 SET SCREW, M8X16
68 008400604 3j+ b>RO4X6 SCREW, TRUSS M4X6
69 $53654001 MY TF—TLTFSHY kA BRACKET, A
70 553655001 1 HITF—FILTSH Y kB BRACKET, B
71 018501236 8| 7+ F I b 5X12 BOLT, SOCKET M5X12
72 028050246 B8R Y H 225 WASHER, SPRING 2-5
73 025050236 8lesyHExFIYS WASHER, PLAIN M 5
74 $53656000 114 7FF—F L AUXILIARY TABLE
75 008400604 A+ k52 4X6 SCREW, TRUSS M4X6
76 $53657001 Moo vrhns— MAGNET HOLDER
77 $53658000 1enL-—2—-2v4 MAGNET,D=10L=10
78 028060246 1[N 2y H %26 WASHER, SPRING 2-6
79 025060236 HeSHHRF21v6 WASHER, PLAIN M 6
80 021060206 P AN NUT, 2 M6
81 553659000 HEPF T UEE Id SLIDE PLATE, C
82 008400604 2+ k5 X04xe SCREW, TRUSS M4X6
83 $53660000 15— Frt TABLE, L
84 017083016 3{F N r8x30 BOLT, M8X30
85 028080246 3|2 Hx2-8 WASHER, SPRING 2-8
86 025080236 3leSH¥HXF s WASHER, PLAIN MV 8
87 $53661000 17— JF R TABLE, R
88 018501436 4|7+ H I F5x14 BOLT, SOCKET M5X14
89 028050246 4N ¥ HF2-5 WASHER, SPRING 2-5
20 025050236 A eSHFHZFIYs WASHER, PLAIN M 5
91 $02738009 1axs45-2 ACCESSORY CASE
92 S$02740000 7z b FELT
93 502739000 NFavsvyssy—-7 RUBBER MAGNET TAPE
94 039411215 ZNESRE2YELAX12 TAPPING SCREW, TRUSS 1 M4X12
95 538820000 317y va3s BUSHING, 35
96 $46583000 117 2 271B-2533 BUSHING, TB-2533
97 552970000 7Y 2 aT1B-1116 BUSHING, TB-1116
98 540583000 1|x—NT35 535 HOLE PLUG, 35
110 $53662000 1\ nTdrdr4 VALVE PROTECT COVER
111 $53663001 ety HOLDER
112 002300603 1] ++~203x6 SCREW, PAN M3X6
113 553664001 1yHxT£Y SUPPORT ROD
114 $53665001 21T RGF T 12 SUPPORT BRACKET
115 002300603 1| +F~N=13X6 SCREW, PAN M3X6
116 $53666001 A%l =87 PIN
117 048040142 2{b 27T 79%Ca RETAINING RING, EXTERNAL C4
118 $53667000 t{Famne HINGE
119 008400604 3|+ b5 RXO4X6 SCREW, TRUSS M4X6
120 032461606 3|+~ ATy Rx¥45x16 WOOD SCREW, ROUND M4.5X16
121 S$54747000 1|7 > =2DDB-1520 BUSHING, DDB-1520
130 553668001 I IAEFIR 2 d PANEL SUPPORTER
120 032461606 3+ v ET X T45X16 WOOD SCREW, ROUND M4.5X16
121 $54747000 1|7 &~ 2DDB-1520 BUSHING, DDB-1520
151-620-652
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AB . B) B R1R / Power table / Motorgestell / Mécanisme du plateau de la machine /

Mecanismo de la mesa de la maquina

REF.NO. CODE Q'TY kL AA NAME OF PARTS RIVH
130 553668001 1oxxnyyT PANEL SUPPORTER
131 018501636 4|7+ K h5X16 BOLT, SOCKET M5X16
132 028050246 AR H 225 WASHER, SPRING 2-5
133 025050236 4> HxFLys WASHER, PLAIN M 5
134 $43274000 1177 22182938 BUSH, TB-2938
135 553669001 VATAE % IEIE v i 8 SUPPORT SHAFT, P
136 018062036 217 F#H I b 6X20 BOLT, SOCKET M6X20
137 028060246 2(18x ¥ Hx2-6 WASHER, SPRING 2-6
138 025060236 2| S¥HEZFI6 WASHER, PLAIN M 6
139 553670001 218%0T3 12 b PANEL JOINT
140 017063516 413 b 6X35 BOLT, M6X35
141 $53673000 2|¥ Ty TaL s FIXING BLOCK
142 018501436 2|7F K r5x1a BOLT, SOCKET M5X14
143 553674000 &Iy CLOTH SUPPORTER
144 004401003 Al + 9 F xT4x10 SCREW, FLAT M4X10
160 512506001 Nx7Hr2v7 AIR GUN HOOK
161 008400604 2+ b5 Z24X6 SCREW, TRUSS M4X6
162 553675001 1|FVox2Hh - BOX COVER
163 008400604 8|+ +>214x6 SCREW, TRUSS M4X6
164 553676001 17— 4ahii— ARM COVER
165 008400604 4|+ h 3 X04X6 SCREW, TRUSS M4X6
166 $55308001 21y FHi - SWITCH COVER
167 0A5401006 2|FNANRZEFAX0 SCREW, PAN (S/P WASHER) M4X10
170 553677000 1\7FZ7BAsT & QILPAN ASSY, BAS
170-1 553678001 1|7 757 rBAs OILPAN, BAS
170-2 153230101 1A rh=He s DRAIN
170-3 062670512 1|3 ~N23357-40X5 SCREW, PAN SM3.57-40X5
171 $53679000 1NEv¥yFoUY7T CATCH CLIP
172 $53680000 Faone HINGE
173 $53681000 NWPFSorransE BAND, 252X20X0.5
174 553682001 1+v A NUT PLATE, A
175 $53683001 1|+ B NUT PLATE, B
176 018300536 417 FH I K3XS BOLT, SOCKET M3X5
177 028030246 41332 Y H %23 WASHER, SPRING 2-3
178 025030236 4leS¥HRF I3 WASHER, PLAIN M 3
180 133172003 HWFIFougids BRACKET, ;OIL
181 008400604 1|+ F5xX04x6 SCREW, TRUSS M4X6
190 553684001 1|BAS620E — & #1 /35— MOTOR COVER, BAS620
191 018401036 2|7 #K baxio BOLT, SOCKET M4X10
192 028040246 2|1 xHHR2-4 WASHER, SPRING 2-4
193 025040233 2{]ESHHRFro4 WASHER, PLAIN M 4
194 541964000 1|7Fvoa BUSH
200 553689001 3lvyusrz CHAIN ASSY
201 018300536 2| 7HHI +2X5 BOLT, SOCKET M3X5
202 553690001 3[7voay HOOK HOLDER
203 062400805 3|#~704xs SCREW, PAN M4X8
204 028040246 38 rYHx2-4 WASHER, SPRING 2-4
210 539821000 Tia-Fo35>719p7 CORD CLAMP, 19P7

AT a “ OPTION PARTS
ATV gl THE> < For with valve of option>
122 $52972000 172 2T1B-1520 BUSHING, TB-1520
150 53671000 | 1|54 4545754 b HOLDEING BRACKET
151 018082036 2{7#F I b8X20 BOLT, SOCKET M8X20
152 553672000 B A B CURVED BAR
153 $53673000 VAL SR = T O N FIXING BLOCK
154 018501436 2|7 FE b5xX14 BOLT, SOCKET M5X14
155 553674000 U EPar ks CLOTH SUPPORTER
156 004401003 4|+ 435 x Jaxio0 SCREW, FLAT M4X10
157 $54117001 BT E FULCRUM SHAFT
158 018501022 1{7 F:%Jv k5X10 BOLT, SOCKET M5X10
182 511148001 IEEAYESIE: ADJUSTING SCREW ASSY
151-620-652
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AC . O—7F— A XB8f% / Corner knife mechanism / Eckmesservorrichtung / Couteau de coin /
Mecanismo de cuchilla de corte de esquina
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AC. 3 —F — X ARk / Corner knife mechanism / Eckmesservorrichtung / Couteau de coin /

Mecanismo de cuchiila de corte de esquina

REF.NO. CODE Q1Y B A NAME OF PARTS RM
1 $53700000 Ha—+—-xX9KF9a9 32 CORNER KNIFE DRIVING ASSY, A
1-1 018082036 4|7+ K b 8X20 BOLT, SOCKET M8X20
1-2 025080236 deSHFHERFIYS WASHER, PLAIN M 8
1-3 $53702000 1M=FHAR LINEAR GUIDE
1-4 018062036 5174k 6X20 BOLT, SOCKET M6X20
1-5 S10133000 1|xF—44B X-PULLEY BASE, B
1-6 018501636 4|7+ F I F5X16 BOLT, SOCKET M5X 16
1-7 028050246 412 H 225 WASHER, SPRING 2-5
1-8 025050236 4 ESHH2F2Ys5 WASHER, PLAINM 5
1-9 018502036 1|7+ # I rs5x20 BOLT, SOCKET M5X20
1-10 530138001 2ivroanNrI) g MICRO BEARING, 8
1-11 048160242 2/MATPFIYCIE - RETAINING RING, INTERNAL C16
1-12 510087101 121324 7-1B TIMING PULLEY, B
1-13 012400436 2|7+ ESaxa SET SCREW, SOCKET (FT) M4X4
1-14 510134001 1[x7—1 s X-PULLEY SHAFT, B
1-15 048080142 2|k X7 T3¢ RETAINING RING, EXTERNAL C8
1-16 553703000 L ER - VAN TIMING BELT
1-17 S10078001 2|TRI R R — SPACER, T-BELT
1-18 510079101 LN VI %) BELT HOLDER
1-19 018401036 2|7+ +axio BOLT, SOCKET M4X10
1-20 028040246 2I8 32 ¥ H k24 WASHER, SPRING 2-4
1-21 543192200 [/ WRE—2XP 3 PULSE MOTOR ASSY, X
1-22 $27844101 1213257 =1A TIMING PULLEY, A
1-23 014770622 2|PF R X2 T635043 SET SCREW, SOCKET (CP) SM6.35
1-24 018401236 4\ 7H+KI b axi2 BOLT, SOCKET M4X12
1-25 028040243 NZHF A 224 WASHER, SPRING 2-4
1-26 553705001 1PV g—94xt CYLINDER SUPPORT, L
1-27 018501636 2|7+ # 1 r5x18 BOLT, SOCKET M5X16
1-28 028050246 2|12 H 225 WASHER, SPRING 2-5
1-29 $53706001 1|t ¥—FF SENSOR DOG
1-30 008400604 2|+ 3 ZX34X6 SCREW, TRUSS M4X6
1-31 553707001 1ax17mvy FIXING BLOCK
1-32 018501436 2|7F KN k5x14 BOLT, SOCKET M5X 14
1-33 028040246 21N R HR2-4 WASHER, SPRING 2-4
1-34 025050236 2|eS¥HxFays WASHER, PLAIN M 5
1-35 018062036 7+ HI bex20 BOLT, SOCKET M6X20
1-36 $53708001 1oV d—H41R CYLINDER SUPPORT, R
1-37 018501236 2|7+ £ F5X12 BOLT, SOCKET M5X12
1-38 028050246 2|z FHx25 WASHER, SPRING 2-5
1-39 $53709000 2|3 U4 —25X757 3 CYLINDER ASSY, 25X75
1-39-1 $53710000 112U 4~25%75 CYLINDER, 25X75
1-39-2 553734000 41T A RKQ2LOGMS ELBOW, KQ2LO6MS
1-41 $32294001 8|7+ & ~ax3s BOLT, SOCKET M4X35
3 $53714000 HNa—+-4281a73 CORNER KNIFE BASE ASSY, A
3-1 553735001 1a—#—22~x-21% 3 CORNER KNIFE BASE ASSY, L
3-1-1 $53715001 1a—-F-X2A~=2L CORNER KNIFE BASE, L
3-1-2 553561000 L1752 K925V ~-M5 CLAMPING SCREW, SOCKET M5X8
3-1-3 $53718101 1A—F—-A2PUYHEL—1 C-KNIFE SETTING BRACKET, 1
3-1-4 $53717101 Ha—+—XX P YD rdq—2 C-KNIFE SETTING BRACKET, 2
3-1-5 062301414 2|F~am3xa SCREW, PAN M3X 14
3-1-6 553719001 2|7V E A+ b3 NUT, WHIRL-STOP M3
3-1-7 012500536 1|7+ E355x5 SET SCREW, SOCKET (FT) M5X5
3-1-8 5§53720101 a—F—AXSTRY CORNER KNIFE STUD
3-1-9 553721001 2145 AN—4— SPACER
3-1-10 $53722101 4|9 HER M3 SCREW, WEDGE M3X12
3-1-11 $53712001 e syFay sl CONNECTING BLOCK, L
3-1-12 018501236 TP+ R F5X12 BOLT, SOCKET M5X12
3-1-13 553713001 1Masrranzx SPRING, PLATE
3-1-14 002300403 2|+ #~33x4 SCREW, PAN M3X4
151-620-656
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AC. O—7F— A XB{% / Corner knife mechanism / Eckmesservorrichtung / Couteau de coin /

Mecanismo de cuchilla de corte de esquina
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AC. 3 —F — X B3R/ Corner knife mechanism / Eckmesservorrichtung / Couteau de coin /
Mecanismo de cuchilla de corte de esquina

REF.NO. CODE QTY Eostq NAME OF PARTS RM
3-2 553736001 1Ma—+—#X~N—ZRY 3 CORNER KNIFE BASE ASSY, R
3-2-1 $53716001 13—+ —-AAN—-2ZR CORNER KNIFE BASE,R
3-2-2 $53561000 41952 9R7UL—M5 CLAMPING SCREW, SOCKET M5X8
3-2-3 $53718101 Na~F—AZ R YYHHL—1 C-KNIFE SETTING BRACKET, 1
3-2-4 $53717101 Ta-F—XRA ) Yhrads—2 C-KNIFE SETTING BRACKET, 2
3-2-5 062301414 2[#~=2aM3x14 SCREW, PAN M3X14
3-2-6 $53719001 2|77 KA+ km3 NUT, WHIRL-STOP M3
3-2-7 012500536 17+ Ee3s5x5 SET SCREW, SOCKET (FT) M5X5
3-2-8 553720101 1[O—F—-X XL TFYy CORNER KNIFESTUD
3-2-9 $53721001 Y SANR—H— SPACER
3-2-10 $53722101 4174 Ex M3 SCREW, WEDGE M3X12
3-2-11 553711001 1Ly yFavar CONNECTING BLOCK, R
3-2-12 018501236 1|7+ K k5x12 BOLT, SOCKET M5X12
3-2-13 $53713001 Hasr1a12 SPRING, PLATE
3-2-14 002300403 2] +F~T3X4 SCREW, PAN M3X4
4 $53723000 2|a-+—x2A1 ... 8~1ommfE |CORNERKNIFE, A-1 ....... <For 8mm to 10mm >
5 553724000 2|a~r—~x2a2 ... 8~10mmB |CORNER KNIFE, A-2 ....... <For Bmm to 10mm>
6 $53725000 2|0-4—*2ZB-1 .. 12~16mmf |CORNER KNIFE,B-1 ..... <For 12mm to 16mm>
7 $53726000 2|3—-%—-%2B-2 .. 12~16mmfA |CORNERKNIFE, B-2 ..... <For 12mm to 16mm>
14 553733001 ] N o) ECCENTRIC PIN
15 081003670 2|lov > Ypws O RING, PW3
100 §52453000 13— —x 2087 —n—32 C/K POWER HARNESS, M/PCB-MT
101 $52722000 1a—-F=AXSV By CYLINDER SENSOR, C/K
102 $52723000 TNa—+-2252 570124 HOME POSITION SENSOR, C/K
103 062301006 T|#~23x10 SCREW, PAN M3X10
104 $52724000 1 a-+—xRtHn—22 SENSOR HARNESS, C/K
120 539821000 42— Ko 35 F19p7 CORD CLAMP, 19P7
121 625010000 #1829 5> TNK-2N CORD HOLDER, NK-2N
122 552907000 13— FRLA#10 CORD HOLDER, 10NN
123 0A5401006 2{FNaF~NEFEX10 SCREW, PAN (5/P WASHER) M4X10
124 $04557000 RIAVEEIRal BAND, PLT1M
125 555302000 1{R284 S 400l SPIRAL, 400L
126 $55305000 1{R7%1 32201 SPIRAL, 220L

"ATvamE” " OPTION PARTS ”

8 $53727000 2|a~%~AZC1 .. 18~20mmA |CORNERKNIFE, C-1 ..... <For 10mm to 20mm>
9 $53728000 2[a~F—%XC2 .. 18~20mmA |CORNER KNIFE, C-2 ..... <For 10mm to 20mm>
10 553729000 2|3—F~ 42D .., 22-26mmf [CORNERKNIFE, D-1 ..... <For22mmto 26mm>
11 $53730000 2]3-+—X2ZD-2 ... 22-26mmfl |CORNER KNIFE, D-2 ..... <For 22mm to 26mm >
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AD . %) Z£ER1% / Feed device mechanism / Vorschubvorrrichtung /
Dispositifd * entrainement / Mecanismo de dispositivo de alimentacién
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REF.NO CODE Q'TY B X NAME OF PARTS RM
1-1 $53742001 17—y yx PULLEY SETTING BRACKET
1-2 018062022 2|7+ FEI FEX20 BOLT, SOCKET M6X20
1-3 025060236 2IESHHxF2I6 WASHER, PLAINM 6
1-4 028060246 21824 Hx2-6 WASHER, SPRING 2-6
1-5 $12078000 2178387 T 2542 BALL BEARING, 2 DEEP GROOVE
1-6 $53785001 1NF—1—A TIMING PULLEY, A
1-7 $12079000 21h5-2 COLLAR, 2
1-8 512076000 "F-U-3oD PULLEY SHAFT, D
1-9 012500536 2|7+ ES5X5 SET SCREW, SOCKET (FT) M5X5
1-10 $53743000 Tg1325~Lb TIMING BELT
1-11 076002450 212 < 29 6002DD BALL BEARING, 6002DD
1-12 553744001 1\7—-u-% PULLEY SHAFT
1-13 512067000 1% — KEY, 5X35
1-14 048150142 tfhx2¥oasas RETAINING RING, EXTERNAL C15
1-15 $53787001 1|7—-1—8 TIMING PULLEY, B
1-16 116920001 HEFAPIFSF YN RING, THRUST
1-17 012060636 2|7+ ES6x6 SET SCREW, SOCKET (FT) M6X6
1-18 $53745000 {lFra-%¥766 SPUR GEAR, 66 ;PA
1-19 012500536 17+ k55X5 SET SCREW, SOCKET {FT) M5X5
1-20 5$53747000 1[% —5x30 KEY, 5X30
1-21 $53748001 HE=2bUYr14 MOTORSETTING PLATE
1-22 018501236 4|7+ KW b5X12 BOLT, SOCKET M5X12
1-23 $53749000 21UV =7H1 K£15X700 LINEAR GUIDE, 15X700
1-24 018401436 1417 53K b ax14 BOLT, SOCKET M4X 14
1-25 028040246 | 14|\ x¥H%2.4 WASHER, SPRING 2-4
1-26 $53750001 EE R AR B FEED BRACKET
1-27 018401636 8i7+FI Fax16 BOLT, SOCKET M4X16
1-28 028040246 8N 2YHR2-4 WASHER, SPRING 2-4
1-29 $53751001 LGV Y B, BELT HOLDER
1-30 018501636 A| 7 H+ K F5X16 BOLT, SOCKET M5X16
1-31 $53752001 20Uz Y rFL— LIMIT PLATE
1-32 018501236 417 F K h5X12 BOLT, SOCKET M5X 12
1-33 104821009 41T 46+2105 RUBBER CAP, 10.5
1-34 $53753000 2 U 4—43 CYLINDER ASSY
1-34-1 553754000 2|z 73U H25X15 AIRCYLINDER, 25X12
1-34-2 $53786000 4i2E—~Far ra-3 SPEED CONTROLLER
1-35 018061422 8|7 FFI kX4 BOLT, SOCKET M6X14
1-36 553756001 2|13 H—UEKT CYLINDER SUPPORT
1-37 S$53757001 2105724 FULCRUM SHAFT
1-38 018301036 4|7+ £ F3X10 BOLT, SOCKET M3X10
1-39 $53758001 WU d—Hg K CYLINDER GUIDE
1-40 018502036 2|7 FF I k5X20 BOLT, SOCKET M5X20
1-41 S$53759001 LR E= R e o g CORD SUPPORT BRACKET
1-42 062061012 2|#~28x10 SCREW, PAN M6X10
1-43 $53760000 15+ ~7Lvo 2 RUNER FLEX
1-44 002501003 2| +F~35x10 SCREW, PAN M5X10
1-45 025020236 2|3 HRxFLY WASHER, PLAIN M 5
1-46 $53761001 HEEE R = R e SHAFT
1-47 018500836 2|7 FE I b 5X8 BOLT, SOCKET M5X8
1-48 $53762001 2172 -0V FA ADJUSTER ROD, A
1-49 $53763000 2x 2/ 7 KNOB
1-50 $53790000 2|7P¥¥ 22~V FB ADJUSTERROD, B
1-51 $53765001 1M2Z A4 K7L —ta SLIDE PLATE, A
1-52 553766001 1|A54 KTL— B SLIDE PLATE, B
1-53 $53767001 N I QAR STOPPER
1-54 018402036 217+ FI ~ax20 BOLT, SOCKET M4X20
1-55 118550001 I ERIRE S PIN, DOWEL
1-56 $53788001 4| H LN~ CAM LEVER
1-57 553789001 41 x Oy R ROD
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AD .iX!) SRERR / Feed device mechanism / Vorschubvorrrichtung /
Dispositif d ' entrainement/Mecanismo de dispositivo de alimentacién
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REF.NO. CODE QY BExq NAME OF PARTS RM
1-58 021400306 8l3varvra NUT, 3 M4
1-59 012500536 4|7 F ES5X5 SET SCREW, SOCKET (FT) M5X5
1-60 $53544001 4| 002 PIN, 002
1-61 048025342 4|+ 2 FE25 RETAINING RING, E2.5
1-62 $10208001 411 Ky ¥ SPACER, MOVABLE KNIFET=0.4
1-63 $53769000 PP - CYLINDER ASSY
1-63-1 $53770000 1z7o ) 416x50 CYLINDER, 16X50
1-63-2 $53771000 2| ¥ 7 KQ2VFOAM5 JOINT, KQ2VF04M5
1-64 018401636 41 7FFEN b axie BOLT, SOCKET M4X16
1-65 $53772001 MHxUHpIOVE TRANSFER ROD
1-66 $53773001 HEFAEEE P2 BN SENSOR DOG, F/B
1-67 008400604 2|+ +5224x6 SCREW, TRUSS M4X6
1-68 $53774001 IR E AR S PACHE FEED BRACKER COVER, L
1-69 018501636 4|7 FHI F5X16 BOLT, SOCKET M5X16
1-70 $29742001 1|7+ K h5X50 BOLT, SOCKET M5X50
1-71 021500216 12224 b5 NUT, 2 M5
1-72 S$53775001 ERFARE-E& FAEY: FEED BRACKET COVER, R
1-73 018061636 A T+ K k6X16 BOLT, SOCKET M6&X16
1-74 $53776000 PARE/E SV NS AR S MAGENTIC CATCH
1-75 002300603 4| ++~N33X6 SCREW, PAN M3X6
1-76 025030236 dleSHHrFa3 WASHER, PLAIN M 3
1-77 004300513 2| +¥503x5 SCREW, FLAT M3X5
1-78 $32257001 217904+ k3 NUT, CAP M3
1-79 025030236 2|les ¥ HxFIN3 WASHER, PLAIN M 3
1-80 $53777001 217U HNR—-ELD HINGE
1-81 $53778000 N E A E B G720 VAR COVER
1-82 008400604 41+ F 5 R04X6 SCREW, TRUSS M4X6
1-83 S53779001 R E /ARy S n b FATE REAR COVER
1-84 008400604 9|+ + > ZA04axs SCREW, TRUSS M4X6
1-85 $53780001 NER/AVEE 6 - FEED BRACKET SUPPORT, F
1-86 018501636 S{7FEL k5X16 BOLT, SOCKET M5X16
1-87 028050246 S5l/Nx¥H %25 WASHER, SPRING 2-5
1-88 $53781001 17V H5T FEED BRACKET SUPPORT
1-89 018082036 8|7+ £ k8xz0 BOLT, SOCKET M8X20
1-90 028080246 B|NxHHR28 WASHER, SPRING 2-8
1-91 S$53782001 2|75 0 ANGLE
1-92 017082016 A{K I F8X20 BOLT, M8X20
1-93 028080246 4|z H 228 WASHER, SPRING 2-8
1-94 $53783001 2= r Y ETL~ b SENSOR SETTING PLATE
1-95 008400604 4|+ b5 X8X6 SCREW, TRUSS M4X6
100 552452000 174 AREA SENSOR
101 $53917000 2|t >YHF I MS-GLS SENSOR BRACKET, MS-GL8
102 062300806 3|+ ~33x8 SCREW, PAN M3X8
105 625010000 S5|+10>%5 > FNK-2N CORD HOLDER, NK-2N
106 552907000 2|3 = KR F#10 CORD HOLDER, 10N
107 $04505000 2|CKSY 5> 713-H CORD CLAMP, 13-H
108 0A5401005 7| +# ¥4 24X10DB SCREW, PAN (5/P WASHER) M4X10
109 $52451000 1MNzU7PE29N=-%2 AREA SENSOR HARNESS
120 $52974000 1|4 —KE—R200W% 3 SERVO MOTOR ASSY, 200w
121 018501236 417 F Kb F5X12 BOLT, SOCKET M5X 12
122 $53784000 1{nsv20 SPUR GEAR, 20
123 012060636 2|7+ ES6X6 SET SCREW, SOCKET (FT) M&6X6
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AE./N1 > & —E8f& / Binder mechanism / EinfaBvorrichtung / Bordeur /
Mecanismo de ribeteado

REF.NO. CODE Q'TY Er XA NAME OF PARTS RM
9-1 553792001 IR AV MAIN PLATE
9-2 $53793001 2|17 >TL— b PLATE
9.3 018501636 4|7 FK I b 5X16 BOLT, SOCKET M5X16
9-4 028050246 Q| x ¥ FH x2-5 WASHER, SPRING 2-5
9-5 553794001 HNreFYyo227L~ b INDEX PLATE
9-6 018503036 2|7+ £ F5xX30 BOLT, SOCKET M5X30
9-7 028050246 2|32 H 225 WAGSHER, SPRING 2-5
9-8 $17533000 175> o4v— PLUNGER
9-9 553795001 HPUPE P AVEN CYLINDER PLATE
9-10 004501003 2|+%535X10 SCREW, FLAT M5X10
9-11 $53796000 1Moo sasz CYLINDER ASSY
9-11-1 $53797000 1T 73U 420X50 AIR CYLINDER, 20X50
9-11-2 $53820000 PR I 2 b SUPPORT BRACKET
9-11-3 553819000 2| T LK 0s1/8 EL BOE, 04-1/8
2-11-4 552456000 IRVAC GPF- £ % BINDER SENSOR
9-12 S08352000 1oy rFT>k ROD END
9-13 018501036 47 +H I k5xX10 BOLT, SOCKET M5X10
9-14 028050246 INZHHR25 WASHER, SPRING 2-5
9-15 018082536 {7 FE I h8X25 BOLT, SOCKET M8X25
9-16 028080246 1Nz FHzx2-8 WASHER, SPRING 2-8
9-17 025080236 2|lE>¥HEFs8 WASHER, PLAIN M 8
9-18 553798001 WnNzHAhyr7FL—~+ SPRING HOOK PLATE
9-19 018401036 2|7+ FIL ax10 BOLT, SOCKET M4X10
9-20 028040246 2182 YH 2.4 WASHER, SPRING 2-4
9-21 553799000 1823 9KX b SPRING HOOK POST
9.22 021080206 2202+ Y 8 NUT, 2 M8
9-23 025080236 TMes¥HxFaI8 WASHER, PLAIN M 8
9-24 $53800101 IRPZEDE & J FA SPRING, EXTENSION 13.1X71.1
9-25 $53640001 1XxHhs SPRING HOOK
9-26 553801001 17 -4 ARM
9-27 508332000 HESITRPYULY BUSH, BM1212FB
9-28 508238000 2125 A RFYH BEARING, THRUST
9-29 508239000 20337V LA WASHER, THRUST
9-30 $08240000 2I|XASANTY LA WASHER, THRUST
9-31 508342001 1ASAPATULFHIN— THRUST BEARING COVER
9-32 553802001 N7 vy FULCRUM SHAFT
9-33 021120304 1|+ r33 212 NUT,3M12
9-34 553803001 "Hravxovs ooy FULCRUM SHAFT, BINDER
9-35 508338001 1Ma7vy+v PRE-LOAD NUT
9-36 508339001 Tzzrx LOOSENESS STOPPER
9-37 012060636 117+ ES6X6 SET SCREW, SOCKET (FT) M&6X6
9-38 531921000 1RSI RPYLY BUSH, BM1208FB
9-39 $08238000 21A5AMNKTYLY BEARING, THRUST
9-40 508239000 IS ETY Y WASHER, THRUST
9-11 $53804001 1My rs5— SET SCREW COLLAR
9-42 018501036 117+ F5x10 BOLT, SOCKET M5X10
9-43 508343000 1ArbLo72407 CAM FOLLOWER
9-44 025050236 2| o¥HRZFans WASHER, PLAINM 5
9-45 028050246 iz Hx25 WASHER, SPRING 2-5
9-46 021500216 12224V ks NUT, 2 M5
9-47 $53805001 1 haz4a7 )Y r14 SETTING PLATE
9-48 018501636 2| 7F#FEI F5X16 BOLT, SOCKET M5X16
9-49 028050246 2|82 % H %25 WASHER, SPRING 2-5
9-50 508280000 2| & —4X4X16 KEY, 4X4X16
9-51 553806001 tHyanwsryuysrrsaa BINDER SETTING PLATE, A
9-52 018062036 1{7FHKI h6X20 BOLT, SOCKET M6X20
9-53 $53807000 IPENEI WL EE-T:! BINDER SETTING PLATE, B
9-54 018501636 2|7+ # I b5X16 BOLT, SOCKET M5X16
9-55 028050246 2|12 ¥ Hx25 WASHER, SPRING 2-5
151-620-658
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AE . /N1 > & —[{& /Binder mechanism/ EinfaBvorrichtung / Bordeur /
Mecanismo de ribeteado

REF.NO. CODE Q'TY EaAAS NAME OF PARTS RV
9-56 $21006001 11 5NR2HAF BRACKET, F
9-57 018301236 2|7+ FI+3x12 BOLT, SOCKET M3X12
9-58 028030246 2|1 xFHx2-3 WASHER, SPRING 2-3
9-59 553808000 IR FAEL SPRING, PLATE
9-60 062301006 11+ ~a3x10 SCREW, PAN M3X10
9-61 553809001 1 TJH1KFP— 4R CLOTH GUIDE ARM, R
9-62 $53810001 1%V H1 FF7—4L CLOTH GUIDE ARM, L
9-63 018301236 2|7FHEn raxiz BOLT, SOCKET M3X12
9-64 018301636 2|7+ E W F3X16 BOLT, SOCKET M3X16
9-65 021300303 2|+ k323 NUT, 3 M3
9-66 018301236 2|7+ FI h3X12 BOLT, SOCKET M3X12
9-67 021300303 2|V r3o23 NUT, 3 M3
9-68 $53811000 1% T #H1 KR CLOTH GUIDE, R
9-69 553812000 HFEUHT KL CLOTH GUIDE, L
9-70 061020506 4145 32x5 SCREW, FLAT M2X5
9-71 $21008001 HETHAESF2T9 FULCRUM SHAFT, C/GUIDE
9-72 $21009001 21T HA KRy~ F SLEEVE, C/GUIDE
9-73 $30014001 2172 %2M3 SCREW, M3
9-74 012400436 1|7+ & 5axa SET SCREW, SOCKET {FT) M4X4
9-75 $53953001 IPEDLE T P 7AVE VR HANDLE
9-76 $53956001 14T — b CLAMP PLATE
9-77 $53957001 HEEDLE VEV Y] BINDER FIXING SHAFT
9-78 $53972001 HPERE AN NUT, SPECIAL M8
9-79 018401436 T|7Z+FRn baxi14 BOLT, SOCKET M4X14
9-80 $53821000 WI52Fy 027 KNOB
9-81 018061436 7 HHIL h6X14 BOLT, SOCKET MéX14
9-82 021060206 122+ b6 NUT, 2 M6
10 $14703001 A ESAE P THREAD TAKE-UP ARM
11 141598001 15222476 SHOULDER SCREW, SM4.76
12 553815001 Tt ro Uy CURVED WIRE
13 012300336 2|7+ E353X3 SET SCREW, SOCKET (FT) M3X3
14 $53816100 12U d—-53 CYLINDER ASSY
14-1 $53817000 I 72U H10X5 AIR CYLINDER, 10X5
14-2 $12150000 2|k~ XTI FEM-5HL-4 TUBE ELBOW, M-5HL-4
14-3 $39122000 1y radaqr rma KNUCKLE JOINT, M4
15 018400836 2|7 FEIN baxs BOLT, SOCKET M4X8
16 $53818001 2|57 FULCRUM PIN
17 012500536 4|7+ EF5%5 SET SCREW, SOCKET (FT) M5X5
18 $53686001 11FXA12 POSITIONING PLATE
19 520355002 2|2 4 % I3X8.5 SCREW, M3X8.5
100 $52759000 1[sW-D3M-01K2-3 MICRO SWITCH, D3M-01K2-3
101 002021205 21+ FA02X12 SCREW, PAN M2X12
102 $52468000 AT RSWN—% 2 SWITCH HARNESS, SW-M/PCB
103 $10243000 1[+10>% 3> FNK3N CORD HOLDER, ;NK-3N
104 0A5400805 1]+ ~¥% 3 4x8D8 SCREW, PAN (5/P WASHER) M4X8
105 552455000 HEEEEDELERES DL SENSOR, WELT
106 062300806 1|+~a3x8 SCREW, PAN M3X8§
107 149809000 3|15V 7L BEAD BAND, L =200
108 504557000 1{/¥> B 1PLTIM BAND, PLT1M
109 625010000 10293 FNK-2N CORD HOLDER, NK-2N
110 0A4300605 1 ++~H% 2 23x6DA SCREW, PAN (5/P WASHER) M3X6
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Z1 . {TIEEREIR / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO. CODE Q'TY ELxq NAME OF PARTS RM
7 153011416 122N UMTX1907 3 NEEDLE ASSY, MTX190 (#16)
7-1 153011016 412 22N MTX190 NEEDLE, MTX190 (#16)
<iFHEHR > < Standard parts>

8 509285051 A BOBBIN, 2

12 502767409 1A &7 4812 33THF COTTON SATND ASSY, 3THF
12-1 150189109 NZF55v COTTON STAND BRACKET

12-2 502773001 1755y r2Tey b C-STAND BRACKET & SCREW SET
12-2-1 062060806 2|+ ~16X8 SCREW, PAN M6X8

1222 63+452206 3 =H-F 45522 WOOD-SEREW, ROUND-M4A5X22
12-3 150180001 3|25 ¥3 SPOOL STAND BASE

12-4 150182000 3|1 2T —nvy b SPOOL MAT

12-5 126863001 3[zF-novviaL SPOOL CUSHION

12-6 $04109001 HARPLFIHHTEY SUPPORT BAR, ; TR-GUIDE

12-7 142997001 MNrb7rr13 THREAD GUIDE, 3

12-8 540639001 Nasant7xvy7v% COLUMN PIPE W/CAP

12-8-1 150174000 1asaxyys COLUMN CAP

12-9 150173003 1[asarar>t COLUMN JOINT

12-10 $21798001 3[RT—-nzxveYr SPOOL & SCREW SET

12-10-1 150179002 3lx7-nv 4B SPOOL SHAFT, B

12-10-2 028050246 31185 ¥H x2-5 WASHER, SPRING 2-5

12-10-3 021500106 31225 vbs NUT, 1 M5

12-11 150185009 L BRI R e I o THREAD GUIDE HOLDER

12-12 138843001 A+ LPESS JOINT

+2-13 156188069 | A F ottt Tp SPEOLHOLBERSUPRORT-A
12-14 502779009 THRT— kL& —3 SPOOL HOLDER, 3

12-15 502788009 1RLY EnH—-2 23 THREAD HANGER ASSY, 3
12-15-1 502789009 U B ATANY B! THREAD HANGER, 3

12-15-2 150183000 IR LA B THREAD HANGER BASE
12-15-3 142990001 3 ALY RTYYa THREAD BUSH

12-16 150172003 1asans7 COLUMN PIPE

12-17 540641001 MNAF=LT225€Y kA SPOOL SHAFT & SCREW SET, A
12-17-1 021500106 vz rs NUT, 1 M5

12-17-2 062501406 2|+~asx1a SCREW, PAN M5X14

12-17-3 062503506 1] ~amsx3s SCREW, PAN M5X35

12-17-4 062501406 2|F~zs5x14 SCREW, PAN M5X14

12-17-5 026050136 teS¥Hxa4%s WASHER, PLAINS 5

12-18 540644001 1HEN S~ EF 2SRy b HOLDER JOINT & SCREW SET
12-18-1 014060632 2(7F 7K 36x6 SET SCREW, SOCKET (CP) M6X6
12-18-2 021500106 112a2+v s NUT, 1 M5

12-18-3 062503506 1{#+~NIM5X35 SCREW, PAN M5X35

215 S4064406+ |G iy | HOERERJOINT-&SEREYW-SET
219+ 624506166 Flamy s NYFHAS

+2-19-2 631452206 [ FH-E245%22 WOOD-SCREW, ROUNDM4E-5X22
42-49-3 662561066 HFarm5x19 SCREW,PAN-MSXAO

16 516248101 T 228 UPPER KNIFE, B

18 114486002 HEVE RSt £ OILER

19 008400604 3|+ F>R20axe SCREW, TRUSS M4X6
118-U73-910
OHEROPRBTEETHILHFBUET,
© The details of included accessories are subject to change.
©® Anderungen in der Aufstellung der Mitgelieferten Zubehbre sind vorbehalten.
© Les détails des accessoires inclus sont sujets & des changements.
© Los detalles des accesorios incluidos pueden variar.
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20
— 21
22
30 %
50 70
51
- 52 =
53 (D

3
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22 . 1B SRR / Accessories / Zubehor / Accessoires / Accesorios

REF.NO. CODE  [aTv B Ao NAME OF PARTS RV

1 115157001 116h oKy Zier6 HEXAGONAL WRENCH, 6
2 150335001 1Ay Fg Xi¥H5 HEXAGONAL WRENCH, 5
3 118064001 1(6h 7Ky Z15FH4 HEXAGONAL WRENCH, 4
4 142721001 16h 7Ky 21843 HEXAGONAL WRENCH, 3
5 154125001 1|6h 7Ky Riv425 HEXAGONAL WRENCH, 2.5
6 142002001 T|6h 2y 21v42 HEXAGONAL WRENCH, 2
7 507783001 1i6h 7Ry XX F15 HEXAGONAL WRENCH, 1.5
8 514696001 1| R 11X13 WRENCH, 11X13

9 107780001 1] R7%3-10x12 WRENCH, 10X12

10 100887001 1| Z%+8x9 WRENCH, 8X9

11 142205001 1R+ 7x8 WRENCH, 7X8

12 508132001 1|R2¥F55 WRENCH, 5.5

13 508170001 NzHs2zT=T7% SCREW DRIVER, ;Z-TYPE
15 122991001 1NW2v2e>K U740 ACCESSQORY BAG

16 142443001 1% ¥ <7 319X%52 SCREW DRIVER, 1.9X52

17 118837001 Hx¥<73.4x70 SCREW DRIVER, 3.4X70

18 101572101 1% < v7255%X190 SCREW DRIVER, 5.5X190
19 501943001 Teh o 277916 SCREW DRIVER, HEX. 1.6
20 117466000 1w b PINCETTE

21 154702101 L ER O ) OIL TANK

22 114483002 LI EE: & At OILER ASSY

23 114484001 IR EVE - R ) NOZZLE

24 117486001 LAV B2 PACKING

30 554022001 11 v7er 7 THREAD GUIDE

50 152566000 = dd FUSE, C;2A/125V

51 152565000 2|1—-x8 FUSE, B ;5A/125V

52 552741000 1|GFUSE6A125V GLASS FUSE, 6A/125V

53 508030000 1]GE 21— X5AFB FUSE, 5A/250V

54 153242000 2|z —-Xs6A FUSE, 6A/250V

55 102727001 1B e2—-22A250v GLASS FUSE, 2A/250V

<TFHhBHELH{OP)DHE > < Option parts for lower thread detector >

70 552490001 41K BOBBIN

151-620-910
CHHEMOBHBEET S LHFHYET,

© The details of included accessories are subject to change.
© Anderungen in der Aufstellung der Mitgelieferten Zubehore sind vorbehalten.
@ Les détails des accessoires inclus sont sujets & des changements.
©® Los detalles des accesorios incluidos pueden variar,
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Gal. —UHim—E % (BAS-620) / Gauge parts List (BAS-620) / Lehrenliste (BAS-620) /
Liste des Piéces decartment (BAS-620) / Lista d"ePiezas de calibradores (BAS-620)

$HE8mm $#E10mm #HE12mm $HE14mm gHia16mm
Needle gauge : 8mm |Needle gauge : 10mm|Needle gauge : 12mm|Needle gauge : 14mm|Needle gauge : 16mm
G1-1-3 S00935-001 158810-001 158811-001 S09466-001 S00936-001
$Ha+ 48 stat-84 ta+104 gHa+124 $Ha+144 stin164
Needle clamp assy Needle clamp assy, | Needle clamp assy, | Needle clamp assy, | Needle clamp assy, | Needle clamp assy,
8mm 10mm 12mm 14mm 16mm
G1-6 §52571-001 §52572-001 $52573-001 552574-001 852575-001
iRty b RSt b $HR10Ey b #Hiri2Ezy b+ k14t y b g6ty b
Needle plate set Needle plate set, 8 | Needle plate set, 10 | Needle plate set, 12 | Needle plate set, 14 | Needle plate set, 16
G1-3-3 $52561-001 $52562-001 $52563-001 $552564-001 $52565-001
g £H4R8H §HiR1048 §HR1248 $HiR1448 165
Needle plate assy | Needie plate assy, 8 |Needle plate assy, 10| Needle plate assy, 12| Needle plate assy, 14 | Needle plate assy, 16
G1-4-3 852536-001 552537-001 §52538-001 $52539-001 $52540-001
N—THAFE N—TFH4 K8 N—TH4A K10 W—THA K12 A—THA K14 N—FHA E16
Loop guide Loop quide, 8 Loop guide, 10 Loop guide, 12 Loop guide, 14 Loop guide, 16
G3-1-2 $53428-000 $53435-000
BURtEY b FUKRE v 812 BUREY MM4-16
Slide plate set Slide plate set, 8-12 Slide plate set, 14-16
G3-1-2-1 $53429-000 S$53436-000
B Y ik #FVikig-12 B YiEA14-16
Slide plate assy Slide plate assy, 8-12 Slide plate assy, 14-16
G3-1-2-2 §$53430-001 S$53430-002
FHUR HF VIR &4 U AR
Slide plate Slide plate Slide plate
G0 | &,
et A $54652-000 $54656-000 $54660-000 $54664-000 $54668-000
Double welting § £5| EREBW-13 TR 10W-17 EIA12W-21 SEHE14W-25 SEFA16W-29
&3 g Binder assy, 8W-13|Binder assy, 10W-17| Binder assy, 12W-21|Binder assy, 14W-25|Binder assy, 16W-29
=
T . - - - -
& Eo e $53441-000 $53450-000 $53454-000 $53458-000 §53462-000
s BI% EHESW-14 EFHE10W-18 ERE12W-22 EHUB14W-26 ERE16W-29
2 % ﬁg,g Binder assy, 8W-14 |Binder assy, 10W-18Binder assy, 12W-22|Binder assy, 14W-26Binder assy, 16W-29
(i3]
| @gaz0 | 5,
M| prem | ESg $54654-000 $54658-000 $54662-000 $54666-000 $54670-000
Single welting FES EHE8S-14 EHE10S-18 EiRiA125-22 ERIA145-26 Ei$H165-30
E% ‘g Binder assy, 8S-14 | Binder assy, 105-18 | Binder assy, 12S-22 | Binder assy, 145-26 | Binder assy, 165-30
==
E
@ EE%% $53446-000 $53452-000 S53456-000 $53460-000 553464-000
2 838 ERHEBS-15 ERHAT10S-19 412823 EHE148-27 EHH165-31
_éfé,.@ H-g,’g Binder assy, 83-15 | Binder assy, 108-19 | Binder assy, 125-23 | Binder assy, 145-27 | Binder assy, 165-31
Jour
AC S$53723-000 S$53724-000 $§63725-000 $53726-000
A-F—AR a—F—ARXA-1 aA—F—ARXA-2 d—3—*XB-1 J—3—AZXB-2
Corner knife Corner knife, A-1 Corner knife, A-2 Corner knife, B-1 Corner knife, B-2
L2-1-8-2 $53493-001 $53524-001 $53525-001
HREIY EARHA K8 LEARAA E10-12 LARAHA F14-16
Thread trimmer “Knife guide, 8 Knife guide, 10-12 Knife guide, 14-16
L2-2-2 $53521-001 $53494-001 $53495-001
Uy Exz#8 AER10-12 BExXN14-16
Thread trimmer Fixed knife, 8 Fixed knife, 10-12 Fixed knife, 14-16
L2-3-2 §53522-001 $53498-001 $53501-001
HiY EHRAXBH Ltk AXI10-1240 a2 R14-1648
Thread trimmer NfThread knife assy, 8 N/Thread knife assy, 10-12 N/Thread knife assy, 14-16
L2-4-2 $53523-001 S§53507-001 $53508-001
F HRFRS HBRIBR10-12 #RFIR14-16

Thread trimmer

Thread holding plate, 8

Thread holding plate, 10-12

Thread holding plate, 14-16
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1. 5 —J8R—EX (BAS-620) / Gauge parts List (BAS-620) / Lehrenliste (BAS-620) /
Liste des Piéces decartment (BAS-620) / Lista d"ePiezas de calibradores (BAS-620)

$HiE18mm $HE20mm §HE22mm #HiE24mm £HIE 26mm
Needle gauge : 18mm|Needle gauge : 20mm Needle gauge : 22mm|Needle gauge : 24mm|Needle gauge : 26mm
G1-1-3 S09468-001 $S00937-001 $35587-001 $35588-001 $35589-001
st 44 $tyam+184 $t+2048 sHa+224 Ha¥244 4264
Needle clamp ass Needle clamp assy, | Needle clamp assy, | Needle clamp assy, | Needle clamp assy, | Needle clamp assy,
y 18mm 20mm 22mm 24mm 26mm
G1-6 S§52576-001 $52577-001 §52578-001 $52579-001 $52580-001
v b $HE18Ey b $Hir20t v b HiR224 » $iR24+ v + Hix26tw b
Needle plate set | Needle plate set, 18 | Needle plate set, 20 | Needle plate set, 22 | Needle plate set, 24 | Needle plate set, 26
G1-3-3 852566-001 552567-001 852568-001 552569-001 $§62570-001
iR iR sHR184 2048 $HiR2258 244 2640
Needle plate assy |Needle plate assy, 18 | Needle plate assy, 20 | Needle plate assy, 22 | Needle plate assy, 24 | Needle plate assy, 26
G1-4-3 $552541-001 $52542-001 $52543-001 $52544-001 $52545-001
W—=THAR N—THA F18 W—TH4 K20 W—=FHA K22 N~THA 24 A—T 34 K26
Loop guide Loop guide, 18 Loop guide, 20 Loop guide, 22 Loop guide, 24 Loop guide, 26
G3-1-2 $53437-000 $53439-000
Bty b B/UKEy F18-20 BUKREY F22-26
Slide plate set Slide plate set, 18-20 Slide plate set, 22-26
G3-1-2-1 $53438-000 $53440-000
BYRIE & UikiA18-20 B UmiEr2-26
Slide plate assy Slide plate assy, 18-20 Slide plate assy, 22-26
G3-1-2-2 $53430-003 $53430-004
BYKR FUBUE FURUIR
Slide plate Slide plate Slide plate
G3'1 0 ‘CQ-.‘, (7]
AEggn | ESw $54672-000 $54676-000 $54680-000 $54684-000 $54688-000
Double welting ﬁ E o ERE18W-33 ERH20W-37 FERH22W-H1 ERE24W-45 FEFHE26W-49
+8 E Binder assy, 18W-33|Binder assy, 20W-37|Binder assy, 22W-41|Binder assy, 24W-45|Binder assy, 26W-49
=
i "}_;: ________________________________________________________________________
& ED o $53466-000 §53470-000 §53474-000 $53478-000 $§53482-000
5 £ E ';‘.—3 EFRHE18W-34 SEFIE20W-38 EHE22W-42 EFEE24W-46 SERRH26W-50
2 éééé‘ ﬁg,g Binder assy, 18W-34|Binder assy, 20W-38)Binder assy, 22W-42|Binder assy, 24W-46| Binder assy, 26W-50
m =l
B g320 | 5,
Higxgmn | E §E $54674-000 $54678-000 $54682-000 £54686-000 $54690-000
Single welting ﬁ ES EIRE18S-34 EiRH20S-38 - EH4225-42 EH#245-46 FiR#26S8-50
=l g Binder assy, 18S-34| Binder assy, 20S-38 | Binder assy, 22W-42| Binder assy, 24S-46 | Binder assy, 265-50
E ______
=
_@ EE%TU‘; $53468-000 553472-000 553476-000 $53480-000 £53484-000
£I5| ERME1BS-35 EAUH208-39 ERI225-43 124547 ERUE265-51
éfén@ Hﬁ,g Binder assy, 185-35 | Binder assy, 20S-39 |Binder assy, 22W-43|Binder assy, 24W-47| Binder assy, 265-51
-l
AC $63727-000 $53728-000 $53729-000 S$53730-000
A—F—AR QA—F—AZXCA aA—3+—~ARC-2 a—F—ARD-1 a—F—AAD-2
Corner knife Corner knife, C-1 Corner knife, C-2 Corner knife, D-1 Corner knife, D-2
L2-1-8-2 §53526-001 $53527-001
e xu Rl EAZRHA F18-20 EAZF A F22-26
Thread trimmer Knife guide, 18-20 Knife guide, 22-26
L2-2-2 $53496-001 $53497-001
FY Ex318-20 BEH22-26
Thread trimmer Fixed knife, 18-20 Fixed knife, 22-26
L2-3-2 $53503-000 $53505-001
U LA 218-2040 LxAR22-26%0
Thread trimmer N/Thread knife assy, 18-20 N/Thread knife assy, 22-26 .
L2-4-2 $53509-001 $53510-001
FiTy HFIFR18-20 FREFHR 22-26
Thread trimmer Thread holding plate, 18-20 Thread holding plate, 22-26
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Ga2. y'— UER—EXR (BAS-620) / Gauge parts List (BAS-620) / Lehrenliste (BAS-620) /
Liste des Piéces decartment (BAS-620) / Lista d"ePiezas de calibradores (BAS-620)

$HiE8mm $HE10mm #HE12mm gHiE14mm $H¥E16mm
Needle gauge : 8mm|Needle gauge : 10mm|Needle gauge : 12mm|Needle gauge : 14mm|Needle gauge : 16mm
$54652-000 $54656-000 $54660-000 $54664-000 $54668-000
EFHEW-13 EREI10W-17 E A 12W-21 ERE14W-25 ERA16W-29
Binder assy, 8W-13|Binder assy, 10W-17| Binder assy, 12W-21|Binder assy, 14W-25|Binder assy, 16W-29
=
k=)
E2E 17 21
Beg
o5 S 8.5~ 105+~ 12,5+
'E-g E H M
=
G3-10
REHEL
Double welting 10 12
Q $553441-000 $53450-000 §53454-000 $53458-000 S553462-000
o ERMEEW-14 EREI0W-18 EREI2w-22 EiRE14W-26 EIREH16W-30
Zééé— Binder assy, 8W-14 |Binder assy, 10W-18|Binder assy, 12W-22|Binder assy, 14W-26 |Binder assy, 16W-30
-§,
EQ 2 14 18 22 26 30
Ris Az L] AL 13 _|15
= o L +| o
5 . . j i i
o
2 8 10 12 14 16
(i}
L3
24 §54654-000 S54658-000 $54662-000 $54666-000 S$54670-000
ERE8S-14 EHIFE105-18 ERE128-22 EHR$E145-26 ERE16S-30
Binder assy, 8S-14 | Binder assy, 10S-18 | Binder assy, 125-22 | Binder assy, 145-26 | Binder assy, 165-30
E
o
E22
] ﬁé’.g 14 18 22 26 30
ot S -2 10 13 16 19 22
B5e - - — r
2 i i3 [t g U
G3-20
ey s ? i & ¢
Single welting 8 10 12 14 16
‘&' $53446-000 $§53452-000 S§53456-000 S$53460-000 $53464-000
o EH4R8S-15 EHRE105-19 EBH#E125-23 EHEH148-27 E##H 165-31
_4_5@ Binder assy, 8S-15 | Binder assy, 10S-19 | Binder assy, 128-23 | Binder assy, 14S-27 | Binder assy, 165-31
£
=08 15 19 23 27 31
=5 20
£ 1 14 17 23
22 - -1 - —
j i U U U
10 12 14 16
151-620-Ga2
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Ga2 . ' — JHB—E X (BAS-620) / Gauge parts List (BAS-620) / Lehrenliste (BAS-620) /
Liste des Pieces decartment (BAS-620) / Lista d’ePiezas de calibradores (BAS-620)

£HiE18mm
Needle gauge : 18mm

§HE20mm
Needle gauge : 20mm

#HiE22mm
Needle gauge : 22mm

$HE 24mm
Needle gauge : 24mm

#iE26mm
Needle gauge : 26mm

G3-10

Kl

W ESEEN
Double welting

Pl

REMA
Medium-weight
materials

WA
Light-weight
materials

$54672-000
EHEIBW-33
Binder assy, 18W-33

553466-000
EFIE18W-34
Binder assy, 18W-34

-

~!
= [4+]
E-S

$54676-000
EH20W-37
Binder assy, 20W-37

37

18.5 ’

S$53470-000
EFIE20W-38
Binder assy, 20W-38

—y

fée]
= 7]
[o2]

$54680-000 §54684-000 $54688-000
ERE22W-41 EH#H24W-45 EHH26W-49
Binder assy, 22W-41 | Binder assy, 24W-45|Binder assy, 26W-49
41 45 49
20.5 22.5 I 24.5
22 24 26
$53474-000 S$53478-000 553482-000
A 22W-42 ERE24W-46 I 26W-50

Binder assy, 22W-42

Binder assy, 24W-46

Binder assy, 26W-50

[ |
}

§ 18 20 2o oh
=
L3
® §54674-000 $54678-000 $54682-000 554686-000 $54690-000
SE#4H18S-34 SEFR$H20S-38 EHE228-42 £ 124546 ERA26S-50
Binder assy, 18S-34| Binder assy, 205-38 | Binder assy, 225-42 | Binder assy, 245-46 | Binder assy, 26S-50
E
[«2}
E22 34 38 42 48 o0
gLiT 25 28 3t | 34 | 37
mEL | 1 | 1 ]
-B--c E i i i 3 i
=
as.20 ¢ ? ¢ t ¢
s {8
Single welting g 20 22 24 26
§53468-000 §53472-000 S563476-000 $53480-000 5§53484-000
| A E4A18S-35 EFE208-39 I 225-43 FH245-47 EifH268-51
fg,,@ Binder assy, 18S-35 | Binder assy, 20S-39 | Binder assy, 225-43 | Binder assy, 245-47 | Binder assy, 265-51
£ 35 39 43 47 51
T8 26 29 32 35 38
ESS . R ) . | . .
§ E ':‘-J" | i U " U
3 S g
-
151-620-Ga2
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Ga3. '~ TR —EXR (BAS-622) / Gauge parts List (BAS-622) / Lehrenliste (BAS-622) /
Liste des Piéces decartment (BAS-622) / Lista d’ePiezas de calibradores (BAS-622)

$HE10mm
Needle gauge : 10mm

$H512mm
Needle gauge : 12mm

S514608-001
fHia+10L1zv b+
Needle clamp set, 10L

$14610-001
gtiat+10Rtz v b
Needle clamp set, 10R

——— e m e — -

$15830-001 $15831-001
gHa+4E10L : gHa+4E10R
Needle clamp assy, 10L 1 Needle clamp assy, 108
]

$14611-001
sHa+12lty bk
Needle clamp set, 12L

§14612-001
$HEF12REw b
Needle clamp set, 12R

P .

$15835-001
fta+i12R
Needle clamp assy, 12R

$15834-001
gHa+i120
Needle clamp assy, 12

£HE8mm
Needle gauge : Bmm
G210 514607001 | $14608-001
SHat b b sHEF8LEy b 1 §Ha¥8RE Y b
Needle clamp set Needle clamp set, 8L i Needle clamp set, 8R
G2-1-3 1
G2-2-3 §15826-001 |, 515827-001
a4 stia+4as8L E sHaF#8R
Needle clamp assy | Needle clamp assy, 8L ¢ Needle clamp assy, 8R
G2-6 552571-001
ity b $HiE8E v

Needle plate set

Needle plate set, 8

8§52572-001
10t~ b
Needle plate set, 10

8§52573-001
k12w b
Needle plate set, 12

G2-3-3 $52561-001 §52562-001 $52563-001
sk i R8s #1048 $HiR1288
Needle plate assy Needle plate assy, 8 Needle plate assy, 10 Needle plate assy, 12
"""" G143 | ss2s3e-001 | ss2837.001 | S52538-001 |
N—THAR N—TFHA K8 N—THA F10 N—THA 12
Loop guide Loop guide, 8 Loop guide, 10 Loop guide, 12
G3-1-2 $53428-000 §53430-001 §53429-000
FUBmty b BUEHEtEyY 812 FUBUE B VikiE8-12
Slide plate set Slide plate set, 8-12 Slide plate Slide plate assy, 8-12
G110 | 5,
mEgsn | EC% $54652-000 $54656-000 $54660-000
Double welting § £ FEAEBW-13 IR 10W-17 IR 12W-21
53 g Binder assy, 8W-13 Binder assy, 10W-17 Binder assy, 12W-21
=
BT B - e~ e -~ -~
& & -%—g $53441-000 $53450-000 $53454-000
5 X5 EIIABW-14 EHAAIOW-18 Ei12wW-22
o %g‘é/ ﬂ!tg,g Binder assy, 8W-14 Binder assy, 10W-18 Binder assy, 12W-22
m 4
o =
g2 |e8e $54654-000 $54658-000 $54662-000
Single weling | i, & 5 EM4E8S-14 EIR4E10S-18 SR 128-22
ﬂ_§ ‘g Binder assy, 85-14 Binder assy, 10S-18 Binder assy, 128-22
=
]
& EE%.% $53446-000 §53452-000 $53456-000
£18 EIRHEBS-15 10819 EH128-23
flén‘éj' L5y Binder assy, 8S5-15 Binder assy, 10S-19 Binder assy, 125-23
—

AC $53723-000 $53724-000 $53725-000 $53726-000
aA—F—AR I—-F—AR A aA—F—AZXA-2 aA—F+—ARXB-1 a—4+—AAB-2
Corner knife Corner knife, A-1 Corner knife, A-2 Corner knife, B-1 Corner knife, B-2

L2-1-8-2 5$53493-001 §53524-001
Y LAZHA K8 IARHAK10-12
Thread trimmer - Knife guide, 8 Knife guide, 10-12
L2-2-2 $53521-001 S$53494-001
Y BlEH8 BEER10-12
Thread trimmer Fixed knife, 8 Fixed knife, 10-12
L2-3-2 $53522-001 $553498-001
e Lt R8H Exxz10-1248
Thread trimmer N/Thread knife assy, 8 N/Thread knife assy, 10-12
L2-4-2 $53523-001 $53507-001
Y0 FRIFRE FFFR10-12

Thread trimmer

Thread holding plate, 8

Thread holding plate, 10-12
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Ga3 . U — M —EXK (BAS-622) / Gauge parts List (BAS-622) / Lehrenliste (BAS-622) /
Liste des Piéces decartment (BAS-622) / Lista d'ePiezas de calibradores (BAS-622)

#HE14mm $ig16mm #HtE18mm $E20mm
Needle gauge : 14mm Needle gauge : 16mm Needle gauge : 18mm Needle gauge : 20mm
G2-10 S$14613-001 S$14615-001 $14617-001 $14618-001
ekt b $Ha+14ltv b+ a1l y b #Hia+18LtEw $a+20Ltzvy b+
| Noedle clamp set | Needle clamp set, 14L | Needle clamp set, 16L | Needle clamp set, 18L_ | Needle clamp set, 20L__
G2-11 S$14614-001 514616-001 $14618-001 $14620-001
fHaxtwv b $Ha+14REv b fHa+16Rtzv b $Ha+18Rtw $Ha+20RE v k
Needle clamp set Needle clamp set, 14R Needle clamp set, 16R Needle clamp set, 18R Needle clamp set, 20R
G2-1-3 $15838-001 $15842-001 515846-001 $15850-001
o+ §HAFH14L sHa+E16L gHa+-418L §Ha+4E20L
| Needle clamp assy | Needle clamp assy, 14L_| Needle clamp assy, 16L_| Needle clamp assy, 18L | Needle clamp assy, 20L |
G2-2-3 $15839-001 515843-001 515847-001 $15851-001
gHatiE $iHm+4814R $ta+#H16R $ta+4118R $HE+$20R
Needle clamp assy | Needle clamp assy, 14R | Needie clamp assy, 16R | Needle clamp assy, 18R | Needle clamp assy, 20R
G2-6 $52574-001 §52575-001 $52576-001 $52577-001
sty - stiR14tzw + g1y b $HiR18tw b #HiRz20+ v
| Needleplateset | Needleplateset, 14 | Needleplateset, 16 | Needleplateset, 18 | Needle plateset, 20
G2-3-3 §52564-001 552565-001 $52566-001 §52567-001
gkt v b+ sHiRi1448 k164 k1840 EHR204
Needle plate set Needle plate assy, 14 Needle plate assy, 16 Needle plate assy, 18 Needle plate assy, 20
G1-4-3 §52539-001 $§52540-001 $552541-001 552542-001
N—THAFE N—THA K14 N—TFHA K16 V=734 K18 N—THA E20
Loop guide Loop guide, 14 Loop guide, 16 Loop guide, 18 Loop guide, 20
G3-1-2 $53435-000 $£53436-000 $53430-002 $53437-000 $53438-000 $53430-003
BUE LY b BUEEyY F14-16 FUREA14-16 FUBUKR | UKty F18-20 #UHRiA18-20 EST-UL
Slide plate set Slide plate set, 14-16  Slide plate assy, 14-16  Slide plate | Sfide plate set, 18-20  Slide plate assy, 18-20 gjige plate
gsto | 5,
mEgan | ESg §54664-000 $54668-000 $54672-000 $54676-000
Double welting| & & & EARE14W-25 EIRETI6W-29 EREIBW-33 TR 20W-37
= g Binder assy, 14W-25 Sinder assy, 16W-29 Binder assy, tBW-33 Binder assy, 20W-37
=
T R - SRR - - W R AR - S
& BE%T‘L-Q §53458-000 553462-000 $53466-000 §53470-000
5 EI% ERHRIAW-26 EHUE16W-30 EIH18W-34 AL 20W-38
2 Zééé H%,g Binder assy, 14W-26 Binder assy, 16W-30 Binder assy, 18W-34 Binder assy, 20W-38
el 3
o =
i ,#g?;&\ ETY $54666-000 §54670-000 $54674-000 $54678-000
Single wefiing § g E ERE14S-26 EHAF16S-30 ERHE185-34 EREH20S-38
53 g Binder assy, 145-26 Binder assy, 16S-30 Binder assy, 185-34 Binder assy, 20S-38
=
=
& E-g’% . 853460-000 $53464-000 §53468-000 §53472-000
a £ ERE14S-27 4 16S-31 E#418S-35 FE4120S-39
élé,:‘b #.!tg,g Binder assy, 145-27 Binder assy, 165-31 Binder assy, 188-35 Binder assy, 20S-39
=
AC $53725-000 $53726-000 §53727-000 $53728-000
aA—F—ARX a—F—ARB-1 a1—+—AZXB-2 A—F—AZXCA A—F—ARC-2
Corner knife Corner knife, B-1 Corner knife, B-2 Corner knife, C-1 Corner knife, C-2
12-1-8-2 $53525-001 553526-001
Fy LEARAA K14-16 J:xxﬁ_»{ K18-20
Thread trimmer Knife guide, 14-16 Knife guide, 18-20
L2-2-2 $53495-001 $53496-001
U BEEAN14-16 BEE#18-20
Thread trimmer Fixed knife, 14-16 Fixed knife, 18-20
L2-3-2 $53501-001 $53503-000
HHU E#AR14-168H A X18-2048
Thread trimmer N/Thread knife assy, 14-16 N/Thread knife assy, 18-20
L2-4-2 §53508-001 $53509-001
YU #HFEiIR14-16 F IR 18-20
Thread trimmer Thread holding plate, 14-16 Thread holding plate, 18-20

151-622-Ga3
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Gad . '— ViR —EXR (BAS-622) / Gauge parts List (BAS-622) / Lehrenliste (BAS-622) /
Liste des Pieces decartment (BAS-622) / Lista d'ePiezas de calibradores (BAS-622)

$tiE8mm
Needle gauge : 8mm

#HiE10mm
Needle gauge : 10mm

$Hi512mm
Needle gauge : 12mm

PEYA
Medium-weight
materials

G3-10
ks> 2 {8
Double welting

%

WA
Light-weight
matetials

§54652-000
ERE8W-13
Binder assy, BW-13

6.5~
I

§53441-000
EIREBW-14
Binder assy, 8W-14

14

e

$§54656-000
EFHE10W-17
Binder assy, 10W-17

17

8.5 »+

$53450-000
FREAI0W-18
Binder assy, 10W-18

18

B

S§54660-000
ERE12W-21
Binder assy, 12W-21

10.5-+

12

$53454-000
EHEI2W-22
Binder assy, 12W-22

22

;L|,

e

A

Light-weight

materials

Binder assy, 85-15

Binder assy, 10S-19

19

‘ﬁ_|

10

bS]
E: 8 10 12
M
®
154 $54654-000 $§54658-000 $54662-000
JEHE8S-14 ERE10S-18 EiE125-22
Binder assy, 8S-14 Binder assy, 10S-18 Binder assy, 125-22
E
2
K]
= Zg 14 18 22
52 10 13 16
Bgt - -
2 : : .
G3-20
FEGHN + + +
Single welting 8 10 12
& 553446-000 $53452-000 $53456-000
A £#4888-15 EHHA108-19 e 125-23

Binder assy, 125-23
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Gad . 7' — B A—E R (BAS-622) / Gauge parts List (BAS-622) / Lehrenliste (BAS-622) /
Liste des Piéces decartment (BAS-622) / Lista d’ePiezas de calibradores (BAS-622)

$HiE14mm
Needle gauge : 14mm

$H4E16mm
Needle gauge : 16mm

gHig18mm
Needle gauge : 18mm

$HiE20mm
Needle gauge : 20mm

$54664-000
SEHER14W-25
Binder assy, 14W-25

$54668-000
ERFI6W-29
Binder assy, 16W-29

§54672-000
FiRE18W-33
Binder assy, 18W-33

$54676-000
FEHEH20W-37
Binder assy, 20W-37

Ul

WA
Light-weight
materials

Binder assy, 14W-26

26
1

;

Binder assy, 16W-30

30

_._1§_|.<

Binder assy, 18W-34

_£_|

5
E'g % o5 33 37
Eis 16.5 18.5
w52 1251 > —
'ﬂ-g c : . .
2
G3-10
RGN
Double weting = 18 20
$53458-000 $53462-000 $53466-000 $53470-000
— ERHA14W-26 EAUA16W-30 FHAR18W-34 EHAA20W-38

Binder assy, 20W-38

-

o
- w
[+e3

=2

MYA
Light-weight
materials

Binder assy, 145-27

=

——-

14

Binder assy, 165-31

23

—

g 2
2 14 16 18 0
@
%
14 $54666-000 $54670-000 $54674-000 $54678-000
Ei48145-26 E#$816S-30 Fi§H18S-34 EHH20S-38
Binder assy, 145-26 Binder assy, 165-30 Binder assy, 185-34 Binder assy, 20S-38
5
Bf.g o 34 38
r 8 26 30
Bew 25 28
mES 19 22 — ——
I — | -
< : .

G3-20 + + + +
RESHO 18 50
Single wefting 14 16

$53460-000 $53464-000 553468-000 $53472-000
o Ei145-27 ER16S-31 FH185-35 E#RE205-39

Binder assy, 185-35

35
26

—!
!

Binder assy, 20S-39

39
29

151-622-Ga4d
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Wa . EE T ~NJL /Warning labels / Warnschilder / Etiquettes d’avertissement /
Etiquetas de advertencia

REF.NO. CODE Q7Y B X NAME OF PARTS RV
907-2-1 538353101 1| ForxoN0.7 LABEL, ELEC. SHOCK JAP.
907-1-2 $38352101 HFLHFESANNLahaY LABEL, ELEC. SHOCK 4 LANG.
900-7 $38357001 1wy H4Fas13~IBAST LABEL, OPERATION (BAS) JAP.
900-9 538357002 T4 Fas 145N BAST LABEL, OPERATION (BAS) JAP.
900-8 538571001 1wy HF29 13 ~BASE LABEL, OPERATION (BAS) ENG.
900-10 $38571002 19y F 214 5NNABAST LABEL, OPERATION (BAS) ENG.
901-1 $36924001 Ho—zvde—4 MARK, INJURY
901-2 $36924002 1MNo—zv—2 MARK, INJURY
903 $37058001 1y snse—4 LABEL, ARROW
904 $37059001 1iPEw — % LABEL, PE
905 $37060001 2{7—-22—4 LABEL, GROUNDING

151-620-515
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5| /INDEX /VERZEICHNIS /

INDEX/INDICE
CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO Page
J02727001 W -8-7 68 507463000 [J2 -70 28 509231000 [T2 -5-2 52
Z2 -55 90 507464100 {J1 -200-5 26 $09259001 |H -5 22
J80869001 [N -12 38 J2 -200-5 30 509260001 |H -6-1 22
500480000 |U -70 58 507465000 [J1 -55 24 509261001 [H -6-2 22
$00554000 |U -23 56 J2 -55 28 509273001 |H -23-1-2 22
500858101 | D3 - 33 12 $07471001 |J1 -22 24 509284001 {H -23-2-5 22
500858102 | D3 -33 12 2 -22 28 509285051 [H -41 22
500858103 | D3 -33 12 507476000 [J1 -36 24 Z1 -8 88
500935001 | Ga1l 91 J2 -36 28 509286000 |H -~42 22
500936001 | Ga1 91 S07477000 {J1 -4 24 509466001 | Ga1 91
500937001 |Gal 92 2 -4 28 509468001 | Gat 91
501943001 |Z2 -19 90 507478000 [J1 -5 24 510078001 |AC - 1-17 76
502606000 [J1 -139 26 J1 -128 26 510079101 |AC -1-18 76
J2 -139 30 2°-5 28 510087101 [AC -1-12 76
502738009 { AB -91 73 Jj2 -128 30 $10133000 [AC -1-5 76
502739000 [AB -93 73 507481009 j11 -144 26 $10134001 |AC -1-14 76
502740000 | AB -92 73 J2 -144 30 $10208001 | AD - 1-62 82
502767409 |Z1 -12 88 507487101 | K -1-8 32 510243000 {Q -4 40
S02773001 121 -12-2 88 5074880071 {K - 1-11 32 AE -103 86
502779009 [Z1 -12-14 88 507490001 |K -1-19 32 V2 -120 66
502788009 |Z1 -12-15 88 507519001 |L1 -31 34 S10661109 |AB - 1-4 72
502783009 |Z1 -12-15-i 88 S07520001 [L1 -32 34 51085900t {T1 -77 50
503289001 [J1 -60 24 S07521001 [ L1 -35 34 T2 -77 54
J2 -860 28 507522001 JL1 -36 34 $11148001 | AB - 182 74
S03999009 | AB - 1-5 72 S07524101 jL1 -43 34 $11433000 |P -13 40
$S04109001 |21 -12-6 88 507525000 [L1 -45 34 V1 -1-1.23-3 60
S04505000 | AD - 107 82 $07527001 | L1 -49 34 V1 -1-2-23-3 62
S04557000 |X -15 68 507567001 (C -24-2 4 512067000 JAD - 1-13 80
AC -124 78 S07571000 {J1 -39 24 512076000 |AD - 1-8 80
AE -108 86 2 -39 28 512078000 |AD -1-5 80
11 -149 26 S07574001 | D2 -1-8 8 512079000 JAD -1-7 80
J2 -149 30 507658001 | H -27 22 512150000 [AE -14-2 86
T -71 50 507783001 122 -7 90 V1 -1-1-23-2 60
T2 -1 54 S07876101 [J1 -91 24 V1 -1-2-23-2 62
$04891000 |T1 -5-5 48 2 -9 28 V2 -50-10-2 64
T2 -5-5 52 508030000 |W -8-4 68 V2 -51-10-2 64
506857000 | Tt -9 48 Z2 -53 90 $12165000 | T1 -14-1 48
T2 -9 52 508132001 {22 -12 90 T2 -141 52
506858000 [T1 -9-1 43 508170001 122 -13 90 512445051 [B -5 2
T2 -9-1 52 508238000 | AE -9-28 84 512463001 |U -44 58
506859000 [T1 -9-2 48 AE -9-39 84 512506001 | AB - 160 74
T2 -9-2 52 508239000 | AE -9-29 84 $13021001 |H -16 22
506994001 |F -35 14 AE -9-40 84 513085001 | G2 -10-3 18
S07327001 |J1 - 147 26 508240000 | AE -9-30 84 G2 -11-3 18
12 -147 30 508280000 | AE -9-50 84 514189100 |J1 -200-1 26
507333001 |J1 -41-2 24 508332000 | AE -9-27 84 J2 -200-1 30
2 -41-2 28 $08338001 | AE -9-35 84 $14607001 | Ga3 95
507334001 |C -22 4 508339001 | AE -9-36 84 514608001 | Ga3 95
S07338001 |C - 24-1 4 508342001 | AE -9-31 84 $14609001 | Ga3 95
507339209 [C -26 4 508343000 | AE -9-43 84 514610001 | Ga3 95
507356001 |AB - 10 72 508352000 | AE -9-12 84 514611001 | Ga3 95
507417001 {H -9 22 508604001 | K - 1-1 32 514612001 | Ga3 95
507419001 |[H -8 22 508605101 |K -1-22 32 514613001 | Ga3 96
S07420000 |H -7 22 508606001 K -1-23 32 514614001 | Ga3 96
507436001 |H -24 22 S08607001 |K -1-2 32 514615001 | Ga3 96
507437001 |H -25 22 508608001 |K -1-3 32 $14616001 | Ga3 96
507446001 [B -6 2 508609201 {K -1-24 32 514617001 | Ga3 96
507447001 |B - 6-1 2 S08610101 | K -1-25 32 514618001 |Ga3 96
507458100 [J1 -200-3 26 $09043000 [J1 -17 24 514619001 | Ga3 96
J2 -200-3 30 12 -17 28 514620001 | Ga3 96
507462000 [J1 -69 24 509141000 jU -74 58 514666000 V1 -1-1-23-1 60
12 -69 28 S09142000 fU -75 58 Vit -1-2-23-1 62
$07463000 |J1_-70 24 509231000 | T1 -5-2 48 V2 -50-10-1 64
100
I L Te PO ERE T L R T TR

o BV R { L | Rtai



S| FE TR CRE ST IEETON B
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
514666000 | V2 -51-10-1 64 $35587001 | Gal 92 $38398001 [C -9 4
514677001 |K -5 32 $35588001 | Gat 92 538419001 JL1 -28 34

M -1-3 38 535589001 | Ga1 92 538420001 |L1 -29 34
514696001 |Z2 -8 920 536260000 | AA -1-5-2 70 538448000 {J1 -200-2 26
$14703001 | AE - 10 86 536355001 |F -26 14 12 -200-2 30
514874000 |F -43 14 536924001 |Wa 29 $38481000 fJ1 -63 24
$15097000 | M -1-1 38 536924002 |Wa 99 2 -63 28
515584509 | K -1 32 537058001 |Wa 99 538541000 |J1 -75 24
515826001 |Ga3 95 537059001 |Wa 99 J2 -75 28
515827001 | Ga3 95 $37060001 |Wa 29 538550002 [H -23-1-1 22
515830001 [ G2 -1-1 18 $37942000 {D1 - 156 6 538571001 |Wa 99
Ga3 95 D2 -156 10 538571002 |Wa 99
$15831001 | G2 - 2-1 18 $37944000 | D1 -157 6 538820000 | AB -95 73
Ga3 95 D2 - 157 10 539110001 JA -13 2
515834001 | G2 -1-2 18 537946001 | D1 - 159 6 539115100 [P -21 40
Ga3 95 D2 - 159 8 T1 -1-2 48
515835001 | G2 - 2-1 18 $37968001 JAB -42 72 T -2-2 48
Ga3 a5 538059000 [AA -1-20 70 T2 -1-2 52
515838001 | Ga3 96 538111000 |U -24 56 T2 -2-2 52
515839001 | Ga3 96 538166000 jAA -1-1 70 T2 -100-1 54
$15842001 | Ga3 96 538170001 |AA -1-4 70 539116100 |R -1-112-2 44
515843001 | Ga3 96 $38174000 | AA - 1-8 70 T -11 48
$15846001 | Ga3 96 $38175001 |AA-1-9 70 T1 -241 48
$15847001 | Ga3 96 538176101 JAA -1-10 70 T2 -1-1 52
515850001 | Ga3 96 538177001 |AA -1-14 70 T2 -2-1 52
515851001 | Ga3 96 538212001 fH -50 22 $39122000 { AE - 14-3 86
516248101 fF -23-1 14 H -51 22 539821000 JR -100 44
Z1 -16 88 $38213051 |H -12-1 22 AB -210 74
$16350001 |F -15 14 538237001 |B -7 2 AC =120 78
$16603000 JL2 -15-2 36 538241051 [C -14 4 T1 -76 50
516669000 |S -1-33 46 538244100 |C -17 4 T2 -76 54
$17533000 | AE -9-8 84 538245051 |B -7-1 2 539847001 |S -1-26 46
517971000 | AB -39 72 538248001 |11 -3 24 539901001 |S -1-29 46
520355002 | AE -19 86 2 -3 28 $39902001 |S -1-2 46
520849101 [F -38 14 $38251000 |J1 -119 24 540448000 |Y -1-12 70
521006001 [AE -9-56 86 J2 -119 30 $40455000 |Y -1-18 70
521008001 | AE -9-71 86 538253001 |B -4 2 540583000 | AB -98 73
521009001 | AE -9-72 86 538261001 fJ1 -120 24 540616001 |U -12 56
521195001 |J1 -82 24 2 -120 30 540620000 U -10 56
J2 -82 28 538264001 |J1 -121 24 540639001 |Z1 -12-8 88
521196001 |J1 -134 26 2 -121 30 $40641001 |Z1 -12-17 88
J2 -134 30 538266000 JJ1 -35 24 540644001 |21 -12-18 88
$21798001 121 -12-10 88 Jj2 -35 28 Z1 -12-19 88
521921001 | G1 -5 16 $38269000 fI1 -38 24 S40883000 | AB -1-2 72
G1 -5 16 J2 -38 28 $40884000 | AB -1-3 72
G2 -5 18 538270001 |C -1 4 541533000 [E - 11 12
524089001 |R -1-20 42 538274001 K -1-9 32 541964000 | AB - 194 74
527844101 |AC -1-22 75 $38292001 {J1 -6 24 542619001 |AB -24 72
528845000 {12 -24 28 J1 -126 24 $42867001 |AA -1-2 70
J2 .25 28 2 -6 28 543192200 { AC - 1-21 76
$29742001 |AD - 1-70 82 J2 -126 30 Dt -150 6
529863001 | D1 -1-4 6 538295000 |B -1 2 D2 -150 8
530014001 | AE -9-73 86 538299001 i1 -7 24 543274000 {AB - 134 74
530229000 [W -8-6 68 1 -127 24 544807000 | AA - 1-5-1 70
$30505001 |K -13 32 2 -7 28 546191001 JR -1-54 42
$31258001 | V1 -1-1-31 60 2 -127 30 R -1.75 43
V1 -1-2-31 62 538352101 |Wa s 546583000 [ AB -96 73
$31760000 JU -76 58 538353101 |Wa 99 546738000 |U -20 56
531921000 | AE -9-38 84 538357001 | Wa 99 S47900000 {U -7-1 56
$32257001 JAD -1-78 82 538357002 |Wa 99 548715000 {F -2 14
$32294001 |AC -1-41 76 538396000 |C -6-1 4 548716001 |F -4 14
532843001 [F -32 14 538397000 [C -6-2 4 S48724001 |B -2 2
$35032101 |S -1-27 46 538398001 |C -9 4 $48732001 |B _-14 2
101



CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
548734000 |J1 -76 24 552495001 | D1 -1 6 552552000 [J1 -42 24
548737000 1J2 -108 30 552497001 | Dt -1-7 6 12 -42 28
548738000 [J2 -109 30 D2 -1-17 8 $52553000 |J1 -43 24
548739001 jJ2 - 110 30 552498001 | D1 -1-8 6 J2 -43 28
548740001 fJ2 - 111 30 D2 -1-18 8 $52556000 |J1 -45 24
548760001 |K -12-1 32 552499001 | D1 -1-9 6 J2 -45 28
548761001 | K -12-2 32 D2 -1-19 8 552557000 |J1 -46 24
548763001 |J1 -129-1 26 $52500001 | D1 -1-11 6 J2 -46 28

J2 -129-1 30 D2 -1-21 8 552558000 |J1 -47 24
548776000 [F - 11 14 552501001 | D1 - 102 6 J2 -47 28
$49529001 |K -12 32 D2 -102 8 $52559000 |J1 -48 24
$49530001 |K -12-4 32 $52502001 [D1 -109 6 2 -48 28
549564001 |J1 -132 26 D2 -109 8 552560001 {J1 -41-3 24

J2 -132 30 552504101 | D1 -104 6 J2 -41-3 28
549638001 | AB -40 72 D2 -104 8 552561001 | Ga1l 91
552437000 JU -7-2 56 $52505000 | D1 -110 6 Ga3 95
552439000 fU -17 56 D2 - 110 8 552562001 [ G1 -3-1 16
$52440000 |U -18 56 $52506001 | D1 - 111 6 G2 -3-1 18
$52441000 |U -19 56 D2 -111 8 Gal 91
552442000 |U -32 56 $52507001 |F -1 14 Ga3 a5
$52443000 {U -25 56 $52508001 {F -1-1 14 552563001 | G1 -3-2 16
552444000 U -26 56 $52509001 |F -12 14 G2 -3-2 18
$52445000 |U -33 56 552512001 |F -14 14 Gal 91
$52446000 |U -36 56 $52514001 ) F -17 14 Ga3 95
$52447000 |U -34 56 $52515001 fF -18 14 552564001 | Ga1 91
$52448000 JU -35 56 $52516001 | F -20 14 Ga3 96
552449000 |U -46 58 552517001 |F -22 14 552565001 | Ga1 91
552450000 JU -43 56 $52518001 JF -28 14 Ga3 96
$52451000 JAD - 109 82 552519001 {F -28-1 14 552566001 | Ga1 91
552452000 fAD - 100 82 552520001 |F -30 14 Ga3 96
552453000 |AC - 100 78 552521001 |F -37 14 $52567001 | Ga1 92
$52454000 | V2 - 100 64 $52523001 A -10 2 Ga3 96
552455000 | AE - 105 86 $52524001 | D1 -1-13 6 552568001 | Gaf 92
$52456000 | AE -9-11-4 84 D2 -1-23 8 552569001 | Ga! 92
$52457000 |U -27 56 $52525001 ] G1 -8 16 552570001 | Ga!l 92
552458000 |Y -8 70 G2 -8 18 552571001 | Gat 91
$52459000 |S -3 46 552536001 | Ga1 91 Ga3 a5
552460000 |S -4 46 Ga3 95 $52572001 | Gal 91
$52461000 |U -48 58 §52537001 [ G1 -4-1 16 Ga3 95
$52462000 |Q -3 40 G2 -4-1 18 552573001 | Gal 9N
552463000 | X - 11 68 Ga1 a1 Ga3 95
$52464000 | X -1 68 Ga3 95 $52574001 | Ga1 91
$52466000 U -90 58 552538001 { G1 -4-2 16 Ga3 96
552467000 D1 - 161 6 G2 -4-2 18 §52575001 | Gat1 91

D2 - 161 10 Ga1l 91 Ga3 96
552468000 | AE - 102 86 Ga3 95 552576001 | Ga1 N
552469000 |P -1 40 552539001 | Gal 91 Ga3 96
$52470000 |U -100 58 Ga3 96 $52577001 | Ga1l 92
552471000 |R -2 44 552540001 | Gat 91 Ga3 96
552472001 |U -5-1 56 Ga3 96 $52578001 | Ga1 92
552475000 U -9 56 552541001 | Gal 91 $52579001 | Ga1 92
552476000 |U -16 56 Ga3 96 552580001 { Ga1 92
$52477600 Y -1-17 70 552542001 | Gal 92 $52582001 |Y -50 70
552478000 |U -14 56 Ga3 96 552675902 [H -23 22
552486001 |A -12 2 $52543001 | Ga1 92 552676002 |H -23-1 22
552487001 |C -5 4 $52544001 | Ga1l 92 $52677001 |H -23-2 22
552490001 |P -20 40 552545001 | Ga1 92 552679001 |11 -129 26

Z2 -70 0 $52546000 |C -19 4 2 -129 30
$52491001 JC -28 4 552549001 { L1 -47 34 $52684001 | b2 -1 8
552492000 |C -31 4 $52550001 |41 -41 24 552686001 |E -4 12
552493001 |N -1 38 $52550001 jJ2 -41 28 552687001 |[E -6 12
$52494001 { D1 -153 6 552551000 |J1 -41-1 24 552688000 [E - 1-1 12

D2 -153 10 J2 -41-1 28 552690001 [E -8 12
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552691000 D3 -32 12 $53176000 11 -129-3 26 $53446000 | Ga3 95
552691001 | D3 -32 12 J2 -129-3 30 Gad 97
552691002 | D3 -32 12 553177000 |J1 -129-4 26 $53447000 | G3 - 20-1 20
$52691003 | D3 -32 12 2 -129-4 30 $53450000 | Gal 91
552691004 | D3 -32 12 553178000 JJ1 -129-5 26 Ga2 a3
552691005 | D3 -32 12 Jj2 -129-5 30 Ga3 95
552691006 | D3 -32 12 $53179000 |1 -129-6 26 Gad 97
552691007 | D3 -32 12 12 -129-6 30 553452000 | Ga1 91
552691008 | D3 -32 12 553180001 |F -13 14 Ga2 93
552691009 [ D3 -32 12 $53184001 |11 -145 26 Ga3 95
$52621010 | D3 - 32 12 J2 -145 30 Gad 97
$52691011 | D3 -32 12 $53195000 |J1 -61 24 553454000 | Gat 91
$52722000 |AC - 101 78 J2 -61 28 Gaz 93
$52723000 | AC - 102 78 553196000 [J1 -146 26 Ga3 95
$52724000 |AC - 104 78 J2 -146 30 Gad 97
552727000 JU -8 56 553197000 |E -1 12 553456000 | Ga1 91
$52732000 U -40 56 553421000 |P -5 40 Ga2 93
$52733000 [U -41 56 553422000 |P -7 40 Ga3 95
$52741000 |W -8-3 68 553423000 JP -6 40 Gad 97

Z2 -52 90 $53425001 |Q -t 40 553458000 | Ga1 91
552744000 JU -47 58 $53426001 |Q -1-1 40 Ga2 93
$52749000 |W -5 68 553427001 |Q -1-6 40 Ga3 36
552750000 |W -6 68 553428000 § G3 - 1-1 20 Gad 98
552751000 |wW -7 68 Ga1 91 $53460000 | Ga1 a1
552752000 |Y -1-4 70 Ga3 95 Gaz 93
$52753000 | Y -1-13 70 $53429000 | G3 - 1-1-1 20 Ga3 96
$52754000 |Y -2 70 Gal 91 Gad 98
552758000 [Q -1-3 40 Ga3 95 $53462000 | Gatl 91
$52759000 | AE - 100 86 553430001 | G3 -1-1-1-1 20 Gaz 93
552760000 |U -1 56 Gal 91 Ga3 96
$52952001 U -29 56 Ga3 95 Ga4d 98
552955000 |Y ~-1-3 70 553430002 | Ga1 91 553464000 | Gat 91
$52957000 | AA -1-18 70 Ga3 96 Ga2 93
552958000 | AA -1-19 70 $53430003 | Ga1l 92 Ga3 96
552959000 | AA -1-5 70 Ga3 96 Gad 98
552960001 JAA -1 70 $53430004 | Gat 92 553466000 | Gal 92
$52961000 [P -2 40 553431001 | G3 -1-1-1-2 20 Ga2 94

V2 - 101 64 G3 -1-2-1-2 20 Ga2 94
552962000 {P -3 40 553432000 | G3 -1-1-2 20 Ga2 94

V2 -102 64 G3 -1-2-2 20 Ga3 96
$52963000 |W -2 68 $53433000 | G3 - 1-1-3 20 Gad 28
$52964001 |Y -1 70 G3 -1-2-3 20 $53468000 | Ga1l 92
$52265001 | V2 -103 64 $53434000 | G3 -1-1-4 20 Gaz 94
552966000 |Q -1-2 40 G3 -1-2-4 20 Ga3 96
$52968001 JU -35-2 56 $53435000 | Ga1 91 Gad 98
$52970000 | AB -97 73 Ga3 96 553470000 | Ga1 92
552972000 ) AB - 122 74 $53436000 | Ga 91 Ga2 94
552973000 |T1 -70 50 Ga3 96 Ga2 94

T2 -70 54 553437000 | Ga1 92 Ga2 94
552974000 | AD - 120 82 Ga3 96 Ga3 96
553000001 |W -1 68 553438000 | Ga1 92 Ga4d 98
$53003000 |Y -1-5 70 Ga3 96 $53472000 | Ga1 92
553005000 |Y -t-10 70 553439000 | Gal 92 Ga2 94
S53007001 |W -8 68 553440000 | Gal 92 Ga3 96
$53166000 |[N -8 38 $53441000 { Gat 9 Ga4 98
$53167000 JF -29 14 Ga2 93 $53474000 | Ga1 92
553168000 |F -28-2 14 Ga3 95 Gaz 94
$53169001 JF -34 14 Gad 97 Gaz 94
553171000 M -1 38 553442000 | G3 - 10-1 20 Ga2 94
553172001 | LT -40 34 G3 -30-1 20 553476000 | Gat 92
$53174001 |F -36 14 G3 -50-7 20 553476000 |Ga2 94
$53175000 [J1 -129-2 26 553446000 | Gal 91 Gaz2 94

j2 -129-2 30 Ga2 93 553478000 | Ga1l 92
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553478000 | Ga2 94 553523001 | Gat 91 553562001 VT -T1-2-1 60
Ga2 94 Ga3 95 553564001 { V1 -1-1-3 60
Ga2 94 553524001 | L2 -1-2 36 V1 -1-2-3 60
553480000 | Gal 92 Gal 91 $53565000 V2 -50 64
Ga2 94 Ga3 95 $53566000 |V2 -50-1 64
Ga2 94 553525001 | Ga1 31 553566001 | V2 -51-1 64
553482000 | Ga1 92 Ga3 96 $53567001 Jv2 -50-3 64
Ga2 94 $53526001 | Gai 92 V2 -51-3 64
Gaz2 94 Ga3 96 $53568001 | V2 -50-4 64
Ga2 94 553527001 | Ga1l 92 V2 -51-4 64
553484000 | Ga1l 92 $53528000 | L2 -26 36 $53569001 V2 -50-6 64
Gaz2 94 $53529000 L2 -27 36 $53571001 [ V2 -50-11 64
Ga2 94 553531000 V1 -1 60 V2 -51-11 64
553487000 | L2 -20 36 $53532001 | V1 -1-1 60 553572001 {V2 -50-12 64
553488000 {F -28-3 14 $53533001 { V1 -1-1-5 60 V2 -51-12 64
M -1-2 38 $53534000 | V1 - 1-1-9 60 $53573001 [v2 -50-14 64
L2 -20-1 36 V1 -1-2-9 60 V2 -51-14 64
T -212 48 553535001 | V1 -1-1-11 60 553574000 {V2 -50-15 64
T1 -14-2 48 V1 -1-2-11 60 V2 -51-15 64
T2 -2-12 52 $53536001 | V1 -1-1-12 60 $53575001 | V2 -50-16 64
T2 -14-2 52 $53537001 fV1 -1-1-13 60 V2 -51-16 64
553489000 | L2 -20-2 36 V1 -1-2-13 60 $53576001 | V2 -50-19 64
553490001 | L2 -21 36 553538001 | V1 -1-1-16 60 V2 -51-19 64
553491001 L2 -22 36 V1 -1-2-16 60 $53577000 V2 -50-21 64
$53492001 fL2 -23 36 553539001 | V1 -1-1-18 60 V2 -51-21 64
553493001 | Ga1l 91 V1 -1-2-18 62 553580001 [V2 -50-22 64
Ga3 95 553540001 | V1 -1-1-20 60 V2 -51-22 64
$53494001 | L2 -2-2 36 V1 -1-2-20 62 $53581000 {Vv2 -51 64
Ga1 91 V2 -50-7 64 553582001 | V2 -51-6 64
Ga3 95 V2 -51-7 64 553583000 [v2 - 107 66
$53495001 | Ga1l 91 $53541000 [ V1 -1-1-23 60 553584000 |V2 -108 66
Ga3 96 V1 -1-2-23 62 553585001 |vV2 -109 66
553496001 | Ga1 92 V2 -50-10 64 $53586001 fv2 -111 66
Ga3 96 V2 -51-10 64 S53588000 V2 -105 66
$53497001 |Ga1 92 553542000 | V2 -50-10-3 64 $53601000 | X -2 68
553498001 | L2 -3-1 36 V2 -51-10-3 64 $53602000 |X -3 68
Gal 91 $53543001 | V1 -1-1-24 60 553603001 |X -5 68
Ga3 95 V1 -1-2-24 62 $53604001 {X -7 68
553501001 {Ga1 91 553544001 | AD - 1-60 82 $53605001 | X -9 68
Ga3 9% V1 -1-1-25 60 $53606000 | X -12 68
553503000 | Ga1 92 V1 -1-2-25 62 553607000 | X -13 68
Ga3 96 553545001 | V1 -1-1-27 60 553611001 1Y -1-1 70
553505000 | Gat 92 V1 -1-2-27 62 $53612001 |Y -1-2 70
553507001 fL2 -4-1 36 553546001 J v1 -1-1-29 60 $53613001 |Y -3 70
Gal 91 V1l -1-2-29 62 $53614001 }Y -4 70
Ga3 95 $53547001 | V1 -1-1-30 60 $53615001 jY -1-7 70
553508001 | Ga1 91 V1 -1-2-30 62 553616000 |Y -1-8 70
Ga3 96 553548000 | V1 -1-1-32 60 $53617000 |P -10 40
$53509001 | Ga1 92 V1 -1-2-32 62 $53618000 |P - 11 40
Ga3 96 $53551001 | V1 -1-1-34 60 553624001 |AB -1-6 72
553510001 { Ga1 92 $53552000 | V1 -1-1-35 60 $53625001 {AB -1-10 72
$53511001 L2 -5 36 V1 -1-2-35 62 553626001 [AB - 1-12 72
553512001 |L2 -7 36 $53553000 [V1 -1-1-36 60 553627001 |AB -2 72
$53513001 |L2 -9 36 Vi -1-2-36 62 553628001 |AB -6 72
$53514001 L2 - 11 36 553554001 | v1 -1-2 60 $53629000 | AB - 11 72
553515000 fL2 -15 36 $53555001 | v1 -1-2-5 60 553630001 |AB -14 72
$53516000 | L2 -15-1 36 553556001 V1 -1-2-12 60 $53631001 JAB -15 72
$53518001 | G3 -1-1-6 20 $53557001 V1 -1-2-34 62 $53632001 [AB - 16 72
G3 -1-2-6 20 $53558001 | V1 -1-1-1 60 $53633001 | AB -19 72
$53521001 | Gat 91 553561000 | AC -3-1-2 76 553634001 |AB -20 72
Ga3 95 $53561000 | AC -3-2-2 78 553635001 | AB -21 72
553522001 | Ga1 91 V1 -1-1-2 60 553636001 | AB -28 72
Ga3 5 V1 -1-2-2 60 553637001 | AB -29 72
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553638000 [AB - 31 72 553711001 JAC -3-2-11 78 553760000 |AD - 1-43 80
553639001 | AB -35 72 $53712001 |AC -3-1-11 76 553761001 JAD - 1-46 80
553640001 | AB - 38 72 553713001 {AC -3-1-13 76 553762001 |AD - 1-48 80

AE -9-25 84 AC -3-2-13 78 $53763000 |AD -1-49 80
553643001 | AB -44 72 553714000 JAC -3 76 553765001 | AD - 1-51 80
553644101 | AB -48 72 553715001 JAC -3-1-1 76 553766001 J AD - 1-52 80
553645001 | AB -49 72 $53716001 | AC - 3-2-1 78 553767001 JAD - 1-53 80
553646000 [AB -53 72 553717101 JAC -3-1-4 76 553769000 JAD - 1-63 82
553647000 |AB -54 73 AC -3-2-4 78 $53770000 fAD -1-63-1 82
553648001 | AB -55 73 553718101 JAC - 3-1-3 76 $53771000 | AD - 1-63-2 82
553649001 { AB -59 73 AC -3-2-3 78 553772001 {AD - 1-65 82
553650000 | AB -62 73 $53719001 |AC -3-1-6 76 $53773001 | AD - 1-66 82
553651001 JAB - 62-1 73 AC -3-2-6 78 $53774001 | AD - 1-68 82
553652001 | AB -64 73 $53720101 {AC -3-1-8 76 553775001 JAD -1-72 82
$53653000 | AB - 66 73 AC -3-2-8 78 553776000 | AD - 1-74 82
553654001 | AB -69 73 $53721001 JAC -3-1-9 76 $53777001 JAD - 1-80 82
553655001 |AB -70 73 AC -3-2-9 78 553778000 1 AD - 1-81 82
$53656000 | AB -74 73 $53722101 JAC -3-1-10 76 $53779001 | AD - 1-83 82
$53657001 [AB -76 73 AC -3-2-10 78 $53780001 JAD -1-85 82
553658000 | AB -77 73 $53723000 JAC -4 78 553781001 |AD - 1-88 82
553659000 | AB - 81 73 Ga1l 91 553782001 | AD - 1-91 82
$53660000 {AB -83 73 Ga3 95 553783001 {AD - 1-94 82
$53661000 | AB - 87 73 $53724000 |AC -5 78 $53784000 |AD - 122 82
$53662000 JAB - 110 73 Gal 91 553785001 | AD - 1-6 80
553663001 JAB - 111 73 Ga3 95 $53786000 | AD - 1-34-2 80
553664001 JAB - 113 73 553725000 |AC -6 78 $53787001 | AD - 1-15 80
553665001 |AB - 114 73 Gal 91 553788001 [AD - 1-56 80
553666001 | AB - 116 73 Ga3 95 553789001 | AD - 1-57 80
$53667000 |AB - 118 73 553726000 JAC -7 78 $53790000 | AD -1-50 80
553668001 | AB - 130 73 Ga1l 91 553792001 J AE -9-1 84

AB - 120 73 Ga3 95 $53793001 | AE -9-2 84
$53669001 | AB - 135 74 553727000 JAC -8 78 553794001 [AE -9-5 84
$53670001 |AB - 139 74 Gal 92 $53795001 | AE -9-9 84
$53671000 {AB - 150 74 Ga3 96 553796000 | AE -9-11 84
$53672000 | AB - 152 74 553728000 |AC -9 78 §53797000 { AE -9-11-1 84
553673000 [ AB - 141 74 Gal 92 $53798001 | AE -9-18 84

AB - 153 74 Ga3 96 $53799000 | AE -9-21 84
553674000 | AB - 143 74 $53729000 {AC -10 78 553800101 [ AE -9-24 84

AB - 155 74 Gal 92 553801001 | AE -9-26 84
553675001 | AB - 162 74 553730000 JAC - 11 78 553802001 | AE -9-32 84
$53676001 | AB - 164 74 Gal 92 553803001 JAE -9-34 84
553677000 |AB - 170 74 $53733001 JAC - 14 78 553804001 | AE -9-41 84
$53678001 fAB - 170-1 74 $53734000 |AC -1-39-2 76 $53805001 | AE -9-47 84
553679000 |AB -171 - 74 T1 -80-2 50 $53806001 } AE -9-51 84
553680000 |AB - 172 74 T2 -80-2 54 $53807000 | AE -9-53 84
553681000 | AB - 173 74 553735001 JAC -3-1 76 553808000 | AE -9-59 86
553682001 {AB - 174 74 553736001 JAC -3-2 78 553809001 | AE -9-61 86
553683001 | AB - 175 74 553742001 fAD - 1-1 80 553810001 | AE -9-62 86
553684001 |AB - 190 74 $53743000 fAD - 1-10 80 553811000 { AE -9-68 86
553685001 | AB - 63 73 553744001 |AD - 1-12 80 $53812000 | AE -9-69 86

AB -67 73 553745000 |AD -1-18 80 553815001 | AE -12 86
553686001 | AE - 18 86 553747000 | AD -1-20 80 $53816100 | AE - 14 86
553689001 | AB - 200 74 $53748001 |AD -1-21 80 553817000 | AE - 14-1 86
553690001 | AB - 202 74 553749000 |AD -1-23 80 553818001 | AE - 16 86
$53700000 JAC -1 76 $53750001 JAD - 1-26 80 553819000 | AE -9-11-3 84
553702000 |AC -1-3 76 $53751001 JAD - 1-29 80 553820000 | AE -9-11-2 84
553703000 JAC -1-16 76 $53752001 | AD - 1-31 80 $53821000 J AE -9-80 86
$53705001 JAC - 1-26 76 $53753000 |AD -1-34 80 553917000 | AD - 101 82
553706001 |AC -1-29 76 $53754000 J AD - 1-34-1 80 553940000 JT1 -1 48
553707001 JAC -1-31 76 553756001 JAD -1-36 80 T2 -1 52
553708001 JAC -1-36 76 $53757001 fAD -1-37 80 553942001 |T1 -2 48
553709000 fAC -1-39 76 $53758001 | AD - 1-39 80 T2 -2 52
$53710000 J AC - 1-39-1 76 $53759001 | AD - 1-41 80 $53944000 |T1 -5 48
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553944000 | T2 -5 52 553978000 [P -12 40 554126001 fR -1-47 42
553945000 | T1 -5-1 48 T1 -2-10 48 R -1-68 43

T2 -5-1 52 T2 -2-10 52 554127001 {R -1-48 42
553949000 |T1 -5-4 48 553979000 | T1 -2-9 48 R -1-69 43
T2 -5-4 52 T2 -29 52 554128001 [R -1-88 43
553950000 | T2 -100 54 553980000 | T1 -2-8 438 $54129001 |R -1-84 43
$53951000 |T1 -49 50 T2 -2-8 52 554130001 {R -1-92 43
T2 -49 54 553981000 |R -1-43-2 42 $54132001 JR -1-100 43
553952000 [T1 -43 50 R -1-58-2 43 554133001 [R -1-101 43
T1 -52 50 R -1-64-2 43 554134000 |R -1-77 43
T2 -43 54 R -1-76-2 43 $54135000 (R -1-43-3 42
553953001 | AE -9-75 86 T -14 48 R -1-76-3 43
553954000 |T1 -46 50 T1 -2-4 48 554136000 |[R -1-43-1 42
T1 -51 50 T2 -1-3 52 554137000 |R -1-43 42
T2 -46 54 T2 -2-4 52 $54138000 |R -1-64 43
T2 -51 54 553982000 | T1 -1-3 48 $54139000 R -1-64-1 43
553956001 | AE -9-76 86 T1 -2-3 48 554140001 R -1-42 42
$53957001 | AE -9-77 86 T2 -2-3 52 $54591000 |[R -1-58 43
$53958000 |T1 -33 50 553983000 |P -22 40 R -1-76 43
T2 -33 54 T1 -15 48 554592000 (R -1-58-1 43
$53959000 | T1 -34 50 Tt -2-5 48 R -1-76-1 43
T2 -34 54 T2 -1-4 52 554593000 |R -1-112 44
$53960000 | T1 -21 48 T2 -2-5 52 554594000 |R -1-59 43
T2 -21 52 T2 -100-3 54 $54595000 |R -1-52 42
553961000 |T1 -22 48 553984000 | T1 - 11 48 R -1-73 43
T2 -22 52 T -12 48 $54596000 [R -1-46 42
$53962000 | T1 -23 438 T2 -12 52 R -1-67 43
T1 -42 50 553985000 | T1 -13 48 554597000 [R -1-22 42
T2 -23 52 T2 -13 52 $54598000 {R -1-64-3 43
T2 -42 54 553386000 | T1 -14 48 554599000 {R -1-121 44
$53963000 |T1 -24 48 T2 -14 52 554600000 |[R -1-112-3 44
T2 -24 52 553988000 [E -1-2 12 554601000 [R -1-117 44
$53964000 |T1 -35 50 T1 -14-3 48 $54602000 [R -1-118 44
T1 -41 50 T2 -14-3 52 $54603000 JR -1-119 44
T2 -35 54 $53989000 | V2 -50-17 64 $54604000 JR -1-120 44
T2 -41 54 V2 -51-17 64 $54605000 [R -1-106 43
553965000 | T1 -36 50 $54022001 fz2 -30 90 $54606000 [R -1-80 43
72 -36 54 554023001 | K -8 32 $54607000 |R -1-112-1 44
$53966000 |T1 -25 48 554104000 | T1 -57 50 $54608000 |T1 -10 48
T2 -25 52 T2 -57 54 T2 -10 52
553967000 [ T1 -26 50 554105001 JR - 1-96 43 $54609000 [R -1-116 44
T2 -26 52 554106001 fR -1-56 43 554610000 |R - 1-115-1 44
$53968000 | T1 -27 50 $54107000 |[R -1-105 43 554611000 |R -1-115-2 44
Tt -28 50 $54108001 |R -1-31 42 554612000 |R -1-115 44
T2 -27 52 $54109001 |R -1-16 42 554613001 |R -1 42
T2 -28 54 554110000 {R -1-7 42 §54614000 | T1 -53 50
553969000 | T1 -37 50 554111001 JR -1-6 42 T2 -53 54
T2 -37 54 $54112001 JR -1-11 42 554615000 [T1 -54 50
553971000 | T1 -38 50 $54113001 |R -1-13 42 71 -55 50
T1 -39 50 554114001 |R -1-1 42 T2 -54 54
T2 -38 54 554115001 |R -1-2 42 T2 -55 54
T2 -39 54 $5411600t JR -1-9 42 554652000 | Ga? 91
$53972001 | AE -9-78 86 554117001 |R -1-32 42 Ga2 93
$53973000 |71 -56 50 AB -157 74 Ga3 95
T2 -56 54 $54118001 |R -1-44 42 Ga4d 97
$53974000 |T1 -29 50 R -1-65 43 554654000 | Ga1 91
T2 -29 54 554119001 |R -1-55 42 Ga2 93
553975000 |T1 -30 50 554120001 IR -1-51 A2 Ga3 95
T2 -30 34 $54121001 | R - 1-63 43 Gad 97
553976000 [T1 -31 50 554122001 fR -1-27 42 554655000 [G3 -30-2 20
T2 -31 54 $54123001 |R -1-26 42 $54656000 | G3 -30 20
$53977000 | T1 -2-11 48 $54124001 R -1-72 43 Ga1 91
T2 -2-11 52 554125001 JR -1-38 42 Ga2 93
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554656000 | Ga3 95 554686000 | Gal 92 556008000 [VT -2-3 62
Gad 97 Ga2 924 $56009000 V1 -2-4 62
554658000 | Ga1 91 Ga2 94 $56010000 JV1 -2-5 62
Ga2 a3 554688000 | Ga1 92 W01519001 | G3 - 10-3 20
Ga3 95 Ga2 94 G3 -20-3 20
Gad 97 Ga2 94 G3 -30-3 20
554659000 | G3 - 50-2 20 Ga2 94 G3 -50-3 20
554660000 |G3 -50 20 $54690000 | Ga1 92 2 -85 28
Gal 91 Ga2 94 0A4300605 |U -45 58
Ga2 a3 Ga2 94 Y -1-6 70
Ga3 95 554747000 | AB - 121 73 Y -1-14 70
Gad 97 AB -121 74 AE -110 86
$54662000 | Gai 91 554762000 |72 -100-2 54 0A4300805 |Q -1-4 40
Ga2 93 554782000 | AB - 1-1 72 0A4301005 | Y -1-15 70
Ga3 95 $54993001 |J1 -200 26 0A5300805 JU -21 56
Gad 97 J2 -200 30 0A5400805 |Q -5 40
554664000 | Ga1 31 555008000 fT1 -32 50 $ -5 46
Ga2 93 T2 -32 54 U -6 56
Ga3 96 555009000 | Ti -47 50 u -1 56
Ga4d 98 T2 -47 54 u -13 56
554666000 | Ga 91 555010000 JT1 -48 50 u -15 56
Ga2 93 T2 -48 54 U -28 56
Ga3 96 $55011000 | T1 -45 50 u -42 56
Gad 98 T2 -4Q 54 w -9 68
554668000 | Gat 91 T2 -45 54 Y -1-11 70
Ga2 93 555012000 )1 T1 -40 50 Y -9 70
Ga3 96 $55013000 [T1 -50 50 AE -104 86
Ga4d 28 T2 -50 54 V2 -122 66
$54670000 | Ga1 91 555298000 | T2 -101 54 0A5401005 | AD - 108 82
Ga2 93 $55302000 JAC -125 78 T1 -75 50
Ga3 96 555303000 |71 -79 50 T2 -75 54
Ga4d 98 T2 -79 54 0A5401006 |U -37 56
$54672000 | Ga1 92 $55304000 J1 -203 26 u -39 56
Ga2 94 J2 -203 30 u -72 58
Ga2 94 555305000 JAC -126 78 AB - 167 74
Ga2 94 555307000 f72 -52 54 AC -123 78
Ga3s 96 $55308000 | AB -166 54 0A5401205 |W -10 68
Gad 98 $55769000 J1 -25 24 002021205 | AE - 101 86
554674000 | Gatl 92 J1 -201 26 002300403 |AA -1-11 70
Ga2 94 J1 -202 26 AC -3-1-14 76
Ga3 96 J2 -201 30 AC -3-2-14 78
Ga4d . 98 J2 -202 30 002300603 |AB - 112 73
554676000 ] Gal 92 555770000 1)1 -24 24 AB - 115 73
Ga2 94 555874000 R -1-122 44 AD -1-75 82
Ga2 94 555896001 JF -39 14 71 -78 50
Ga2 94 $55898000 [J1 -150 26 T2 -78 54
Ga3 96 J2 -150 30 V1 -1-1-28 60
Ga4d g $55973000 | T1 -80-1 50 V1 -1-2-28 62
554678000 | Ga10 92 T2 -80-1 54 V2 -50-23 64
Ga2 94 $55974000 | T1 -80 50 V2 -51-23 64
Ga3 96 T2 -80 54 V2 -106 66
Gad 98 555979000 | T1 -85 50 002501003 fAD -1-44 80
554680000 | Ga1l 92 T2 -85 54 004300513 |S -1-3 46
Gaz 94 $55980000 | T1 -81 50 AD -1-77 82
Ga2 94 T1 -82 50 G3 -1-15 20
Gaz2 a4 T2 -81 54 G3 -1-2-5 20
$54682000 | Gal 92 T2 -82 54 004400603 [AA -1-3 70
Ga2 94 $55982000 | T1 -83 50 004401003 | AB - 30 72
Ga2 94 T2 -83 54 AB - 144 74
554684000 | Ga1 92 $55983000 {T1 -84 50 AB - 156 74
554684000 | Ga2 94 T2 -84 54 004401414 | G3 -1-1-1-3 20
Ga2 94 $56006000 | V1 - 21 62 G3 -1-2-1-3 20
Gal 94 556007000 JV1 - 2-2 62 004501003 J AE -9-1 84
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
004507606 V2 -50-5 64 014770622 JAC - 1-23 76 018103036 [AB -7 72
V2 -51-5 64 014771022 jB -6-4 2 018103536 |R - 1-81 43
008300604 |Y -1-9 70 014771022 |B -16 2 018104036 |R -1-10 42
V1 -1-1-33 60 c -15 4 018105036 {R -1-17 42
V1 -1-2-33 62 Fo-1-2 14 018108036 {R -1-3 42
V2 -50-18 64 014780622 | D1 -1-12 6 018121436 [R -1-14 42
V2 -51-18 64 D2 -1-22 8 018300536 | AB -176 74
008400604 | X -14 68 014781032 |B -3 2 AB -201 74
Y -7 70 c -2 4 018300636 |V2 -110 66
AB -68 73 c -23 4 018300836 |G3 -1-1-7 20
AB -75 73 D1 -101 6 G3 -1-2-7 20
AB -82 73 D2 -101 8 018301036 {AD -1-38 80
AB - 119 73 016771032 |C -16 4 018301236 | AE -9-57 86
AB - 161 74 017061616 | AB - 51 72 AE -9-63 86
AB - 163 74 017063516 | AB - 140 74 AE -9-66 86
AB -165 74 017082016 | AB - 1-7 72 L2 -25 36
AB -181 74 AD -1-92 82 018301636 | AE -9-64 86
AC -1-30 76 017083016 | AB -84 73 018400836 | AE - 15 86
AD -1-67 82 018061036 | D1 - 154 6 Tt -15 48
AD -1-82 82 018061236 R -1-23 42 T2 -15 52
AD -1-84 82 R -1-89 43 018401036 |C -29 4
AD -1-95 82 R -1-107 43 AB -191 74
V1 -1-1-10 60 u -2 56 AC -1-19 76
Vi -1-2-10 60 X -6 68 AE -9-19 84
V2 -50-2 64 018061422 | AD - 1-35 80 D1 -151 6
V2 -51-2 64 018061436 |U -30 56 D2 - 151 8
V2 -104 66 AB -32 72 018401236 | AB -27 72
21 -19 88 AE -9-81 86 AC -1-24 76
008400804 |Q -2 40 018061636 | X -8 68 018401436 {F -40 14
011679312 |[E -9 12 AD -1-73 82 AD -1-24 80
012060636 |[R -1-57 43 D2 -154 10 AE -9-79 86
AB -1-11 72 018062022 |AD - 1-2 80 018401636 | AB -60 73
AD -1-17 80 018062036 [ AB - 136 74 AD -1-27 80
AD -123 82 AC -1-4 76 AD - 1-64 82
AE -9-37 84 AC -1-35 76 018402036 |N -5 38
L2 -14 36 AE -9-52 84 AD -1-54 80
V1 -1-1-4 60 V1 -1-1-6 60 018500836 | AB -45 72
V1 -1-2-4 60 Vi -1-2-6 60 AD -1-47 80
012300336 JAE -13 86 018062536 |N -10 38 018501022 | AB - 158 74
012400436 [ AB -25 72 AB -17 72 018501036 | AE -9-13 84
AC -1-13 76 018063036 | N -2 38 AE -9-42 84
AE -9-74 86 R -1-45 42 T1 -6 48
012500536 |AC -3-1-7 76 R -1-66 43 T2 -6 52
AC -3-2-7 78 R -1-108 43 V1 -1-1-22 60
AD-1-9 80 AB -56 73 V1 -1-2-22 62
AD-1-18 30 018081636 |[R -1-49 42 V2 -50-9 64
AD -1-59 82 R -1-70 43 V2 -51-9 64
AE - 17 86 018082036 R -1-33 42 018501236 {AB -12 72
L2 -6 36 R -1-93 43 AB -71 73
L2 -8 36 AB - 151 74 AC -1-37 76
L2 -24 36 AC - 1-1 76 AC -3-1-12 76
013660612 |K -1-26 32 AD -1-89 82 AC -3-2-12 78
013710512 |H -10 22 018082536 fR -1-39 42 AD -1-22 80
J1 -50 24 AE -9-15 84 AD -1-32 80
J2 -50 28 018083036 |R -1-102 43 AD - 121 82
013711012 |H -17 22 018101236 |R -1-97 43 V1 -1-1-14 60
014060632 |Z1 -12-18-1 88 018102036 |R -1-28 42 V1 -1-2-14 60
014300332 |S -1-30 46 R -1-85 43 018501436 |R -1-12 42
014680422 |S -1-9 46 AB -3 72 AB -88 73
014706222 fC -32 4 018103036 |R -1-8 42 AB -142 74
014760622 | Dt - 158 6 018501436 | AB - 154 74 018501636 | X -4 68
D2 -158 8 AC -1-32 76 X -10 68
014761030 |C -19-1 4 018501636 JA -11 2 AB -131 74
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
018501636 JAC - 1-6 76 025050236 | AE -9-44 84 028050246 |AB - 72 73
AC -1-27 76 T -8 48 AB -89 73
AD - 1-30 80 T2 -8 52 AB -132 74
AD - 1-69 82 025060236 |R -1-25 42 AC -1-7 76
AD - 1-86 82 R -1-91 43 AC -1-28 76
AE -9-3 84 u -4 56 AC -1-38 76
AE -9-48 84 AB -34 72 AD -1-87 82
AE -9-54 84 AB -79 73 AE -93-4 84
018502036 |R -1-36 42 AB -138 74 AE -9-7 84
AC-1-9 76 AD -1-3 80 AE -9-14 84
AD -1-40 80 V1 -1-1-8 60 AE -9-45 84
V1 -1-1-19 60 V1 -1-2-8 60 AE -9-49 84
V1 -1-2-19 62 025080236 |R -1-35 42 AE -9-55 84
018503036 |{R -1-113 44 R -1-41 42 T -4 48
AE -9-6 84 R -1-61 43 T -7 48
T1 -3 48 R -195 43 T2 -4 52
T2 -3 52 R -1-104 43 T2 -7 52
021060206 R -1-111 44 R -1-110 44 V1 -1-1-15 60
AB - 80 73 AB -1-9 72 V1 -1-2-15 60
AE -9-82 86 AB -86 73 Z1 -12-10-2 88
021080206 |R - 1-21 42 AC -1-2 76 028060243 JU -3 56
R -1-62 43 AE -9-17 84 028060246 |N - 11 38
AB -22 72 AE -9-23 84 R -1-24 42
AE -9-22 84 025080336 | AB -23 72 R -1.90 43
021080306 | AB -65 73 025100236 |F -44 14 u -31 56
021120304 | AE -9-33 84 R -1-5 42 AB - 18 72
021300303 | AE -9-65 86 R -1-19 42 AB -33 72
AE -9-67 86 R -1-30 42 AB -52 72
021400103 |5 -1-25 46 R -1-83 43 AB -57 73
021400206 | G3 -1-1-1-4 20 R -1-87 43 AB -78 73
G3 -1-2-1-4 20 R -1-99 43 AB - 137 74
021400306 | AD -1-58 82 AB -4 72 AD -1-4 80
021500106 §Z1 -12-10-3 88 AB -9 72 D1 -155 6
21 -12-17-1 38 025680132 | D1 -1-15 6 D2 -155 10
Z1 -12-18-2 88 D2 -1-25 8 Vi -1-1-7 60
Z1 -12-19-1 88 025710232 |H -12-3 22 V1 -1-2-7 60
021500216 | AD - 1-71 82 L1 -39 34 028080246 {R - 1-34 42
AE -9-46 84 026050136 | Z1 -12-17-5 88 R -1-40 42
V2 -50-13 64 028030242 |W -4 68 R -1-50 42
V2 -50-20 64 028030246 | AA -1-12 70 R -1-60 43
V2 -51-13 64 AB - 177 74 R -1-71 43
V2 -51-20 64 AE -9-58 86 R -1-94 43
021500316 [P -14 40 G3 -1-1-8 20 R -1-103 43
021670102 JL1 -34 34 G3 -1-2-8 20 R -1-109 44
025020236 }AD - 1-45 80 028040243 |S -1-22 46 AB -1-8 72
025030233 |S -1-7 46 AC -1.25 76 AB -85 73
025030236 |AA -1-13 70 028040246 |C -30 4 AD -1-90 82
AB - 178 74 F -41 14 AD -1-93 82
AD -1-76 82 N -7 38 AE -9-16 84
AD -1-79 82 AB -61 73 1028100246 |[R -1-4 A2
025040136 |F -42 14 AB - 192 74 R -1-18 42
J1 -152 26 AB - 204 74 R -1-29 42
J2 -152 30 AC -1-20 76 R -1-82 43
025040233 §s -1-23 46 AC -1-33 76 R -1-86 43
AB -193 74 AD -1-25 80 R -1-98 43
025040236 | T1 -17 48 AD-1-28 80 AB -5 72
T2 -17 52 AE -9-20 84 AB -8 72
025050236 | AB - 13 72 D1 -152 6 028120246 R -1-15 42
AB -73 73 D2 -152 10 028260242 |S -1-28 46
AB -90 73 T1 -16 48 031452206 | Z1 - 12-2-2 88
025050236 | AB - 133 74 T2 -16 52 Z1 -12-19-2 88
AC -1-8 76 028050246 |[R -1-37 42 032311306 S -2 46
AC -1-34 76 R _-1-114 44 032461606 [ AB - 120 73
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
032461606 |AB - 120 74 062670512 jJ2 -23 28 107155001 [J2 -29 28
AB -120 73 J2 -83 28 107321003 }Y -5 70
039411215 [AB -94 73 12 -148 30 107404001 | L2 -28 36
047200642 |Q -1-7 40 062670612 |J1 -101 24 107780001 |Z2 -9 20
047301042 |S -1-16 46 I -15 26 108254001 |K -1-4 32
048025342 | AD - 1-61 82 j2 -101 30 108265009 |K -1-6 32
V1 -1-1-26 60 12 -151 30 108266001 |K -7 32
V1 -1-2-26 62 062670712 |F -19 14 108802001 fJ1 -64 24
048040142 {AB - 117 73 D1 -108 6 J2 -64 28
048050346 | AA - 1-15 70 D2 -108 8 108960002 |H -26 22
048060142 | L2 -13 36 062670812 | D1 - 1-4-2 6 K -10 32
048080142 JAC -1-15 76 D1 -1-10 6 110161006 |H -12-4 22
048100142 |L2 -12 36 D2 -1-9 8 110744002 |F -10 14
048150142 JAD - 1-14 80 D2 -1-20 8 111865001 JJ1 -131 26
048160242 | AC -1-11 76 L1 -44 34 J2 -131 30
048200142 |R -1-53 42 062671412 JL1 -33 34 111942001 |S -1-12 46
R -1-74 43 062680812 | K -6 32 111943001 fS -1-13 46
052400606 | AA -1-16 70 D1 -112 6 112301001 |K -12-3 32
060400812 V1 -1-1-17 60 D2 -112 8 112467002 |B -15 2
V1 «1-2-17 60 062681212 |F - 31 14 112576001 |C -13 4
060660512 S -1-14 45 L1 -30 34 112588101 | D2 -1-1 8
D2 -1-14 8 062681412 {D1 -1-14 6 112590001 | D1 -1-1 6
060670512 |J2 -13 28 D2 -1-24 8 D2 -1-3 8
060681212 |J1 -130 26 062682012 | L2 - 10 36 112592001 { D1 -1-4-1 6
12 -130 30 062710612 |J1 -123 24 112593001 | D1 -1-5 6
061020506 | AE -9-70 86 J2 -123 30 112594051 D1 -2 6
062020316 {V1 -3 62 062711012 JJ1 -11 24 D2 -2 8
062060806 |Z1 - 12-2-1 88 12 -11 28 112609001 jD2 - 1-5-5 8
062061012 | AD - 1-42 80 062782512 |H -3 22 112684001 B -5-1 2
062300512 | D1 - 160 6 072600480 |B -6-2 2 112700001 fH -27-1 22
D2 -160 10 076002450 | AD - 1-11 80 112709001 |K -1-20 32
062300606 |P -4 40 081003670 | AC - 15 78 K -3 32
P -8 40 081014670 |11 -140 26 112712001 | K -1-10 32
P -9 40 J2 -140 30 112716101 |12 -9 28
062300616 |S -1-6 46 100064002 | K -2 32 1127176001 {J1 -10 24
062300806 | AD -102 82 100105005 | D2 - 1-5-7 8 J2 -10 28
AE -106 86 100136001 |S -1-20 46 112721001 D1 -1-6 6
062301006 |AC - 103 78 100197002 |H -4 22 112728001 |11 -56 24
AE -9-60 86 100250001 |C -7 4 j2 -56 28
D1 -162 6 c -7 4 112735000 |J1 -58 24
D2 - 162 10 100251001 |B  -5-2 2 Jj2 -358 28
062301205 fAA -1-6 70 c -12 4 112739001 |12 -14 28
062301414 jAC -3-1-5 76 C -12 4 112743001 |§2 -12 28
AC -3-2-5 78 Lt -42 34 112751003 |F -21 14
062302506 W -3 68 100401001 §s -1-19 46 F-25 14
062400805 | AB - 203 74 100645003 |N -6 38 112753001 {J1 -16 24
062400806 |J2 -44 28 100887001 | Z2 - 10 90 J1 -40 24
062400816 {J1 -44 24 101572101 | Z2 -18 90 J2 -16 28
062401006 {E -5 12 101706001 |C - 11 4 J2 -40 28
S -1-24 46 c -1 4 112758009 fJ1 -143 26
062501006 | Z1 -12-19-3 88 102731004 | D1 -1-2 6 J2 -143 30
062501406 }Z1 -12-17-2 88 D2 -1-4 8 112764001 D1 - 100 6
Z1 -12-17-4 88 104821009 |A -8 2 D2 -100 8
062503506 121 -12-17-3 88 AD -1-33 80 113014000 jC - 10 4
Z1 -12-18-3 88 J1 -3 24 113024000 jC -25 4
062670512 |C -27 4 J1 -135 26 113386000 |A -2 2
K -1-21 32 2 -31 28 114447002 | D2 - 1-5-11 8
K -4 32 Jj2 -135 30 114483002 |Z2 -22 20
AB -170-3 74 105351002 | D2 - 103 8 114484001 122 -23 30
J1 .23 24 107017002 [F -9 14 114486002 | Z1 -18 88
Jh -83 24 Y -6 70 114693001 {J1 -57 24
JT -148 26 107030001 D2 -1-2 8 114693001 JJ2 -57 28
J2 -15 28 107153002 | AB - 41 72 115157001 72 -1 90
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
115503001 [ V1 -1-1-21 60 146427001 {G2 - 2-3-1 18 151029001 |H -23-2-2 22
V1 -1-2-21 62 G2 -10-1-1 18 151030001 |H -23-2.3 22
V2 -50-8 64 G2 -11-1-1 18 151090001 |F -8 14
V2 -51-8 64 147504201 | D1 - 107 6 15114800t | K -1-27 32
116920001 |AD - 1-16 80 D2 - 107 8 151951001 | AB -37 72
117436001 |Q -1-5 40 148005001 |H -12-2 22 152356301 |S - 1-1 46
117466000 |Z2 -20 90 148394000 |J1 -29 24 152361001 ]S -1-10 46
117486001 | Z2 -24 90 148536001 {11 -48 34 152362001 |5 -1-11 46
117934009 )1 -133 26 148539101 {F -27 14 152363001 |S -1-15 46
J2 -133 30 L1 -50 34 152364001 |S - 1-31 46
117936001 | AA -1-17 70 148762001 |J1 -37 24 152565000 | W -8-2 68
118064001 f22 -3 90 2 -37 28 Z2 -51 90
118550001 | AB -62-2 73 148821001 |B -6-3 2 152566000 |W -8-1 68
AD -1-55 80 B -17 2 Z2 -50 90
118837001 {Z2 -17 90 149287000 JU -73 58 152645001 |S -1-5 46
118954000 |F -3 14 T -72 50 152651401 |5 -1 46
120752001 | L1 -4 34 T2 -72 54 152914001 [N -4 38
122991001 |Z2 -15 90 V2 -121 66 152948001 [J1 -49 24
126863001 | Z1 -12-5 a8 149566109 [ K -1-15 32 12 -49 28
131007001 B -5-3 2 149604001 | D2 - 1-5-1 8 153009001 | D1 -1-3 6
133172003 | AB - 180 74 149605001 | D2 -1-5-2 8 153011014 |A -4 2
138843001 | Z1 - 12-12 88 149608001 | D2 - t-5-4 8 153011016 |A -4 2
140527001 | K -13-1 32 149609001 | D2 - 1-5-6 8 Z1 -7-1 88
140682001 |R -1-112-4 44 149610001 | D2 - 1-5-8 8 153011018 |A -4 2
Tt -1-6 48 149611101 | D2 -1-5-9 8 153011416 |21 -7 88
T1 -2-6 48 149612101 1D2 -1-5-10 8 153019001 |F -23-2 14
T2 -1-5 52 149613001 | D2 -1-6 8 153057002 |F -33 14
T2 -2-6 52 149621001 | D2 -1-11 8 153208002 | G1 -7 16
T2 -100-4 54 149622001 | D2 -1-12 8 G1 -9 16
140890009 |J1 -30 24 149623001 | D2 -1-13 8 G2 -7 18
J2 -30 28 149624001 | D2 -1-15 8 G2 -9 18
141544001 | L1 -46 34 149625001 | D2 - 1-16 8 153230101 [AB -170-2 74
141598001 JAE - 11 86 149626001 |J2 -84 28 153242000 |W -8-5 68
142002001 |22 -6 90 149796001 | T1 -20 48 22 -54 30
142205001 |22 - 11 90 T2 -20 52 153252000 | T1 -5-3 48
142274009 |J1 -32 24 149809000 | AE - 107 86 T2 -5-3 52
J1 -200-4 26 149827001 | D2 -1-5-3 8 153274001 {R -1-112-5 44
J2 -32 28 149831101 | G2 -10-2 18 T -1-7 48
J2 -200-4 30 G2 -11-2 18 T -2-7 48
142443001 |22 - 16 90 149834000 [J2 -34 28 T2 -1-6 52
142721001 | Z2 -4 920 J2 -76 28 T2 -2-7 52
142990001 | Z1 -12-15-3 88 149863001 |[E -7 12 T2 -100-5 54
142997001 |21 -12-7 88 149865001 |E -10 12 153568001 [ AB -26 72
144504001 | K -1-16 32 150172003 | Z1 -12-16 88 154024001 |S -1-4 46
144526001 | AB -36 72 150173003 §Z1 -12-9 88 154092001 [S -1-8 46
L1 -37 34 150174000 [Z1 -12-8-1 88 154125001 [22 -5 90
144875001 |B -13 2 150179002 | Z1 - 12-10-1 88 154560001 | K -1-17 32
145446001 | K -1-13 32 150180001 |Z1 -12-3 88 154702101 |22 - 21 90
S -1-18 46 150182000 {21 -12-4 88 154886001 | AB -58 73
145571101 |S  -1-17 46 150183000 {Z1 -12-15-2 88 154965001 |H -52 22
146124001 |K -1-5 32 150185009 {Z1 -12-11 88 H -53 22
146141001 |C -8 4 150188009 {Z1 -12-13 88 155479001 {H -23-2-1 22
c -8 4 150189109 | Z1 -12-1 88 155510001 {K -1-18 32
146197001 IS -1-21 46 150335001 |Z2 -2 90 158115001 |B -7-2 2
146253000 {J2 -92 30 150553003 | K -13-2 32 c -18 4
146360002 | L1 -38 34 150816001 { D2 -1-7 8 158581000 |T1 -74 50
146427001 | G1 -1-1-1 16 150936001 |F -5 14 T2 -74 54
G1 -1-2-1 16 D1 -103 6 158597001 |S -1-32 46
G2 -1-1-1 18 150937101 |[F -6 14 158768001 [ K -1-7 32
G2 -1-2-1 18 150938101 |F -7 14 158769001 K -1-12 32
G2 -1-3-1 18 150967101 |H - 11 22 158810001 | G1 - 1-1 16
G2 -2-1-1 18 150988001 [J1 -9 24 158810001 | Ga1 31
G2 -2-1-1 18 151027001 |H -23-1-1-1 22 158811001 | G1 -1-2 16
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
158811001 | Gal 91
159027001 | AB - 50 72
159802001 |H -23-2-4 22
159805001 | K -1-14 32
159928009 A -9 2
228475000 { AA -1-7 70
530138001 [ AC - 1-10 76
552907000 U ~-71 58

AC -122 78
AD - 106 82
552908000 |U -38 56
T1 -73 50
T2 -73 54
625010000 |Y -1-16 70
AC - 121 78
AD - 105 82
AE -109 86
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